Produkte - . &
Products A TUVRheinland
Priifbericht-Nr.: 50055364 003 Auftrags-Nr.: 164069058 Seite 1 von 313
Test Report No.: Order No.: Page 1 of 313
Kunden-Referenz-Nr.: N/A Auftragsdatum: 14.07.2016

Client Reference No.: Order date:

Auftraggeber: ContextMedia LLC

Client: 330 N. Wabash Ave STE 2500, Chicago, lliincis United States
Priifgegenstand: Wallboard 32" Tablet

Test item:

Bezeichnung / Typ-Nr.:
Identification | Type No.:

P-WAL-106-Y1T-01, P-WAL-106-YIT-02, P-WAL-106-YIT-03
(ContextMedia Health)

Auftrags-Inhalt: FCCI/IC Certification

Order content:

Prifgrundlage: CFR47 FCC Part 15: Subpart C Section 15.407
Test specification: CFR47 FCC Part 15: Subpart C Section 15.207

CFR47 FCC Part 15: Subpart C Section 15.209
RSS-247 Issue 1 May 2015

RSS-Gen Issue 4 November 2014

KDB 789033 D02 v01

Wareneingangsdatum:

Date of receipt:

25.07.2016

Priifmuster-Nr.:
Test sample No.:

A000395273-001, A000395273-002, A000395273-003

Priifzeitraum: 27.07.2016 - 13.09.2016
Testing period.
Ort der Priifung: Shenzhen EMTEK Ceo., Ltd.

Place of testing:

Priiflaboratorium:

TUV Rheinland (Shenzhen) Co., Ltd.

Testing laboratory.

Priifergebnis*: Pass

Test result™.

gepriift von [ tested by: kontrolliert von / rev:ej:d by:

18.09.2016  Andy Yan/Project Manager 18.08.2016  Owen Ti nical C rtlﬁer

Datum Name / Steliung Unterschrift Datum Name / Stellung Unterschrift
Date Name / Position Signature Date Name [ Position Signature
Sonstiges / Other: FCC ID: 2AI6X-PWALYIT

IC: 21722-PWALYIT

Zustand des Priifgegenstandes bei Anlieferung:
Condition of the test item at delivery:

Prifmuster vollstdndig und unbeschadigt
Test item complete and undamaged

* Legende: 1=sehr gut 2=gut 3 = befriedigend 4 = ausreichend 5 = mangelhaft
P(ass) = entspricht o.g. Priifgrundlage(n) F(ail) = entspricht nicht 0.g. Priiffgrundlage(n) N/A = nicht anwendbar  N/T = richt getestet
Legend: 1 = very good 2 = good 3 = satisfactory 4 = sufficient 5= poor

P(ass) = passed a.m. test specification(s)  F(ail) = failed a.m. test specification(s) N/A = not applicable N/T = not tested

Dieser Priifbericht bezieht sich nur auf das o.g. Prifmuster und darf ohne Genehmigung der Priifstelle nicht
auszugsweise vervielfaitigt werden. Dieser Bericht berechtigt nicht zur Verwendung eines Priifzeichens.
This test report only relates to the a. m. test sample. Without permission of the test center this test report is not permitted to be
o4 duplicated in extracts. This test report does not entitle to carry any test mark.

TUV Rheinland (Shenzhen) Co., Ltd., East of F/1, F/2 - F/4, Building 1, Cybio Technology Building, No. 6 Langshan No. 2 Road,
North Hi-tech Industry Park, Nanshan District, Shenzhen, P.R. China
http://www.tuv.com



Produkte

Products
Prifbericht - Nr.: 50055364 003 Seite 2 von 313
Test Report No. Page 2 of 313

TEST SUMMARY

5.1.1 ANTENNA REQUIREMENT
RESULT: Pass

5.1.2 PEAK OUTPUT POWER
RESULT: Pass

5.1.3 26DB BANDWIDTH
RESULT: Pass

5.1.4 99% BANDWIDTH
RESULT: Pass

5.1.5 6DB BANDWIDTH
RESULT: Pass

5.1.6 POWER SPECTRAL DENSITY
RESULT: Pass

5.1.7 SPURIOUS EMISSION
RESULT: Pass

5.1.8 CONDUCTED EMISSIONS
RESULT: Pass
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1. General Remarks

1.1 Complementary Materials

None.

2. Test Sites

2.1 Test Facilities

Shenzhen EMTEK Co., Ltd.

(FCC Registration No.: 709623)
(Test site Industry Canada No.: 4480A-2)

Bldg 69, Majialong Industry Zone, Nanshan District,
Shenzhen, Guangdong, P.R. China

The tests at the test site have been conducted under the supervision of a TUV engineer.
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2.2 List of Test and Measurement Instruments

Table 1: List of Test and Measurement Equipment

Kind of Equipment Manufacturer Type S/N Calibrated
until

Transmitter spurious emissions
EMI Test Receiver Rohde & Schwarz | ESU 1302.6005.26 | 2017-05-16
Loop Antenna Schwarzbeck FMZB 1519 1519-012 2017-05-16
Cable H+B 3M SF104-26.5 | 295838/4 2017-05-28
Cable H+B 6M SF104-26.5 | 295840/4 2017-05-28
Pre-Amplifier HP 8447F 2944A07999 | 2017-05-16
Bilog Antenna Schwarzbeck VULB9163 142 2017-05-28
Cable Schwarzbeck AK9513 ACRX1 2017-05-16
Cable Rosenberger N/A FP2RX2 2017-05-16
Cable Schwarzbeck AK9513 CRPX1 2017-05-28
Cable Schwarzbeck AK9513 CRRX2 2017-05-28
Pre-Amplifier A.H. PAM-0126 1415261 2017-05-16
Horn Antenna Schwarzbeck BBHA 9120 707 2017-05-28
Pre-Amplifier A.H. PAM-0126 1415261 2017-05-16

Schwarzbeck BBHA 9170 BBHA91703 | 2017-05-16
Horn Antenna 99

132.1-
EMI Test Receiver Rohde & Schwarz | FSV40 3008K39- 2017-05-16
100967-AP

Pre-Amplifier Lunar EM LNA26G40-40 ‘é2)81313102 2017-05-16
Horn Antenna AHS/USA SAS-573 184 2017-05-16
Cable H+B SOMSFI0% | 28014714 | 2017-05-16
Cable H+B 3M SF104-26.5 | 295838/4 2017-05-16
Cable H+B 6M SF104-26.5 | 295840/4 2017-05-16
Radio Spectrum Test
EMI Test Receiver Rohde & Schwarz | ESCI 101045 2017-05-16
Vector Signal Generater Agilent N5182B My53050553 | 2017-05-28
Analog Signal Generator | Agilent N5171B My53050878 | 2017-05-28
Signal Analyzer Agilent N9010A My53470879 | 2017-05-28
Power Meter Agilent PS-X10-100 N/A 2017-05-28
Temp. / Humidity Chamber | Kingson THS-M1 242 2017-05-28
Conducted Emission
Test Receiver Rohde & Schwarz | ESCS30 828985/018 | 2017-05-16
L.I.S.N. Schwarzbeck NNLK8129 8129203 2017-05-16
Pulse Limiter Rohde & Schwarz | ESH3-Z2 100006 2017-05-16
Voltage Probe Rohde & Schwarz | TK9416 N/A 2017-05-16
I.S.N Rohde & Schwarz | ENY22 1109.9508.02 | 2017-05-16
50Q Coaxial Switch Anritsu MP59B M20531 2017-05-16
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2.3 Traceability

All measurement equipment calibrations are traceable to NIST or where calibration is performed
outside the United States, to equivalent nationally recognized standards organizations.

2.4 Calibration

Equipment requiring calibration is calibrated periodically by the manufacturer or according to
manufacturer’s specifications. Additionally all equipment is verified for proper performance on a

regular basics using in house standards or comparisons.

2.5 Measurement Uncertainty

Table 2: Measurement Uncertainty

Parameter Uncertainty

Radio Frequency +1x107-5
Maximum Peak Output Power Test +1.0dB
Conducted Emissions Test +2.0dB
Radiated Emission Test +2.0dB
Power Density +2.0dB
Occupied Bandwidth Test +1.0dB
Band Edge Test +3dB
All emission, radiated +3dB
Antenna Port Emission +3dB
Temperature +0.5°C
Humidity 3%

2.6 Location of Original Data

The original copies of all test data taken during actual testing were retained in the TUV

Rheinland (Shenzhen) file for certification follow-up purposes.
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2.7 Status of Facility Used for Testing

Shenzhen EMTEK Co., Ltd. test facility located at Bldg 69, Majialong Industry Zone,
Nanshan District, Shenzhen, Guangdong, P.R. China is listed on the US Federal
Communications Commission list of facilities approved to perform measurements.
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3. General Product Information

3.1 Product Function and Intended Use
The EUTs are wallboard 32” tablet with Wi-Fi, Bluetooth function.

All models are identical except the model name.
For details refer to the User Manual and Circuit Diagram.

3.2 Ratings and System Details

Table 3: Technical Specification of EUT

Technical Specification Value

Kind of Equipment Wallboard 32" Tablet

Type Designation P-WAL-106-YIT-01, P-WAL-106-YIT-02, P-WAL-106-YIT-03
FCCID 2AI6X-PWALYIT

IC 21722-PWALYIT

Operating Frequency band 5180 — 5240MHz, 5745 — 5825MHz
Extreme Temperature Range | 0~+40°C

Operation Voltage DC 12V (via AC/DC adapter)
Antenna Gain 1.98dBi

Table 4: Technical Specification of 5GHz, 802.11a/n

Operating mode(s) /| gk 802.11a IEEE 802.11n HT20 | IEEE 802.11n HT40

Test modulation OFDM (BPSK, QPSK, | OFDM (BPSK, QPSK, | OFDM (BPSK, QPSK,
16-QAM, 64-QAM) 16-QAM, 64-QAM) 16-QAM, 64-QAM)

Transmit Frequency 5180 - 5240, 5180 - 5240, 5190 - 5230,

Range (MHz): 5745 - 5825 5745 - 5825 5755 - 5795

Channel Number 9 9 4

6,9, 12, 18, 24, 36,

48, 54 MCSO0 ~ MCS7 MCSO0 ~ MCS7

Data Rate (Mbps)

Maximum tune-up
average output power |16 16 15
(dBm):
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Table 5: Technical Specification of 5GHz, 802.11ac

\(,)V‘i’lfir:at'”g mode(s)/ | EEE 802.11ac VHT20 | IEEE 802.11ac VHTA0 | IEEE 802.11ac VHT80
OFDM (BPSK, QPSK, | OFDM (BPSK, QPSK, | OFDM (BPSK, QPSK,

Test modulation 16-QAM, 64-QAM, | 16-QAM, 64-QAM, | 16-QAM. 64-QAM,
256-QAM) 256-QAM) 256-QAM)

Transmit Frequenc 5180 - 5240, 5190 - 5230,

Range (MHz;q: ' |5745.- 5825 5755 - 5795 5210, 5775

Channel Number 9 4 2

Data Rate (Mbps) MCSO0 ~ MCS8 MCSO0 ~ MCS9 MCSO0 ~ MCS9

Maximum tune-up

average output power |16 15 14

(dBm):

Table 6: List of WLAN Channel of 5GHz 802.11a/n

802.11a 802.11n HT20 802.11n HT40

Channel Frequency Channel Frequency Channel Frequency
Number (MHz) Number (MHz) Number (MHz)

36 5180 36 5180 38 5190

40 5200 40 5200 46 5230

44 5220 44 5220 151 5755

48 5240 48 5240 159 5795

149 5745 149 5745

153 5765 153 5765

157 5785 157 5785

161 5805 161 5805

165 5825 165 5825
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Table 7: List of WLAN Channel of 5GHz 802.11ac

802.11ac VHT20 802.11ac VHT40 802.11ac VHTS80

Channel Frequency Channel Frequency Channel Frequency
Number (MHz) Number (MHz) Number (MHz)

36 5180 38 5190 42 5210

40 5200 46 5230 155 5775

44 5220 151 5755

48 5240 159 5795

149 5745

153 5765

157 5785

161 5805

165 5825

3.3 Independent Operation Modes

The basic operation modes are:
A. On, Wi-Fi mode
1. Transmitting

~PQo0TW

802.11a

802.11n HT20
802.11n HT40
802.11ac VHT20
802.11ac VHT40
802.11ac VHT80

2. Receiving
B. Standby

C. Off

3.4 Noise Generating and Noise Suppressing Parts

Refer to the Circuit Diagram.

3.5 Submitted Documents

- Bill of Material
- Constructional Drawing
- PCB Layout

- Photo Document

- Circuit Diagram
- Instruction Manual
- Rating Label
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4. Test Set-up and Operation Modes

4.1 Principle of Configuration Selection

The equipment under test (EUT) was configured to measure its maximum power level.

The test modes were adapted accordingly in reference to the instructions for use.

4.2 Test Operation and Test Software

Test operation refers to test setup in chapter 5. All testing were performed according to the

procedures in ANSI C63.10: 2013.

4.3 Special Accessories and Auxiliary Equipment

The EUT was tested together with the following accessories:

Description Manufacturer Part No. Rating

AC/DC Adapter FUJIA

FJ-SW1205000

Input: AC 100-240V, 50/60Hz, 1.5A
Qutput: DC 12.0V, 5.0A

The EUT was tested with following cables:

Interface(s)/Port(s): Max. cable length, shielding Cable classification
AC Mains of adapter 2 cores, non-shielded port, 3m AC Power Input
DC input port 2 cores, non-shielded port, 1m DC Power Input

4.4 Countermeasures to Achieve ERM Compliance

The test sample which has been tested contained the noise suppression parts as
described in the Technical Construction File (TCF). No additional measures were
employed to achieve compliance.

Seite 11 von 313
Page 11 of 313
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4.5 Test Setup Diagram

Diagram of Measurement Configuration for Radiation Test of below 1GHz

Diagram of Measurement Configuration for Radiation Test of above 1GHz
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Diagram of Measurement Equipment Configuration for Conduction Measurement

Diagram of Measurement Equipment Configuration for Transmitter Measurement

RF Cable
Test

Receiver EUT
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5. Test Results

5.1 Transmitter Requirement & Test Suites

5.1.1 Antenna Requirement

RESULT: Pass
Test standard : FCC Part 15.203

RSS-Gen Clause 8.3
Limit The use of antennas with directional gains that do

not exceed 6dBi

According to the manufacturer declared, the EUT has an internal antenna, the directional
gain of antenna is 1.98dBi, and the antenna connector is designed with permanent
attachment and no consideration of replacement. Therefore the EUT is considered
sufficient to comply with the provision.
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5.1.2 Peak Output Power

RESULT:

Test date
Test standard

Basic standard
Limit

Kind of test site

Test setup

Test Channel
Operation Mode

Ambient temperature

Relative humidity

Atmospheric pressure

Pass

2016-08-09

FCC Part 15.407(a)(1)(iv)

FCC Part 15.407(a)(3)

RSS-247 clause 6.2.1(1)

RSS-247 clause 6.2.4(1)

ANSI C63.10: 2013

24dBm for FCC, 23dBm for IC (Band U-NII-1)
30dBm (Band U-NII-3)

Shielded room

Low/ Middle/ High
A1

25C

50%

101kPa

Table 8: Test result of Peak Output Power of Band U-NII-1

Mode Channt(aIIVIFHr;)quency Peak O(gg)rl:]t) Power Limit (dBm)
5180 16.27 23
802.11a 5200 16.33 23
5240 16.51 23
5180 15.62 23
802.11n HT20 5200 16.28 23
5240 16.41 23
5190 12.51 23
802.11n HT40 5230 14.07 >3
5180 15.58 23
802.11ac VHT20 5200 16.18 23
5240 16.36 23
5190 12.86 23
802.11ac VHT40 5230 14.02 >3
802.11ac VHT80 5210 12.42 23
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Table 9: Test result of Peak Output Power of Band U-NII-3

Mode Channzl\/lllz_lrs)quency Peak ngté);t) Power Limit (dBm)
5745 16.43 30
802.11a 5785 16.09 30
5825 16.06 30
5745 16.55 30
802.11n HT20 5785 16.13 30
5825 16.10 30
5755 14.12 30
802.11n HT40 5795 1347 30
5745 16.50 30
802.11ac VHT20 5785 15.99 30
5825 15.98 30
5755 14.17 30
802.11ac VHT40 5795 13.60 30
802.11ac VHT80 5775 13.51 30
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5.1.3 26dB Bandwidth

RESULT:

Date of testing
Test standard
Basic standard
Kind of test site

Test setup

Test Channel
Operation Mode
Ambient temperature
Relative humidity
Atmospheric pressure

2016-07-27

FCC Part 15.407(a)(5)
ANSI| C63.10: 2013
Shielded room

Low/ Middle/ High
A1

25C

50%

101kPa

Table 10: Test result of 26dB Bandwidth Band U-NII-1

Mode Channzl\/lli'r;)quency 26dB(|\B/I?-|nZC;WIdth Limit (MHz)
5180 21.71 N/A
802.11a 5200 21.50 N/A
5240 21.47 N/A
5180 25.81 N/A
802.11n HT20 5200 27.79 N/A
5240 29.62 N/A
5190 64.14 N/A
802.11n HT40 5230 59.86 N/A
5180 25.90 N/A
802.11ac VHT20 5200 28.56 N/A
5240 26.33 N/A
5190 56.07 N/A
802.11ac VHT40 5230 55 17 N/A
802.11ac VHT80 5210 95.65 N/A

Pass
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Table 11: Test result of 26dB Bandwidth of Band U-NII-3

Channel Frequency

26dB Bandwidth

Mode (MH2) (MH) Limit (MHz)
5745 2529 N/A
802.11a 5785 2246 N/A
5825 2333 N/A
5745 28.15 N/A
802.11n HT20 5785 28.82 N/A
5825 28.59 N/A
5755 76.92 N/A
802.11n HT40 5795 71.66 N/A
5745 2817 N/A
802.11ac VHT20 5785 29.10 N/A
5825 24.09 N/A
5755 75.34 N/A
802.11ac VHT40 270 oo N/A
802.11ac VHT80 5775 144.00 N/A
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5.1.4 99% Bandwidth

RESULT:

Date of testing
Test standard
Basic standard
Kind of test site

Test setup

Test Channel
Operation Mode

Ambient temperature

Relative humidity

Atmospheric pressure

2016-07-27
RSS-Gen clause 6.6
ANSI| C63.10: 2013
Shielded room

Low/ Middle/ High

A1

25C
50%
101kPa

Table 12: Test result of 99% Bandwidth Band U-NII-1

Channel Frequency

99% Bandwidth

Mode (MHz) (MHz) Limit (MHz)
5180 16.812 N/A
802.11a 5200 16.810 N/A
5240 16.784 N/A
5180 18.005 N/A
802.11n HT20 5200 18.012 N/A
5240 18.002 N/A
5190 36.506 N/A
802.11n HT40 5230 36.483 N/A
5180 17.976 N/A
802.11ac VHT20 5200 18.035 N/A
5240 18.006 N/A
5190 36.574 N/A
802.11ac VHT40 2230 6 a0 A
802.11ac VHT80 5210 76.011 N/A

Pass
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Table 13: Test result of 99% Bandwidth of Band U-NII-3

Channel Frequency

99% Bandwidth

Mode (MH2) (Mh) Limit (MHz)
5745 16.958 N/A
802.11a 5785 16.883 N/A
5825 16.860 N/A
5745 18.083 N/A
802.11n HT20 5785 18.024 N/A
5825 18.060 N/A
5755 36.904 N/A
802.11n HT40 5795 36.728 N/A
5745 18.095 N/A
802.11ac VHT20 5785 18.086 N/A
5825 18.046 N/A
5755 37.058 N/A
802.11ac VHT40 270 6794 N/A
802.11ac VHT80 5775 76.421 N/A
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5.1.5 6dB Bandwidth

RESULT:

Date of testing
Test standard

Basic standard
Limit

Kind of test site
Test setup

Test Channel
Operation Mode

Ambient temperature

Relative humidity

Atmospheric pressure

2016-07-27

FCC Part 15.407(e)
RSS-247 clause 6.2.4(1)
ANSI| C63.10: 2013
500kHz for 6dB bandwidth
Shielded room

Low/ Middle/ High
A1

25C

50%

101kPa

Table 14: Test result of 6dB Bandwidth Band U-NII-1

Mode Chann?IIVIFHr;?uency 6dB ?l\;an:g\)Nldth Limit (MHz)
5180 16.39 20.5
802.11a 5200 16.38 20.5
5240 16.39 20.5
5180 17.65 20.5
802.11n HT20 5200 17.65 20.5
5240 17.63 20.5
5190 36.43 20.5
802.11n HT40 5230 36.35 >0.5
5180 17.65 20.5
802.11ac VHT20 5200 17.60 20.5
5240 17.63 20.5
5190 36.41 20.5
802.11ac VHT40 5230 3631 >0.5
802.11ac VHTS80 5210 75.65 20.5

Pass
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Table 15: Test result of 6dB Bandwidth of Band U-NII-3

Channel Frequency

6dB Bandwidth

Mode o e Limit (MHz)
5745 16.39 05
802.11a 5785 16.37 05
5825 16.39 05
5745 17.64 05
802.11n HT20 5785 17.62 05
5825 17.63 05
5755 36.40 05
802.11n HT40 5795 36.39 05
5745 17.64 05
802.11ac VHT20 5785 17.65 05
5825 17.67 05
5755 36.38 05
802.11ac VHT40 2000 2058 =05
802.11ac VHT80 5775 75.88 05
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5.1.6 Power spectral density

RESULT: Pass
Date of testing : 2016-09-13
Test standard : FCC Part 15.407(a)(1)(iv)
FCC Part 15.407(a)(3)
RSS-247 clause 6.2.1(1)
RSS-247 clause 6.2.4(1)
Basic standard : ANSI C63.10: 2013
Limit : 11dBm/MHz for FCC, 10dBm/MHz for IC (Band U-NII-1)
30dBm/500kHz (Band U-NII-3)
Kind of test site : Shield room
Test setup
Test Channel : Low/ Middle/ High
Operation mode : A1
Ambient temperature : 25C
Relative humidity : 50%
Atmospheric pressure : 101kPa

Table 16: Test result of power spectral density of Band U-NII-1

Mode Cha””‘(ﬁ'ﬂ;q“e”cy Result (dBm/MHz) | dBIr_TI:/nI\}ItHz)
5180 8.635 10
802.11a 5200 8.933 10
5240 9.674 10
5180 8.708 10
802.11n HT20 5200 9.348 10
5240 9.817 10
5190 6.318 10
802.11n HT40 2 248 -
5180 8.553 10
802.11ac VHT20 5200 8.658 10
5240 9.744 10
5190 6.836 10
802.11ac VHT40 2 o552 -
802.11ac VHT80 5210 4.407 10
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Table 17: Test result of power spectral density of Band U-NII-3

Mode Cha“”?,'wilr;’)q“e”cy Result (dBm/500kHZ) | dmeISrgngz)
5745 9.041 30
802.11a 5785 8.350 30
5825 8.539 30
5745 9.918 30
802.11n HT20 5785 9.141 30
5825 9.221 30
5755 4.805 30
802.11n HT40 2020 st 2
5745 9.042 30
802.11ac VHT20 5785 8.982 30
5825 9.011 30
5755 4.905 30
802.11ac VHT40 2020 POl 2
802.11ac VHT80 5775 2.091 30
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5.1.7 Spurious Emission

RESULT: Pass
Date of testing : 2016-08-20 to 2016-09-06
Test standard : FCC part 15.407(b)

RSS-247 clause 6.2.1(2)
RSS-247 clause 6.2.4(2)
KDB789033 D02 v01

Basic standard : ANSI C63.10: 2013

Limits : FCC part 15.209(a)

Kind of test site : 3m Semi-Anechoic Chamber & Anechoic Chamber
Test setup

Test Channel : Low/ Middle/ High

Operation mode : A1

Ambient temperature : 24°C

Relative humidity : 53%

Atmospheric pressure : 101kPa

The frequency range of testing is 30MHz to 40GHz, and no any emissions were found
from 26.5GHz to 40GHz, hence the radiated emission from 26.5GHz to 40GHz were not
recorded.

For details refer to following test plot.




Produkte
Products

Prufbericht - Nr.:
Test Report No.

Seite 26 von 313
Page 26 of 313

50055364 003
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Shenzhen EMTEK Co.,Ltd.

EMITEK (-

Access to the World

Radiated Emission Measurement

File :TUV Data #1387 Date:
80.0  dBuV/m
Limit1: —_
Hargin:
70
60
50 t
40 L 2 4 ;
i} /1 Ww
Mg Y R B
20 WN)MMWW\’W
& : :
10
0.0 E
30.000 127.00 224.00 321.00 418.00 515,00 612.00 709.00 BOE.00 1000.00 MHz
Site 3m Chamber #3 Polarization: Horizontal Temperature: 24GC
Limit: ( RE)FCC PART 15 CLASS B Power: AC 120V/60Hz Humidity: 53 %
EUT: Wall board 32" Tablet
M/N: P-WAL-106-Y1T-01
Mode:11a 5180
Note:
Reading Correct Measure- Antenna  Table
No. Mk. Freq. Level Factor ment  Limit  Over Height Degree
MHz dBuV dB dBuV/m dBuV/m dB Detector cm degree Comment
1 190.0500 4791 -16.79 31.12 4350 -12.38 QP
2 223.0300 47.75 1441 33.34 46.00 -12.66 QP
3 * 296.7500 51.02 1173 39.29 46.00 -6.71 QP
4 371.4400 49.26 -10.36 38.90 46.00 -7.10 QP
5 594,5400 38.61 -5.95 32.66 46.00 -13.34 QP
6 742.9500 39.24 -3.63 35.61 46.00 -10.39 QP
*:Maximum data  x:Over limit  !:over margin Operator: KK

File :TUWData #1387

Page: 1
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Shenzhen EMTEK Co., Ltd. E M ? E K

Bldg. 69, Majialong Industry Zone, Nanshan District, Shenzhen, Buangdong, 518052 P.R. China

www, emtek, com. cn Tel:+86-755-2695 4280 Fax:+B86-755-2695 4282

Access Yo the World

File :TUV
80.0  dBuV/m

Radiated Emission Measurement
Data #1388 Date:

70

60

50

40

30

20

10

Limit1: —_
HMargin:

WVW!LW P e

ki st

30000 127.00

224 00 321.00 418.00 515.00 612.00 709.00 806.00 1000.00 MHz

Site 3m Chamber #3

Polarization: Vertical

Temperature: 24C

Limit: { RE)}FCC PART 15 CLASS B Power: AC 120V/60Hz Humidity: 53%
EUT: Wall board 32" Tablet
M/N: P-WAL-106-YIT-01
Mode:11a 5180
Note:
Reading Correct Measure- Antenna Table
No. Mk.  Freq. Level Factor ment Limit  Over Height Degree
MHz dBuv dB dBuV/m dBuV/m dB Detector cm degree  Comment

1 63.9500 47.51  -16.30 31.21 40.00 -8.79 QP

2 * 106.6300 52.63 -15.34 37.29 4350 -621 QP

3 153.1900 5511 -18.70 36.41 43.50 -7.09 QP

4 185.2000 51.75 -16.97 34.78 43.50 -8.72 QP

5 446.1300 37.46 -8.73 28.73 46.00 -17.27 QP

6 594.5400 40.14 -5.95 34.19 46.00 -11.81 QP

*Maximum data  x:Over limit  l:over margin

File :TUV\Data #1388

Page: 1

Operator: KK
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Shenzhen EMTEK Co.,Ltd. E M T E K (:’3

Access o the World

Radiated Emission Measurement

File :TUV Data #1389 Date:
80.0 dBu¥/m
Limit1: —
Margin: i
70
50
50 ]
4 [ O S SR
I 1 2 .
" b L
bl
Mg ) | R S e
20 VMMN)MVM \""7‘ MWU
10
0.0 :
30.000 127.00 224.00 321.00 418.00 515.00 £12.00 709.00 806.00 1000.00 MHz
Site 3m Chamber #3 Polarization: Horizontal Temperature: 24¢C
Limit: ( RE)FCC PART 15 CLASS B Power: AC 120V/60Hz Humidity: 53 %
EUT: Wall board 32" Tablet
M/N: P-WAL-108-YIT-01
Mode:11a 5200
Note:
Reading Correct Measure- Antenna Table
No. Mk. Freq. Level Factor ment Limit Over Height Degree
MHz dBuV dB dBuV/m dBuV/m dB Detector cm degree Comment
1 106.6300 4456 -15.34 29.22 4350 -14.28 QP
2 221.0900 4748 -14.47 33.01 46.00 -1299 QP
3 * 296.7500 5095 -11.73 39.22 46.00 -6.78 QP
4 371.4400 47.34 -10.36 36.98 46.00 -9.02 QP
5 594.5400 37.93 -5.95 31.98 46.00 -14.02 QP
6 742.9500 39.39 -3.63 35.76 46.00 -10.24 QP
*Maximum data  x:Overlimit  !:over margin Operator: KK

File :TUV\Data #1389

Page: 1




Produkte
Products

Prufbericht - Nr.:
Test Report No.

50055364 003

Seite 29 von 313
Page 29 of 313

Shenzhen EMTEK Co.,Ltd.
Bldg. 69, Majiaiong Industry Zone, Nanshan District, Shenzhen, Guangdong, 518052 P.R. China
www. emtek. com. cn Tel:+86-755-2695 4280 Fax:+86-755-2695 4282

EMTEK{”

Access Lo the World

Radiated Emission Measurement

File :TUV Data #1390 Date:
80.0  dBuv¥/m
Limit1: —
Margin:
70
60
50
e -
b
5
t’\ s “«ww«ﬁ‘w M i .
" t
o
QMP W‘Wﬂ WM’V’M i e ‘
§
30.060 127.00 224.00 321.00 418.00 515.00 £12.00 709.00 806.00 1000.00 MHz
Site 3m Chamber #3 Polarization:  Vertical Temperature: 24 C
Limit: { RE)FCC PART 15 CLASS B Power: AC 120V/60Hz Humidity: 53 %
EUT: Wall board 32" Tablet
M/N: P-WAL-106-Y1IT-01
Mode:11a 5200
Note:
Reading Correct Measure- Antenna  Table
No. Mk. Freq. Level Factor ment  Limit Over Height Degree
MHz dBuv dB dBuV/m dBuV/im dB Detector cm degree Comment -
1 62.9800 46.93 -16.16 30.77 40.00 923 QP
2 * 106.6300 52.46 -15.34 37.12 4350 -638 QP -
3 154.1600 5442 -18.65 35.77 4350 -7.73 QP
4 183.2600 50.90 -17.05 33.85 4350 -965 QP
5 371.4400 39.30 -10.36 28.94  46.00 -17.06 QP
6 594.5400 41.54 -5.95 35.59 46.00 -10.41 QP
*:Maximum data  x:Over limit  L:over margin Operator: KK

File :TUV\Data #1390 Page: 1
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Access (o the Weorld

Radiated Emission Measurement

File :TUV Data #1391 Date:
80.0 dBu¥/m
Limit1: ——
Margin: e
70
1]
50 [
40 __.___J S g !
oo 5 6
2
& >

30

.
s

g

W\vkwww

IS I W e

10
0.0 ;
30.000 127.00 224.00 321.00 418.00 515.00 £12.00 709.00 806.00 1000.00 MHz
Site 3m Chamber #3 Polarization: Horizontal Temperature: 24¢C
Limit: ( RE)FCC PART 156 CLASS B Power: AC 120V/60Hz Humidity: 53 %
EUT: Wall board 32" Tablet
M/N: P-WAL-106-Y1T-01
Mode:11a 5240
Note:
Reading Correct Measure- Antenna Table
No. Mk. Freq. Level Factor ~ment  Limit  Over Height Degree
MHz dBuv dB dBuV/m dBuV/m dB Detector cm degree Comment
1 107.6000 4367 -15.35 28.32 43.50 -15.18 QP
2 223.0300 46.82 -14.41 32.41 46.00 -13.59 QP B
3 * 286.7500 50.562 -11.73 38.79 46.00 -7.21 QP
4 371.4400 47.76  -10.36 37.40 46.00 -8.60 QP
5 594.5400 39.46 -5.95 33.51 46.00 -1249 QP
6 742.9500 38.17 -3.63 34.54 46.00 -11.46 QP
*Maximum data  x:Over limit  l:over margin Operator: KK

File :TUWData #1391

Page: 1
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Shenzhen EMTEK Co., Ltd. g /
4
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File :;TUV
80.0  dBuv/m

Radiated Emission Measurement
Data #1392 Date:

70

60

50

A0

30

20

10

0.0

Limtl:  — }
Margin:

4

'

AJL\ SR 5 8 W
VWMMAWW' WWLWMWW WWWAM‘JMMM WMW

30.000 127.00 224.00 32100 418.00 515.00 £12.00 709.00 806.00 1000.00 MHz
Site 3m Chamber #3 Polarization:  Vertical Temperature: 24C
Limit: ( RE)FCC PART 15 CLASS B Power: AC 120V/60Hz Humidity: 53 %
EUT: Wall board 32" Tablet

M/N: P-WAL-106-YIT-01

Mode:11a 5240

Note:
Reading Correct Measure- Antenna Table
No. Mk. Freq.  Level Factor ment  Limit Over Height Degree
MHz dBuv dB dBuV/m dBuV/im dB Detector cm degree  Comment
1 35.8200 46.15 -16.79 29.36  40.00 -10.64 QP
2 63.9500 4759 -16.30 3129 40.00 -871 QP B
3 * 106.6300 51.97 -1534 36.63 4350 -6.87 QP
4 154.1600 5466 -18.65 36.01 43.50 -749 QP
5 371.4400 39.56 -10.36 2920 46.00 -16.80 QP -
6 594.5400 39.52 -5.95 33.57 46.00 -1243 QP
*:Maximum data  x:Over limit  l:over margin Operator: KK

File :TUWData #1392

Page: 1
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EMITEK (7

Access to the World

Radiated Emission Measurement

File :TUV Data #1393 Date:
80.0 dBuV/m
‘Limit1: i
HMargin:
70
60
50 |
B r— i
40 e 3 g e - e S — - v[
e e 6
. , % J 5 >
30 b
AW\ | o™
M J\ L/\ m%\'«fwj \ W A eboar A “V
» WA g A s
10
0.0
30.000 127.00 22400 321.00 418.00 515.00 612.00 709.00 806.00 1000.00 MHz
Site 3m Chamber #3 Polarization: Horizontal Temperature: 24C
Limit: ( RE)FCC PART 15 CLASS B Power: AC 120V/60Hz Humidity: 53 %
EUT: Wall board 32" Tablet
M/N: P-WAL-106-YIT-01
Mode:11a 5745
Note:
Reading Correct Measure- Antenna Table
No. Mk. Freq. Level Factor ment  Limit  Over Height Degree
MHz dBuV dB dBuVv/m dBuV/m dB Detector cm degree Comment
1 189.0800 47.55 -16.84 30.71 43.50 -12.79 QP
2 223.0300 47.30 -14.41 32.89 46.00 -13.11 QP -
3 * 296.7500 5043 -11.73 38.70 46.00 -7.30 QP
4 370.4700 4790 -10.39 37.51 46.00 -849 QP
5 594.5400 38.60 -5.95 3265 46.00 -13.35 QP
6 742.9500 37.51 -3.63 33.88 46.00 -12.12 QP
*Maximum data  x:Overlimit  lover margin Operator: KK

File :TUWData #1393

Page: 1
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Access

Radiated Emission Measurement
Data #1394 Date:

File :TUV
80.0 dBu¥/m
70
60
50

40

Limit1:
Margin:

2. 3gt -
. - ]
5
J*‘W ﬁL«Wf"W"*
N\Jf% WWJ Db g ””’W‘L“”‘“"”M ok
30.000  127.00 224.00 321.00 418.00 515.00 612.00 709.00 806.00 1000.00 MHz
Site 3m Chamber #3 Polarization:  Vertical Temperature: 24C
Limit: ( RE)FCC PART 15 CLASS B Power: AC 120V/60Hz Humidity: 53 %
EUT: Wall board 32" Tablet
M/N: P-WAL-106-YIT-01
Mode:11a 5745
Note:
Reading Correct Measure- Antenna Table
No. Mk. Freq.  Level Factor ~ ment  Limit  Over Height Degree
MHz dBuV dB dBuV/m dBuV/m dB Detector cm degree  Comment
1 63.9500 47.16  -16.30 30.86 40.00 -9.14 QP
2 * 107.6000 5241 -15.35 37.06 4350 -6.44 QP
3 155.1300 5491 -18.60 36.31 4350 -7.19 QP
4 184.2300 52.02 -17.01 35.01 43.50 -849 QP
5 446.1300 37.78 -8.73 29.05 46.00 -16.95 QP
6 594.5400 40.06 -5.95 34.11 46.00 -11.88 QP
*:Maximum data  x:Over limit  l:over margin Operator: KK

File :TUWData #1394

Page: 1
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Radiated Emission Measurement

File :-TUV Data #1395 Date:
80.0 dBu¥/m
Limit1: e
Margin:
70
60
50
I |
: 3 t
40 o ) v B g e - - st s, s s
1 2 5

30

ar | M)W \

WM ‘

ko

\mew”‘

10
0.0 PR S "
30,000 127.00 224.00 321.00 418.00 515.00 §12.00 709.00 806.00 1000.00 MHz
Site 3m Chamber #3 Polarization: Horizontal Temperature:  24C
Limit: ( RE)FCC PART 15 CLASS B Power: AC 120V/60Hz Humidity: 53 %
EUT: Wall board 32" Tablet
M/N: P-WAL-106-YIT-01
Mode:11a 5785
Note:
Reading Correct Measure- Antenna Table
No. Mk. Freq. Level Factor ment  Limit  Over Height Degree
MHz dBuv dB dBuV/m dBuVvim dB Detector cm degree Comment
1 189.0800 4859 -16.84 31.75 4350 -11.75 QP
2 223.0300 46.27 -14.41 31.86 46.00 -14.14 QP
3 * 296.7500 50.96 -11.73 39.23 46.00 -6.77 QP
4 371.4400 47.24 -10.36 36.88 46,00 -9.12 QP
5 594.5400 37.87 -5.95 31.92 46.00 -14.08 QP
6 742.9500 37.73 -3.63 34.10 46.00 -11.90 QP
*Maximum data  x:Over limit  !l:over margin Operator: KK

File :TUW\Data #1395

Page: 1
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Radiated Emission Measurement

File :TUV Data :#1396 Date:
80.0  dBuV/m
Limit1: —
Margin:
70
60
50

]

T

40 i i -
&
%0 \M 5 o
”L» wJ MWMWW e
20 w Llf\’ w\mﬂ VA e
10 v
0.0 }
30.000  127.00 224.00 321.00 418.00 515.00 612.00 709.00 806.00 1000.00 MHz
Site 3m Chamber #3 Polarization: Vertical Temperature:  24C
Limit: ( RE)FCC PART 15 CLASS B Power: AC 120V/60Hz Humidity: 53 %
EUT: Wall board 32" Tablet
M/N: P-WAL-106-YIT-01
Mode:11a 5785
Note:
Reading Correct Measure- Antenna Table
No. Mk. Freq.  Level Factor ment Limit  Over Height Degree
MHz dBuv dB dBuv/m dBuv/m dB Detector cm degree  Comment
1 63.9500 47.36 -16.30 31.06 40.00 -8.94 QP
2 *  96.9300 52.64 -15.82 36.82 4350 -6.68 QP
3 106.6300 51.81 -15.34 36.47 4350 -7.03 QP
4 162.2200 53.35 -18.74 34.61 4350 -8.89 QP
5 371.4400 3995 -10.36 29.59 46.00 -16.41 QP
6 594.5400 40.40 -5.95 34.45 46.00 -11.55 QP
*Maximum data  x:Over limit  !:over margin Operator: KK

File :TUV\Data #1396

Page: 1
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Radiated Emission Measurement

File :-TUV Data #1397 Date:
80.0  dBuv/m
Limit1: —_—
Hargin: s
70
60
50
— |
40 . e P f‘ [ i e B s it b e A S e P S i meiee
2 J 3 3
30 1 ‘ f
;’1\ V\ J’yw\‘
J’W Al UFMWMW ‘J‘v MWJW%N ol et
20 g
10
6.0 :
30.000 127.00 224.00 321.00 418.00 515.00 612.00 709.00 806.00 1000.00 MHz
Site 3m Chamber #3 Polarization: Horizontal Temperature: 24 C
Limit: { RE)FCC PART 15 CLASS B Power: AC 120V/60Hz Humidity: 53 %
EUT: Wall board 32" Tablet
M/N: P-WAL-106-YIT-01
Mode:11a 5825
Note:
Reading Correct Measure- Antenna Table
No. Mk. Freq. Level Factor ment Limit Over Height Degree
MHz dBuv dB dBuV/m dBuV/m dB Detector cm degree Comment
1 106.6300 4334 -15.34 28.00 43.50 -15.50 QP
2 224.0000 46.98 -14.39 32.59 46.00 -13.41 QP
3 * 297.7200 50.51 -11.69 38.82 46.00 -7.18 QP
4 371.4400 4649 -10.36 36.13 46.00 -9.87 QP
5 594.5400 39.54 -5.95 33.59 46.00 -12.41 QP
6 742.9500 37.75 -3.63 34,12 46.00 -11.88 QP

*:Maximum data
File :TUV\Data #1397

x:Over limit  ':over margin

Page: 1

Operator: KK
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Radiated Emission Measurement
File :;TUV Data :#1398 Date:
80.0  dBu¥/m

70

60

50

Limit1: =

Margin:

40 __-[ [ s e e i
U Iy
5 3

2 W’N %‘MW wwwmw s v,,wﬂw;mwﬂ“ oo

10
0.0
30.000 127.00 224.00 321.00 418.00 515.00 612.00 703.00 206.00 1000.00 WHz
Site 3m Chamber #3 Polarization:  Vertical Temperature: 24 C
Limit: ( RE)FCC PART 15 CLASS B Power: AC 120V/60Hz Humidity: 53 %
EUT: Wali board 32" Tablet
M/N: P-WAL-106-YIT-01
Mode:11a 5825
Note:
Reading Correct Measure- Antenna Table
No. Mk. Freq. Level Factor  ment Limit Over Height Degree

MHz dBuV dB dBuV/m dBuV/m dB Detector cm

degree Comment

35.8200 4582 -16.79 28.03 40.00 -10.97 QP

62.8800 47.36 -16.16 31.20 40.00 -880 QP

* 105.6600 5161 -15.32 36.29 4350 -7.21 QP

371.4400 4139 -10.36 31.03 46.00 -14.97 QP

1
2
3
4 153.1900 54.85 -18.70 36.15 4350 -7.35 QP
5
6

584.5400 40.17 -5.95 34.22 46.00 -11.78 QP

*:Maximum data  x:Over limit  !l:over margin

File :TUV\Data #1398 Page: 1
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Access to the World

Radiated Emission Measurement

File :TUV Data #1409 Date:
80.0 dBu¥/m
Limit1: —_—
Margin: o
70
50
” [
40 _____.J P — o o ;
R, ! . ;;
30 1 . i
W w‘1 Ml T e W W\w
J\ f " 4 | |y
2 L

iy

10
0.0
30.000 127.00 224.00 321.00 418.00 515.00 612.00 709,00 806.00 1000.00 MHz
Site 3m Chamber #3 Polarization: Horizontal Temperature:  24C
Limit: { RE)FCC PART 15 CLASS B Power: AC 120V/60Hz Humidity: 53%
EUT: Wall board 32" Tablet
M/N: P-WAL-106-YIT-01
Mode:11n(20MHz) 5180
Note:
Reading Correct Measure- Antenna Table
No. Mk. Freq. Level Factor ment Limit Over Height Degree
MHz dBuv dB dBuV/m dBuV/m dB Detector cm degree Comment
1 148.3400 4752 -18.88 28.64 4350 -14.86 QP
2 223.0300 46.62 -14.41 32.21 46.00 -13.79 QP B
3 * 296.7500 50.38 -11.73 38.65 46.00 -7.35 QP
s 371.4400 48.17 -10.36 37.81 46.00 -8.19 QP
5 594.5400 38.90 -5.95 3295  46.00 -13.05 QP
6 742.9500 38.07 -3.63 34.44  46.00 -11.56 QP
*:Maximum data  x:Over limit  !:over margin Operator: KK

File :TUW\Data #1409

Page: 1
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Radiated Emission Measurement

File :TUV Data #1410 Date:
80.0  dBu¥/m
Limit1: ——
Margin:
70
B0
50 l
I pa—
40 ” e o e € A R - i o o
B ey e .
S X
> B : o,
G At
W ooy A’ ) \M J\Mw\vwﬂ‘twméwﬁ"\%*f
20 Yl M ki I et
10 '
0.0
30.000 127.00 22400 321.00 418.00 515.00 612.00 703.00 806.00 1000.00 MHz
Site 3m Chamber #3 Polarization: Vertical Temperature: 24C
Limit: ( RE)FCC PART 15 CLASS B Power: AC 120V/60Hz Humidity: 53 %
EUT: Wall board 32" Tablet
MIN: P-WAL-106-Y1T-01
Mode:11n(20MHz) 5180
Note:
Reading Correct Measure- Antenna Table
No. Mk. Freg. Level Factor ment Limit Over Height Degree
MHz dBuV dB dBuv/m dBuV/m dB Detector cm degree  Comment
1 63.9500 47.71  -16.30 31.41 40.00 -859 QP
2 * 105.6600 51.86 -15.32 36.54 4350 -696 QP
3 154.1600 53.37 -18.65 34,72 43.50 -878 QP
4 183.2600 5173 -17.05 34.68 4350 -8.82 QP
5 446.1300 37.40 -8.73 28.67 46.00 -17.33 QP
6 594.5400 39.71 -5.95 33.76 46.00 -12.24 QP
*Maximum data  x:Over limit  Lover margin Operator: KK

File :TUV\Data #1410

Page: 1
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EMTEK

Access to Lhe World

Radiated Emission Measurement

File :TUV Data #1407 Date:
00.0 dBu¥/m
Limit1: —
Margin:
70
60
50 [
A0 ____j P g e e et e e teseen e s
. 2 ,5
an PNMN\”U‘ %h
i o W e
1 / o K| | o dendprnal
20 NJ P, s H
10
0.0
30.000  127.00 224.00 321.00 4198.00 515.00 612.00 709.00 806.00 1000.00 MHz
Site 3m Chamber #3 Polarization: Horizontal Temperature: 240
Limit: ( RE)FCC PART 15 CLASS B Power: AC 120v/60Hz Humidity: 53 %
EUT: Wall board 32" Tabiet
M/N: P-WAL-106-YIT-01
Mode: 11n(20MHz) 5200
Note:
Reading Correct Measure- Antenna Table
No. Mk. Freq. Level Factor ment Limit  Over Height Degree
MHz dBuv dB dBuV/m dBuv/m dB Detector cm degree  Comment
1 169.6800 46.89 -17.26 29.63 43.50 -13.87 QP
2 2230300 4643 -14.41 32.02 46.00 -1398 QP -
3 296.7500 48.54 -11.73 36.81 46.00 -9.19 QP
4 * 371.4400 47.88  -10.36 37.52 46.00 -8.48 QP
5 5945400 3887 -595 32.92  46.00 -13.08 QP -
6 742.9500 37.45 -3.63 33.82 46.00 1218 QP
*:Maximum data  x:Over limit !:over margin Operator: KK

File . TUW\Data #1407

Page: 1
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EMITEK!

Access to the World

Radiated Emission Measurement

File :TUV Data #1408 Date:
80.0  dBu¥/m
Limit1: —
Margin:
70
60
50
l ,
40 3 g e e e e -
a & \ W\ 8 M
y }’L JM ansiihonig " sl
&) g
20 FKW"L‘,, W l‘ﬂ)\N Pl ‘ -
10
0.0
30.000  127.00 224.00 321.00 418.00 515.00 612.00 709.00 806.00 1000.00 MHz
Site 3m Chamber #3 Polarization: Vertical Temperature: 24 C
Limit: { RE)FCC PART 15 CLASS B Power: AC 120V/60Hz Humidity: 53 %
EUT: Wall board 32" Tablet
M/N: P-WAL-108-YIT-01
Mode:11n(20MHz) 5200
Note:
Reading Correct Measure- Antenna Table
No. Mk. Freq.  Level Factor ment Limit Over Height Degree
MHz dBuvV dB dBuV/m dBuv/m dB Detector cm degree  Comment
1 35.8200 46.56 -16.79 29.77  40.00 -1023 QP
2 63.9500 47.59 -16.30 3129 4000 -8.71 QP
3 * 106.6300 52,17 -15.34 36.83 4350 -667 QP
4 155.1300 5422 -18.60 35.62 4350 -7.88 QP
5 371.4400 39.08 -10.36 28.72 4600 -17.28 QP
6 594.5400 40.98 -5.95 35.03 46.00 -10.97 QP
*:Maximum data  x:Over limit  !:over margin Operator: KK

File :TUV\Data #1408

Page: 1
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EMITEK
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to the World

Radiated Emission Measurement

File :TUV Data #1405 Date:
80.0  dBuV/m
Limiti: | — |
Margin:
70
60
50
40 ._____..E e ,?: e b o et . e S .
o 5
t 1 2 ¥ : w
30
A J J
/J‘M, ,ﬁ Ry ML ;\ " oo
My VL | g A
20 M‘L ol B A ol
e
10
0.0
30000 127.00 22400 32100 416.00 515.00 §12.00 709.00 806.00 1000.00 MHz
Site 3m Chamber #3 Polarization: Horizontal Temperature: 24C
Limit: { RE)FCC PART 15 CLASS B Power: AC 120V/60Hz Humidity: 53 %
EUT: Wall board 32" Tablet
M/N: P-WAL-106-YIT-01
Mode:11n(20MHz) 5240
Note:
Reading Correct Measure- Antenna Table
No. Mk. Freq. Level Factor ment Limit ~ Over Height Degree
MHz dBuv dB dBuV/m dBuV/im dB Detector cm degree Comment
1 171.6200 47.32 -17.21 30.11 43.50 -13.38 QP
2 223.0300 4705 -14.41 32.64 46.00 -13.36 QP
3 * 297.7200 51.46 -11.69 39.77 46.00 -6.23 QP
4 371.4400 4772 -10.36 37.36 46.00 -8.64 QP
5 594.5400 39.38 -5.95 33.43 46.00 -12.57 QP
6 742.9500 39.22 -3.63 35.59 46.00 -10.41 QP
*:Maximum data  x:Over limit  !:over margin Operator: KK

File - TUV\Data #1405

Page: 1
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File :TUV
80.0 dBuV/m

Radiated Emission Measurement
Data #1406

Date:

70

60

50

i LimitT: e

Margin: s

W W e

i

B

30.000  127.00 224.00 321.00 418.00 515.00 612.00 709.00 806.00 1000.00 MHz
Site 3m Chamber #3 Polarization:  Vertical Temperature: 24 C
Limit: ( RE)FCC PART 15 CLASS B Power: AC 120V/60Hz Humidity: 53%
EUT: Wall board 32" Tablet
M/N: P-WAL-106-YIT-01
Mode:11n(20MHz) 5240
Note:
Reading Correct Measure- Antenna Table
No. Mk. Freq. Level Factor  ment Limit Over Height Degree
MHz dBuvV dB dBuV/im dBuV/m dB Detector cm degree  Comment
1 36.8200 4711 -16.79 3032 40.00 -9.68 QP
2 62.9800 4760 -16.16 3144  40.00 -856 QP
3 * 105.6600 52.19  -15.32 36.87 4350 -6.63 QP
4 154.1600 5433 -18.65 35,68 4350 -7.82 QP -
5 371.4400 3872 -10.36 2836 46.00 -17.64 QP
6 594.5400 40.17 -5.95 3422 46.00 -11.78 QP B
*Maximum data  x:Over fimit !:over margin Operator: KK

File :TUW\Data :#1406

Page: 1
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Radiated Emission Measurement

File :TUV Data #1403 Date:
80.0 dBuW/m
Limitl: |
Margin: o
70
60
50 E ;
A — |
40 P g S S S :
: . 2 ;
30 J M‘}\“”
J\F‘WU NM \\J\W Jk gl o
i ! b gl :
"
10
0.0
30.000 127.00 224.00 321.00 418.00 515.00 612.00 709.00 806.00 1000.00 MHz
Site 3m Chamber #3 Polarization: Horizontal Temperature: 24 C
Limit: ( RE}FCC PART 15 CLASS B Power: AC 120V/60Hz Humidity: 53 %
EUT: Wall board 32" Tablet
M/N: P-WAL-106-YIT-01
Mode:11n(20MHz) 5745
Note:
Reading Correct Measure- Antenna Table
No. Mk. Freq. Level Factor ~ment Limit Over Height Degree
MHz dBuv dB dBuV/m dBuVv/m dB Detector cm degree Comment
1 106.6300 4398 -15.34 2864 4350 -14.86 QP
2 223.0300 46.57 -14.41 3216  46.00 -13.84 QP
3 " 296.7500 50.84 -11.73 39.11 46.00 -6.89 QP
4 371.4400 4796 -10.36 37.60 46.00 -840 QP
5 594.5400 39.27 -5.95 33.32 46.00 -12.68 QP
6 742.9500 38.02 -3.63 34.39 46.00 -11.61 QP
*:Maximum data  x:Overlimit  l:over margin Operator: KK

File :TUW\Data #1403

Page: 1
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Shenzhen EMTEK Co., Ltd.
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Radiated Emission Measurement

File ;TUV Data #1404 Date:
80.0  dBu¥/m
Limit1: ——
Margin:
70
60
50 l
40 ____] . i - S .
. TS WA
‘% ¥ %
ot
30 [l 'MW 2 o
L L J‘ Wﬁ,/w"” g
. e
. i hagor! A il Tt
10
0.0
30.000 127.00 22400 321.00 416.00 515.00 612.00 709.00 806.00 1000.00 MHz
Site 3m Chamber #3 Polarization: Vertical Temperature: 24C
Limit: ( RE)FCC PART 15 CLASS B Power: AC 120V/60Hz Humidity: 53 %
EUT: Wall board 32" Tablet
M/N: P-WAL-106-YIT-01
Mode:11n(20MHz) 5745
Note:
Reading Correct Measure- Antenna Table
No. Mk. Freq.  Level Factor ment Limit Over Height Degree
MHz dBuv dB dBuv/m dBuV/m dB Detector cm degree Comment
1 34.8500 4553 -16.90 28.63 40.00 -11.37 QP
2 63.9500 4715  -16.30 30.85 40.00 9.15 QP
3 106.6300 50.756 -15.34 35.41 4350 -8.09 QP
4 * 152.2200 5459 -18.74 35.85 4350 -765 QP
5 371.4400 39.84 -10.36 29.48 46.00 -16.52 QP
6 594.5400 40.05 -5.95 34.10 46.00 -11.90 QP
*Maximum data  x:Overlimit l:.over margin Operator: KK

File :TUV\Data #1404

Page: 1
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Radiated Emission Measurement

File :TUV Data #1401 Date:
800  dBuV/m
Limit1: _—
Margin: .
70
60
50
A e |
3 H
40 e g e - o e o
5
X

30 1 L )
V‘h’ W\W)%L KL“ ll v Wv\wm
Tdn W,
2 B g st
b
10
0.0
30.000 127.00 224.00 321.00 41800 515.00 612.00 709.00 806.00 1000.00 MHz
Site 3m Chamber #3 Polarization: Horizontal Temperature:  24C
Limit: ( RE)}FCC PART 15 CLASS B Power: AC 120V/60Hz Humidity: 53 %
EUT: Wall board 32" Tablet
M/N: P-WAL-106-YIT-01
Mode:11n(20MHz) 5785
Note:
Reading Correct Measure- Antenna Table
No. Mk. Freq.  Level Factor ~ment  Limit  Over Height Degree
MHz dBuV dB dBuV/m dBuV/m dB Detector cm degree  Comment
1 106.6300 4411 1534 28.77 4350 -14.73 QP
2 223.0300 47.70 -14.41 33.29 46.00 -12.71 QP
3 * 296.7500 50.77 -11.73 39.04 46.00 -696 QP
4 371.4400 47.02 -10.36 36.66 46.00 -9.34 QP
5 594.5400 38.56 -5.95 32.61 46.00 -13.39 QP
6 742.9500 37.96 -3.63 3433 46.00 -11.67 QP
*:Maximum data  x:Over limit  l:over margin Operator: KK

File :TUV\Data #1401

Page: 1
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Access to the World

Radiated Emission Measurement

File :TUV Data #1402 Date:
80.0 dBuV/m
Limit1: —_
Margin:
70
60
50 ‘
— |
40 . e S, - N "
‘}’. o F ] &
. i L
0 wm 3
"“ l &\ MJUM‘W}[ MM‘““‘L‘M
il Y
h,
20 W MM'W L/‘)f\ 'I‘W'UM%W’}
10
0.0
30.000 127.00 224.00 321.00 418.00 515.00 612.00 709.60 BOG.00 1000.00 MHz
Site 3m Chamber #3 Polarization: Vertical Temperature: 24 C
Limit: { RE)FCC PART 15 CLASS B Power: AGC 120V/60Hz Humidity: 53 %
EUT: Wall board 32" Tablet
M/N: P-WAL-106-YIT-01
Mode:11n(20MHz) 5785
Note:
Reading Correct Measure- Antenna Table
No. Mk. Freq. Level Factor ment  Limit  Over Height Degree
MHz dBuv dB dBuVim dBuV/m dB Detector cm degree  Comment
1 63.9500 47.36 -16.30 31.06 40.00 -8.94 QP
2 * 105.6600 5229 -15.32 36.97 4350 -6.53 QP
3 155.1300 5453 -18.60 35.93 4350 -7.57 QP
4 296.7500 39.76 -11.73 28.03 46.00 -17.97 QP
5 446.1300 37.55 -8.73 28.82 46.00 -17.18 QP
6 594.5400 40.78 -5.95 34.83 46.00 -11.17 QP
*:Maximum data  x:Overlimit !:over margin Operator: KK

File :TUV\Data #1402

Page: 1
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Shenzhen EMTEK Co.,Ltd.
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Radiated Emission Measurement

File :TUV Data #1399 Date:
800 dBu¥/m .
Limitl:  ~——
Margin:
70
60
50 r_
A0 __‘ SR - S o e i eerimen
30 ) ] M
2 F{\ \/\ R
fied
10
0.0
30,000 127.00 224.00 321.00 418.00 515.00 612.00 709.00 B06.00 1000.00 MHz
Site 3m Chamber #3 Polarization: Horizontal Temperature: 24 C
Limit: ( RE)FCC PART 15 CLASS B Power: AC 120V/60Hz Humidity: 53 %
EUT: Wall board 32" Tablet
M/N: P-WAL-106-YIT-01
Mode:11n(20MHz) 5825
Note:
Reading Correct Measure- Antenna Table
No. Mk. Freg. Level Factor ment  Limit  Over Height Degree
MHz dBuvV dB dBuV/m dBuV/m dB Detector cm degree  Comment
1 106.6300 4390 -15.34 2856 43.50 -14.94 QP
2 223.0300 46.61 -14.41 3220 46.00 -13.80 QP
3 * 296.7500 49.21  -11.73 37.48 46.00 -852 QP
4 371.4400 46.90 -10.36 36.54 4600 -946 QP
5 594.5400 38.83 -5.95 32.88 46.00 -13.12 QP
6 742.9500 38.70 -3.63 35.07 46.00 -10.93 QP
*:Maximum data  x:Over limit  !:over margin Operator: KK

File :TUV\Data #1399

Page: 1
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Access to the Warld

ot

Radiated Emission Measurement

File . TUV Data #1400 Date:
80.0 dBuV/m
Limit1: —_—
Margin:
70
60
50
‘u e - b rar s e 4 - RO - — V-
[

30

20

Uw.\ﬂ . . w
V\m WIW : WMMWNW vaavﬂwmw{’mw s

10
0.0
30.000 127.00 224.00 321.00 418.00 515.00 £12.00 709.00 806.00 1000.00 MHz
Site 3m Chamber #3 Polarization:  Vertical Temperature:  24C
Limit: ( RE)FCC PART 15 CLASS B Power: AC 120V/60Hz Humidity: 53 %
EUT: Wall board 32" Tablet
M/N: P-WAL-106-YIT-01
Mode:11n(20MHz) 5825
Note:
Reading Correct Measure- Antenna Table
No. Mk. Freq. Level Factor ment Limit Over Height Degree
MHz dBuvV dB dBuV/m dBuV/m dB Detector cm degree  Comment
1 35.8200 46.32 -16.79 29.53 40.00 -1047 QP
2 63.9500 4757 -16.30 31.27 40.00 -8.73 QP
3 * 106.6300 5159 -15.34 36.25 4350 -7.25 QP
4 154.1600 53.61 -18.65 34.96 4350 -8.54 QP
5 371.4400 39.66 -10.36 29.30 46.00 -16.70 QP
6 594.5400 40.47 -5.95 34.52 46.00 -11.48 QP
*:Maximum data  x:Overlimit !:over margin Operator: KK

File :TUWData #1400

Page: 1




Produkte
Products

Prufbericht - Nr.:
Test Report No.

50055364 003

Seite 50 von 313
Page 50 of 313

Shenzhen EMTEK Co.,Ltd.

Bldg. 69, Majialong Industry Zone, Nanshan District, Shenzhen, Guangdong, 518052 P.R. China

www. emtek. com. cn Tel:+86-755-2695 4280 Fax:+86-755-2695 4262

Y

EMITEK(

Access Lo the World

Radiated Emission Measurement

File :TUV Data #1442 Date:
80.0  dBu¥/m
Limit1: e
Hargin:
70
50
50
40 __! . L3, g e e e e, e o e e o S i -
c
2 5
30 1 i ‘\“ J
o\ NI O P
* J\’ ngp e
Y
10 A
0.0
30,000 127.00 22400 321.00  4i6.00 515.00 612,00 709.00 506.00 1000.00 MHz
Site 3m Chamber #3 Polarization: Horizontal Temperature: 24C
Limit: ( RE)FCC PART 15 CLASS B Power: AC 120V/60Hz Humidity: 53 %
EUT: Wall board 32" Tablet
M/N: P-WAL-106-YIT-01
Mode:11n(40MHz) 5190
Note:
Reading Correct Measure- Antenna Table
No. Mk. Freq.  Level Factor ment Limit Over Height Degree
MHz dBuV dB dBuV/m dBuV/m dB Detector cm degree Comment
1 105.6600 42,63 -15.32 27.31 4350 -16.19 QP
2 220.1200 46.04 -14.49 31.55 46.00 -1445 QP o
3 * 296.7500 50.86 -11.73 39.13 46.00 -6.87 QP
4 371.4400 47.07 -10.36 36.71 46.00 929 QP
5 594.5400 38.45 -5.95 32.50 46.00 -13.50 QP
6 742.9500 38.31 -3.63 34.68 46.00 -11.32 QP
*:Maximum data  x:Overlimit  L:over margin Operator: KK

File :TUWData #1442

Page: 1
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Shenzhen EMTEK Co., Ltd. E M T E K ((iﬂ

Access to the World

Radiated Emission Measurement

File :TUV Data #1441 Date:
80.0  dBuV/m
Limitt: —
Hargin:
76
60
50
40 _..___l 2 PP I e e e i e o et e £ s
g .E.:m. R 5
3 >i~1 4 X 6
a0 o W
by
(Ve
! M\“ WWW‘WJ'J
NELAYN oY
10
0.0 H
30,000 127.00 22400 32100 410.00 515.00 612.00 70000 80600 T {000.00 MHz
Site 3m Chamber #3 Polarization: Vertical Temperature: 24C
Limit: ( RE)FCC PART 15 CLASS B Power: AC 120V/60Hz Humidity: 53%
EUT: Wall board 32" Tablet
M/N:; P-WAL-106-YIT-01
Mode:11n{40MHz) 5190
Note:
Reading Correct Measure- Antenna Table
No. Mk. Freq. Level Factor ment Limit ~ Over Height Degree
MHz dBuvV dB dBuVv/m dBuV/m dB Detector cm degree  Comment
1 62.9800 4769 -16.16 31.53 40.00 -847 QP
2 * 105.6600 52.66 -15.32 3734 4350 -6.16 QP
3 156.1000 53.80 -18.56 3524 4350 -826 QP
4 187.1400 49.87 -16.91 32.96 4350 -10.54 QP
5 594.5400 40.64 -5.95 34.69 46.00 -11.31 QP
6 913.6700 32.81 -1.35 31.46 46.00 -14.54 QP
*:Maximum data  x:Over limit  l.over margin Operator: KK

File :TUV\Data #1441

Page: 1
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Radiated Emission Measurement

File :TUV Data #1439 Date:

80.0 dBu¥Y/m
JE T H—
Margin: -

70

(1]

50 l

oo 5 &

30

!
ifve

Wmﬂmww st ol M.w,«uw

10
0.0 IS S SRS SP——
30.000 127.00 224.00 321.00 418.00 515.00 612.00 708.00 806.00 1000.00 MHz
Site 3m Chamber #3 Polarization: Horizontal Temperature:  24C
Limit: ( RE)FCC PART 15 CLASS B Power: AC 120V/60Hz Humidity: 53 %
EUT: Wall board 32" Tablet
M/N: P-WAL-106-YIT-01
Mode:11n(40MHz) 5230
Note:
Reading Correct Measure- Antenna Table
No. Mk.  Freq. Level Factor  ment  Limit Over Height Degree
MHz dBuvV dB dBuv/m dBuV/m dB Detector cm degree Comment
1 * 296.7500 51.15 -11.73 3942 46.00 -6.58 QP
2 3714400 4762 -10.36 3726 4600 -8.74 QP
3 400.5400 40.61 -9.41 31.20 46.00 -14.80 QP
4 446.1300 38.35 -8.73 29.62  46.00 -16.38 QP
5 594.5400 39.51 -5.95 33,56  46.00 -1244 QP B
6 742.9500 38.38 -3.63 3475 46.00 -11.25 QP
*Maximum data  x:Overlimit  L:over margin Operator: KK

File :TUV\Data #1439

Page: 1
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Radiated Emission Measurement

File :TUV Data #1440 Date:
800 dBu¥/m
Limtl:  — |
Margin:
70
50
50
40 .__J v b e e s b s S 1 0 AP S i s |
;.1.2“,; e .
30 j MWVJ\ 5 : \/\‘
14’ M )g W wﬁw et “‘"’”M Wi
)
& o B b g
10
0.0
30,000 127.00 22400 32100 7 #igo0 515.00 612.00 703.00 806.00 100000 MHz
Site 3m Chamber #3 Polarization: Vertical Temperature: 24C

Limit: ( RE)FCC PART 15 CLASS B Power: AC 120V/60Hz Humidity: 53 %
EUT: Wali board 32" Tablet
M/N: P-WAL-106-YIT-01

Mode:11n(40MHz) 5230
Note:
Reading Correct Measure- Antenna Table
No. Mk. Freq.  Level Factor ment Limit  Over Height Degree
MHz dBuV dB dBuVv/m dBuV/m dB Detector cm degree Comment
1 95.9600 52.01 -16.02 3599 4350 -7.51 QP
2 * 105.6600 51656 -15.32 36.33 4350 -717 QP
3 151.2500 52.80 -18.79 34.01 4350 -949 QP
4 183.2600 5190 -17.05 34.85 4350 -865 QP
5 371.4400 38.20 -10.36 27.84  46.00 -18.16 QP
6 594.5400 40.33 -5.95 3438 46.00 -11.62 QP

*:Maximum data

File :TUV\Data #1440

x:Over limit  L:over margin Operator: KK
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Radiated Emission Measurement

File :TUV Data #1437 Date:
80.0  dBu¥/m
Limit1: —_
Margin:
70
60
50
40 ___.I o 3 b e it e 2
e . &
30 1 m ; )
T }L M% o
3 PRRCATEN
iﬂM Liw’v L\M’u’jh\ I —_ M‘fﬁ* WM i !
20 M Ll ”A“WMW Al
10
0.0
30000 127.00  224.00 32100 " 4ig.dd 515.00 612.00 709.00 806.00 1000.00 MHz
Site 3m Chamber #3 Polarization: Horizontal Temperature: 24C
Limit: ( RE)FCC PART 15 CLASS B Power: AC 120V/60Hz Humidity: 53 %
EUT: Wall board 32" Tablet
M/N: P-WAL-106-YIT-01
Mode:11n(40MHz) 5755
Note:
Reading Correct Measure- Antenna Table
No. Mk.  Freq.  Level Factor ment Limit  Over Height Degree
MHz dBuv dB dBuV/m dBuV/m dB Detector cm degree  Comment
1 148.3400 4719 -18.88 28.31 43.50 -15.19 QP
2 223.0300 46.66 -14.41 32.25 46.00 -13.75 QP
3 * 296.7500 50.49 -11.73 38.76 46.00 -7.24 QP
4 371.4400 47.49 -10.36 37.13 46.00 -8.87 QP
5 594.5400 39.30 -5.95 33.35 46.00 -1265 QP
6 742.9500 38.54 -3.63 34.91 46.00 -11.09 QP
*:Maximum data  x:Over limit  Lover margin Operator: KK

File :TUW\Data #1437 Page: 1
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Radiated Emission Measurement
Date:

File :TUV Data :#1438

60.0 dBu¥/m

70

60

50

40

30

20

1D

0.0

Limtt: — |

Margin:

4

|
Hp‘?m\ww

;

bﬂjﬁ%nﬁl«ww A ¥

M
MMWWMWW "W"’A Whvdhi

612.00 709.00

30000 127.00 23400 32100  41B.00 515.00 806.00 1000.08 MHz
Site 3m Chamber #3 Polarization:  Vertical Temperature: 24 C
Limit: { RE)FCC PART 15 CLASS B Power: AC 120V/60Hz Humidity: 53 %
EUT: Wall board 32" Tablet
M/N: P-WAL-106-YIT-01
Mode:11n(40MHz) 5755
Note:
Reading Correct Measure- Antenna Table
No. Mk. Freq. Level Factor ment Limit Over Height Degree
MHz dBuv dB dBuV/m dBuV/im dB Detector cm degree  Comment
1 * 106.6300 5179 -15.34 36.45 43.50 -7.05 QP
2 162.8900 53.27 -18.05 35.22 43.50 -8.28 QP
3 181.3200 51.07 -17.12 33.95 4350 -9.55 QP
4 296.7500 39.96 -11.73 28.23 46.00 -17.77 QP
5 371.4400 40.33 -10.36 29.97 46.00 -16.03 QP
6 5945400 4040 -595 34.45 4600 -11.55 QP

*Maximum data  x:Over limit  l:over margin

File :TUWData #1438

Page: 1

Operator: KK
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Radiated Emission Measurement

File :TUV Data #1435 Date:
80.0 dBu¥/m N
Limti: | —
Margin:
70
60
50
40 __] A - . . SR S .
E
y 2 5 7
30 91
R N h »Jl ¥
i i Wl il
Ei] IW it ok
10 WM
0.0
30,000 12700 224.00  321.00  4i8.00 515.00 612.00 709.00 80600 1600.00 MHz
Site 3m Chamber #3 Polarization: Horizontal Temperature: ~ 24C
Limit: ( RE)FCC PART 15 CLASS B Power: AC 120V/60Hz Humidity: 53 %
EUT: Wall board 32" Tablet
M/N: P-WAL-106-YIT-01
Mode:11n{40MHz) 5795
Note:
Reading Correct Measure- Antenna Table
No. Mk. Freq.  Level Factor ment Limit Over Height Degree
MHz dBuv dB dBuV/im dBuV/m dB Detector cm degree  Comment
1 106.6300 4277 -15.34 27.43 43.50 -16.07 QP
2 223.0300 46.44  -14.41 32.03 46.00 -13.97 QP
3 * 296.7500 50.65 -11.73 38.92 46.00 -7.08 QP
4 371.4400 48.65 -10.36 38.29 46.00 -7.71 QP
5 594.5400 38.01 -5.95 32.06 46.00 -13.94 QP
6 742.9500 38.96 -3.63 35.33 46.00 -10.67 QP
*:Maximum data  x:Over limit  !over margin Operator: KK

File :TUV\Data #1435

Page: 1
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Radiated Emission Measurement

File :TUV Data #1436 Date:
0.0 dBu¥/m
Limit: | — |
Margin:
70
&0
50
| S
40 S e - e i 2 e et . :
P e N

W

WL\\\J\VM*W I"W'»"‘ At

o o i

20
10
0.0 P N [ .. o
30.000 127.00 224.00 321.00 418.00 515.00 512.00 709.00 806.00 1000.00 MHz
Site 3m Chamber #3 Polarization: Vertical Temperature: 24 C
Limit: ( RE)FCC PART 15 CLASS B Power: AC 120V/60Hz Humidity: 53%
EUT: Wall board 32" Tablet
M/N: P-WAL-106-YIT-01
Mode:11n{(40MHz) 5795
Note:
Reading Correct Measure- Antenna Table
No. Mk.  Freq.  Level Factor ~ ment  Limit  Over Height Degree
MHz dBuV dB dBuV/m dBuV/m dB Detector cm degree  Comment

1 * 105.6600 52.02 -15.32 36.70 43.50 -6.80 QP

2 151.2500 52.90 -18.79 34.11 43.50 -939 QP

3 182.2900 51.75 -17.08 34.67 4350 -8.83 QP

4 371.4400 39.41  -10.36 29.05 46.00 -16.95 QP

5 446.1300 36.96 -8.73 28.23  46.00 -17.77 QP

6 594.5400 39.94 -5.95 33.99 46.00 -12.01 QP
*:Maximum data  x:Over limit  !:over margin Operator: KK

File :TUV\Data #1436

Page: 1
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Radiated Emission Measurement

File :TUV Data #1411 Date:
B0.0  dBuV/m
Limit1: e
Margin:
70
B0
50

40

A

30 \’\
g MJ" &
I b [

20

10

0.0

" {000,060 MHz

30.000 i27.00 22400 3100 4iged” HiG00  e1200 709.00  eogon T
Site 3m Chamber #3 Polarization: Horizontal Temperature: 24 C
Limit: { RE)FCC PART 15 CLASS B Power: AC 120V/60Hz Humidity: 53 %
EUT: Wall board 32" Tablet
M/N: P-WAL-106-YIT-01
Mode:11ac(20MHz) 5180
Note:
Reading Correct Measure- Antenna Table
No. Mk. Freq.  Level Factor ~ment Limit  Over Height Degree
MHz dBuvV dB dBuV/m dBuV/m dB Detector cm degree  Comment

1 148.3400 48.03 -18.88 29.15 4350 -14.35 QP

2 220.1200 4717 -14.49 32.68 46.00 -13.32 QP

3 * 2977200 5132 -11.69 39.63 46.00 -6.37 QP

4 371.4400 48.03 -10.36 3767 46.00 -833 QP

5 594.5400 40.63 -5.95 3468 46.00 -11.32 QP

6 742.9500 37.75 -3.63 3412  46.00 -11.88 QP
*:Maximum data  x:Over limit  I:over margin Operator: KK

File :TUWData #1411 Page: 1




Produkte
Products

Prufbericht - Nr.:
Test Report No.

50055364 003

Seite 59 von 313
Page 59 of 313

Shenzhen EMTEK Co.

,Ltd.
Bidg, 69, Majialong Industry Zone, Nanshan District, Shenzhen, Buangdong, 518052 P.R. China

www. emtek. com. on Tel:+86-755-2695 4280 Fax:+86-755-2695 4282

EMITEK!

Access 1o the World

Radiated Emission Measurement

File :TUV Data #1412 Date:
80.0 dBu¥/m

{ Limitl:

Margin:
70
60
50
40 __] - - o e s S - - -
PR g G
. 1\' .

a0 W\, '
20

|
P -

B

W«’LWMMJ*’M/M ‘}\v«w@w

10
30,000  127.00 224.00 321.00 416.00 515.00 §12.00 709.00 806.00 1000.00 MHz
Site 3m Chamber #3 Polarization:  Vertical Temperature: ~ 24C
Limit: { RE)FCC PART 15 CLASS B Power: AC 120V/60Hz Humidity: 53 %
EUT: Wall board 32" Tablet
M/N: P-WAL-106-YIT-01
Mode:11ac(20MHz) 5180
Note:
Reading Correct Measure- Antenna Table
No. Mk. Freq. Level Factor ment Limit Over Height Degree
MHz dBuv dB dBuVim dBuV/m dB Detector cm degree  Comment
1 97.9000  50.72 -15.65 3507 4350 -8.43 QP B
2 * 106.6300 52.38 -15.34 37.04 43.50 -6.46 QP
3 1541600 5351 -18.65 3486 4350 -8.64 QP
4 182.2900 51.10 -17.08 34.02 43,50 -9.48 QP -
5 371.4400 39.68 -10.36 29.32 46.00 -16.68 QP
6 5945400 4042  -5.95 3447  46.00 -11.53 QP

*:Maximum data  x:Overlimit l:over margin

Fife :-TUWData #1412 Page: 1

Operator: KK
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Radiated Emission Measurement

File :TUV Data #1413 Date:
80.0 dBu¥/m
Limit1:  — |
Margin: .
70
50
50 l
r————' 3
A0 e - o SRR R .
PO PPN a B
B 2 5
1
) W RMMJN nM A M/“M\ ot
20 M} sl Pt
10
0.0
30000  127.00 22400 32100 41860 515.00 £12.00 709.00 806.00 1000.00 MHz
Site 3m Chamber #3 Polarization: Horizontal Temperature: 24¢
Limit: ( RE}yFCC PART 15 CLASS B Power: AC 120V/60Hz Humidity: 53 %
EUT: Wall board 32" Tablet
M/N; P-WAL-106-YIT-01
Mode:11ac(20MHz) 5200
Note:
Reading Correct Measure- Antenna Table
No. Mk. Freq. Level Factor ment Limit Over Height Degree
MHz dBuVv dB dBuV/m dBuV/m dB Detector cm degree  Comment
1 106.6300 43.99 -1534 28.65 43.50 -14.85 QP
2 223.0300 46.51 -14.41 32.10 46.00 -13.90 QP
3 * 297.7200 51.32 -11.69 39.63 46.00 -6.37 QP
4 371.4400 47.07 -10.36 36.71 46.00 -9.29 QP
5 594.5400 38.36 -5.95 32.41 46.00 -13.59 QP
6 742.9500 38.54 -3.63 34.91 46.00 -11.09 QP
*:Maximum data  x:Overlimit !:over margin Operator: KK

File . TUWData #1413

Page: 1
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Radiated Emission Measurement

File :TUV Data #1414 Date:
80.0  dBu¥/m
Limt1:  — ]
Margin:
70
1]
50
B I
I s S E .

"

LPA VY R

30.000 127.00

22400

5

3200 @600

515.00 §12.00 709.00 806.00 1000.00 MHz

Site 3m Chamber #3

Limit: ( RE)FCC PART 15 CLASS B

EUT: Wall board 32"

Tablet

M/N: P-WAL-106-YIT-01

Polarization: Vertical
Power: AC 120V/60Hz

Temperature: 24C
Rumidity: 53 %

Mode:11ac(20MHz) 5200
Note:
Reading Correct Measure- Antenna Table
No. Mk. Freq. Level Factor ~ment Limit  Over Height Degree
MHz dBuv dB dBuV/m dBuV/m dB Detector cm degree  Comment
1 36.7900 4596 -16.51 29.45 40.00 -10.55 QP
2 63.9500 47.70 -16.30 31.40 40.00 -8.60 QP
3 * 106.6300 5244 -15.34 37.10 4350 -6.40 QP
4 152.2200 54.02 -18.74 35.28 43.50 -822 QP
5 371.4400 38.89 -10.36 28.53 46.00 -17.47 QP
6 594.5400 39.33 -5.95 33.38 46.00 -1262 QP

*Maximum data  x:Over limit  l:over margin

File :TUV\Data #1414

Page: 1

Operator: KK
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Radiated Emission Measurement

File :TUV Data #1415 Date:
80.0 dBuVY/m
Limitt:
Margin:
70
]
50
i
SR | i
40 o S i -
S 2 5

L, i LN W e

e

o
10
0.0 ‘
30000 127.00 224.00 321.00 418.00 515.00 612.00 709.00 806.00 1000.00 MHz
Site 3m Chamber #3 Polarization: Horizontal Temperature: 24C
Limit: ( RE)FCC PART 15 CLASS B Power: AC 120V/60Hz Humidity: 53 %
EUT: Wall board 32" Tablet
M/N: P-WAL-106-YIT-01
Mode:11ac(20MHz) 5240
Note:
Reading Correct Measure- Antenna Table
No. Mk. Freq.  Level Factor ment Limit Over Height Degree
MHz dBuv dB dBuVv/m dBuv/m dB Detector cm degree  Comment

1 148.3400 48.14 -18.88 29.26 4350 -14.24 QP

2 223.0300 46.39 -14.41 3198 46.00 -14.02 QP

3 * 296.7500 50.72 -11.73 38.99 46.00 -7.01 QP

4 371.4400 4711 -10.36 36.75 46.00 -9.25 QP

5 594.5400 38.91 -5.95 3296  46.00 -13.04 QP

6 742.9500 39.61 -3.63 35.98 46.00 -10.02 QP
*:Maximum data  x:Overlimit l:over margin Operator: KK

File :TUWData #1415 Page: 1
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Radiated Emission Measurement

File :TUV Data #1416 Date:
80.0 dBu¥/m
Tt —
Margin:
70
60
50 i
n 1 W; 6
30 /J 8
LAV AT O WO O Wl o P
2 (gl W g i
10 ’ :
|
0.0 . |
30000 127.00 22400 32100 §18.00 515.00 612.00 709.00  B06.00 "71000.00 MHz
Site 3m Chamber #3 Polarization: Vertical Temperature: 24C
Limit: ( RE)FCC PART 15 CLASS B Power: AC 120V/60Hz Humidity: 53 %
EUT: Wall board 32" Tablet
M/N: P-WAL-106-YIT-01
Mode:11ac(20MHz} 5240
Note:
Reading Correct Measure- Antenna Table
No. Mk. Freq. Level Factor ment Limit  Over Height Degree
MHz dBuv dB dBuV/im dBuV/m dB Detector cm degree Comment
1 35.8200 48.82 -16.79 32.03 40.00 -7.97 QP
2 63.9500 4793 -16.30 31.63 40.00 -8.37 QP
3 * 105.6600 5157 -15.32 36.25 4350 -7.25 QP
4 182.2900 51.55 -17.08 34.47 43.50 -9.03 QP
5 371.4400 39.66 -10.36 29.30 46.00 -16.70 QP
6 594.5400 40.09 -5.95 34.14 46.00 -11.86 QP
*:Maximum data  x:Over limit  !:over margin Operator: KK

File :TUWData #1416

Page: 1
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Radiated Emission Measurement

File :TUV Data #1417 Date:

80.0 dBu¥/m
Limitl:  —
Margin:

70

60

50

40 ..___.J e .3 T e ————

i B

3o

)

A I ' h / we
» Jj H\/’* o U Mw i ‘A’W W
\ |

10
0.0
30.000 12700 22400 32100~ 416.00 515.00 £12.00 709.00 806.00 1000.00 " MHz
Site 3m Chamber #3 Polarization: Horizontal Temperature: 24C
Limit: ( RE)FCC PART 15 CLASS B Power: AC 120V/60Hz Humidity: 53 %

EUT: Wall board 32" Tablet
M/N: P-WAL-106-YIT-01
Mode:11ac(20MHz) 5745

Note:

Reading Correct Measure- Antenna Table
No. Mk.  Freq.  Level Factor ~ ment Limit  Over Height Degree

MHz dBuvV dB dBuV/m dBuV/m dB Detector cm degree Comment

1 106.6300 43.93 -15.34 2859 4350 -1491 QP
2 220.1200 46.80 -14.49 32.31 46.00 -13.69 QP
3 * 296.7500 5028 -11.73 3855 46.00 -7.45 QP
4 371.4400 47.27 -10.36 36.91 46.00 -9.09 QP
5 594.5400 39.00 -5.95 33.05 46.00 -1295 QP -
6 7429500 37.37 -3.63 33.74 46.00 -1226 QP o

*:Maximum data

File :TUVW\Data #1417 Page: 1

x:Over limit  :over margin Operator: KK
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File :TUV
80.0  dBuv/m

Radiated Emission Measurement

Data #1418

Date:

70

1]

50

Limit1: - AE

Margin: E

o o

5

ol W By
2 mf | %g’m /th JM"W‘ et

10
0.0 N b vt St i o e -
30.000  127.00 224.00 321.00 418.00 515.00 §12.00 709.00 806.00 1000.00 MHz
Site 3m Chamber #3 Polarization: Vertical Temperature: 24C
Limit: ( RE)FCC PART 15 CLASS B Power: AC 120V/i60Hz Humidity: 53 %
EUT: Wall board 32" Tablet
M/N: P-WAL-106-YIT-01
Mode:11ac(20MHz) 5745
Note:
Reading Correct Measure- Antenna Table
No. Mk. Freq.  Level Factor ~ ment  Limit  Over Height Degree
MHz dBuv dB dBuV/m dBuv/m dB Detector cm degree Comment
1 63.9500 48.18 -16.30 3188 40.00 -8.12 QP
2 96.9300 48.90 -15.82 33.08 43.50 -10.42 QP
3 * 106.6300 51.34 -15.34 36.00 4350 -7.50 QP
4 152.2200 54.09 -18.74 35635 4350 -8.15 QP
5 446.1300 38.03 -8.73 29.30 46.00 -16.70 QP
6 594.5400 40.25 -5.95 34.30 46.00 -11.70 QP
*“:Maximum data  x:Overlimit !:over margin Operator: KK

File :TUV\Data #1418

Page: 1
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Shenzhen EMTEK Co., Ltd.

Radiated Emission Measurement

File :-TUV Data #1419 Date:
£0.0 dBuv/m
Limitl:  —
Margin:
70
60
5D {
I — |
40 R -9 . . . DO S b
P 5
S 2 5
30 1 r l!\
) ;W
et o
2 i ’\'\W"%WM?"“' Vol 10
!
10
0.0 )
30060 1270025400 7 33100 41800 iS00 61200 709.00 806.00 1000.00 MHz
Site 3m Chamber #3 Polarization: Horizontal Temperature: 24 C
Limit: ( RE)FCC PART 15 CLASS B Power: AC 120V/60Hz Humidity: 53 %
EUT: Wall board 32" Tablet
M/N: P-WAL-106-YIT-01
Mode:11ac(20MHz) 5785
Note:
Reading Correct Measure- Antenna Table
No. Mk.  Freq. Level Factor ment Limit  Over Height Degree
MHz dBuV dB dBuV/m dBuV/m dB Detector cm degree  Comment
1 106.6300 4395 -15.34 28.61 43.50 -14.89 QP
2 223.0300 46.18 -14.41 31.77 46.00 -1423 QP
3 * 296.7500 5119 -11.73 39.46 4600 -6.54 QP
4 371.4400 49.34 -10.36 38.98 46.00 -7.02 QP
5 594.5400 38.42 -5.95 32.47 46.00 -13.53 QP
6 742.9500 38.09 -3.63 34.46 46.00 -11.54 QP
“Maximum data  x:Over limit  !:over margin Operator: KK

File :TUW\Data #1419

Page: 1
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Access to the World

Radiated Emission Measurement

File :TUV Data :#1420 Date:
80.0 dBuV/m
Limit1:  —
Wargin:
70
80
. |
40 _.__._J R . - 1 e s o Y
: 2rBg .
® ] ﬂ \ M
|
1 M‘Lw
2 w\ UL: gt MMM,LM“WM i
i
10
0.0
30000 127.00 22400 32100  418.00 515.00 612,00 709.00 806.00 1000.00 MHz
Site 3m Chamber #3 Polarization:  Vertical Temperature: 24 C
Limit: ( RE)FCC PART 15 CLASS B Power: AC 120V/60Hz Humidity: 53 %
EUT: Wall board 32" Tablet
M/N: P-WAL-106-YIT-01
Mode:11ac(20MHz) 5785
Note:
Reading Correct Measure- Antenna Table
No. Mk. Freq. Level Factor ment Limit Over Height Degree
MHz dBuvV dB dBuV/m dBuv/m dB Detector cm degree Comment
1 63.9500 4796 -16.30 31.66 40.00 -8.34 QP
2 * 106.6300 5218 -15.34 36.84 43,50 -6.66 QP
3 155.1300 5430 -18.60 35.70 43.50 -7.80 QP
4 183.2600 51.90 -17.05 34.85 43.50 -8.65 QP
5 371.4400 40.36 -10.36 30.00 46.00 -16.00 QP
6 594.5400 40.50 -5.95 34.55 46.00 -11.45 QP
“Maximum data  x:Over limit  :over margin Operator: KK

File :TUV\Data #1420

Page: 1
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Radiated Emission Measurement

File :TUW\Data #1421

Page: 1

File :TUV Data #1421 Date:
80.0 dBu¥/m
Limit1:  —
Margin: e}
70 :
68
50 {
40 ‘ R | ) ot e e s e o e S A
P b’ 5
12 é 3
30 I
A Y Ll
it WJ il
20 i g il
10
0.0
30000 127.00 22400 32100 418.00 5i5.00  612.00 709.00 806.00 1000.00 MHz
Site 3m Chamber #3 Polarization: Horizontal Temperature: 24 C
Limit: { RE)FCC PART 15 CLASS B Power: AC 120v/60Hz Humidity: 53 %
EUT: Wall board 32" Tablet
M/N: P-WAL-106-Y1T-01
Mode:11ac(20MHz) 5825
Note:
Reading Correct Measure- Antenna Table
No. Mk. Fregq.  Level Factor ment Limit Over Height Degree
MHz dBuv dB dBuV/m dBuVv/m dB Detector cm degree  Comment
1 196.8400 46.62 -15.94 30.68 43.50 -12.82 QP
2 223.0300 4595 14,41 31.54 46.00 -14.46 QP
3 * 296.7500 51.07 -11.73 39.34 46.00 -6.66 QP
4 371.4400 48.16 -10.36 37.80 46.00 -8.20 QP
5 594.5400 40.05 -5.95 34.10 46.00 -11.90 QP
6 742.9500 39.62 -3.63 35.99 46.00 -10.01 QP
*Maximum data  x:Overlimit !:over margin Operator: KK
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Radiated Emission Measurement

File :TUW\Data #1422

Page: 1

File :TUV Data #1422 Date:
80.0 dBu¥/m
Limin:
HMargin:
70
60
50 !
40 ___...._! 5 . . [ o s 1 e e e R 8 et it om0 vt ens o vi
/.\l . - 6
30 \A\ x ﬂf) 5 }\)"NV"'[LM
R T
. mwh %A,M.-MAJLW‘*
20 \,f\ MRy et
10
0.0
30,000 127.00 22400 3x.o0” T #1800 51500 612.00 709.00 806.00 1000.00 MHz
Site 3m Chamber #3 Polarization:  Vertical Temperature: ~ 24C
Limit: ( RE)FCC PART 15 CLASS B Power: AC 120V/80Hz Humidity: 53 %
EUT: Wall board 32" Tablet
M/N: P-WAL-106-YIT-01
Mode:11ac(20MHz) 5825
Note:
Reading Correct Measure- Antenna Table
No. Mk. Freq. Level Factor ment Limit ~ Over Height Degree
MHz dBuV dB dBuVv/m dBuV/m dB Detector cm degree Comment
1 62.9800 4753 -16.16 31.37 40.00 -8.63 QP
2 * 107.6000 52.30 -15.35 36.95 43.50 -6.55 QP
3 152.2200 54.11 -18.74 35.37 43.50 -8.13 QP
4 184.2300 51.31 -17.01 34.30 43.50 -9.20 QP
5 371.4400 3848 -10.36 28.12 46.00 -17.88 QP
6 594.5400 40.16 -5.95 34.21 46.00 -11.79 QP
*:Maximum data  x:Over limit  !:over margin Operator: KK
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File :TUV Data #1427 Date:
80.0 dBuV/m
Wlw_imiH: R
Margin: ¢
70
60
I—————J f
40 3. o SN s i
s 2 3 X
30 i 'ﬁa
4 | WW L\ﬂ« uwﬁ\wj‘u JLWMWM'{«»MW\W““ '
0 J MR S ¥ P
i
10
0.0
30000 T27.00  224.00 32100 4ie00 H5.00  612.00  709.00 86600 1600.00 MHz
Site 3m Chamber #3 Polarization: Horizontal Temperature: 24 C
Limit: { RE)FCC PART 15 CLASS B Power: AC 120V/60Hz Humidity: 53 %
EUT: Wall board 32" Tablet
M/N: P-WAL-106-YIT-01
Mode: 11ac(40MHz) 5190
Note:
Reading Correct Measure- Antenna Table
No. Mk.  Freq.  Level Factor ~ ment  Limit  Over Height Degree
MHz dBuv dB dBuV/m dBuV/im dB Detector cm degree  Comment
1 106.6300 43.09 -15.34 27.75 43.50 -15.75 QP
2 220.1200 46.17 -14.49 31.68 46.00 -14.32 QP
3 * 296.7500 51.26 -11.73 39.52 46.00 -6.48 QP
4 371.4400 4766 -10.36 37.30 46.00 -870 QP
5 594.5400 38.48 -5.95 3253 46.00 -13.47 QP
6 742.9500 38.04 -3.63 34.41 46.00 -11.59 QP
*:Maximum data  x:Overlimit  L:over margin Operator: KK

File :TUW\Data #1427

Page: 1
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File :TUV Data #1428 Date:
80.0 dBu¥/m
Limitl:  —
Margin:
70
60

50 ‘ t r

o [
3 p

’Jw h\/ kwajkw&’uww‘ﬂwww\wfw

‘(L'\“Nlh py ww\wﬁmw

) Jfl W’]

20

10
0.0

30.000 127.00 22400 32100 #1B00 515.00 612.00 709.00 806.00 1000.00 MHz

Site 3m Chamber #3 Polarization: Vertical Temperature: 24C

Limit: ( RE)FCC PART 15 CLASS B Power: AC 120V/60Hz Humidity: 53 %

EUT: Wall board 32" Tablet
M/N: P-WAL-106-YiT-01
Mode:11ac(40MHz) 5190

Note:
Reading Correct Measure- Antenna Table
No. Mk.  Freq.  Level Factor ment Limit Over Height Degree
MHz dBuV dB dBuV/m dBuV/m dB Detector cm degree Comment

1 63.9500 48.36  -16.30 32.06 40.00 -794 QP
2 * 105.6600 51.87 -15.32 36.55 4350 -6.95 QP
3 162.8900 5168 -18.05 33.63 4350 -987 QP
4 184.2300 5195 -17.01 34.94 4350 -856 QP
5
6

371.4400 3891 -10.36 28.55 46.00 -17.45 QP
594.5400 40.40 -5.95 3445 46.00 -11.55 QP

*:Maximum data  x:Over limit lL.over margin Operator: KK
File :TUW\Data #1428 Page: 1
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File - TUV Data #1429 Date:
80.0 dBu¥Y/m
Limt1:  — ]
Margin:
70
60
50
40 ._._._.E s 2 R e oAt e o s 0 " :
- ‘ N 6
30
MJM&L uk mefk«wf Fhwas
,\ il
) fj\ f AL
o 1f
10
0.0
30.000 12760 22400 300 Hieod 51500 61200 709.00  806.00 100000 MHz
Site 3m Chamber #3 Polarization: Horizontal Temperature: 24 C
Limit: ( RE)FCC PART 15 CLASS B Power: AC 120V/60Hz Humidity: 53 %
EUT: Wall board 32" Tablet
M/N: P-WAL-106-Y1T-01
Mode:11ac{(40MHz) 5230
Note:
Reading Correct Measure- Antenna Table
No. Mk. Freq.  Level Factor  ment Limit  Over Height Degree
MHz dBuV dB dBuV/m dBuV/m dB Detector cm degree  Comment
1 223.0300 4550 -14.41 3109 46.00 -1491 QP
2 * 296.7500 50.22 -11.73 3849 46.00 -7.51 QP
3 371.4400 47.74  -10.36 37.38 46.00 -8.62 QP
4 594.5400 39.24 -5.95 33.29 46.00 -12.71 QP
5 742.9500 38.38 -3.63 3475 46.00 -11.25 QP
6 891.3600 33.20 -1.66 31.54 46.00 -1446 QP
*:Maximum data  x:Over limit  l:over margin Operator: KK

File :TUWData #1429 Page: 1
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File :TUV Data #1430 Date:
80.0 dBu¥/m i
Limit1: — ]
Margin:
70
60
50 { ;
e ﬂ 3 f §
a / 'V\ 5 _
]‘4(" W“' KA\ L W[WWWA‘-W WMWWM
2 | Pl g Lo
ki
10
0.0 E
30000 127.00 22400 32100 41800 515.00 612.00 709.00 806.00 1000.00 MHz
Site 3m Chamber #3 Polarization:  Vertical Temperature: 24C
Limit: ( RE)FCC PART 15 CLASS B Power: AC 120V/60Hz Humidity: 53 %

EUT: Wall board 32" Tablet
M/N: P-WAL-106-YIT-01

Mode:11ac(40MHz) 5230
Note:
Reading Correct Measure- Antenna Table
No. Mk. Freq. Level Factor ment Limit Over Height Degree
MHz dBuv dB dBuV/m dBuV/m dB Detector cm degree Comment
1 62.9800 4790 -16.16 31.74 4000 -826 QP
2 * 105.6600 51.68 -15.32 36.36 4350 -7.14 QP
3 152.2200 53.39 -18.74 3465 4350 -8.85 QP
4 184.2300 51.66 -17.01 3465 4350 -8.85 QP
5 371.4400 38.79 -10.36 28.43  46.00 -17.57 QP
6 594.5400 40.06 -5.95 34.11 46.00 -11.89 QP
*Maximum data  x:Over limit  l:over margin Operator: KK

File :TUW\Data #1430

Page: 1
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File :TUV

80.0 dBuV/m

Radiated Emission Measurement
Date:

Data #1431

70

60

50

Limitl:
Hargin:

40
an )
20

10

0.0

5

LI

MM»A}L“W*J"”

QMJ”"JK“Wﬁ%%hM

30000 12700 22460 321000 4100 5i5.00 £12.00 70900 B06.00 160060 MHz
Site 3m Chamber #3 Polarization: Horizontal Temperature:  24C
Limit: { RE)yFCC PART 15 CLASS B Power: AC 120V/60Hz Humidity: 53 %
EUT: Wall board 32" Tablet
M/N: P-WAL-106-YIT-01
Mode:11ac(40MHz) 5755
Note:
Reading Correct Measure- Antenna Table
No. Mk. Freq.  Level Factor ment Limit Over Height Degree
MHz dBuV dB dBuV/m dBuv/m dB Detector cm degree  Comment
1 148.3400 4769 -18.88 28.81 43.50 -14.69 QP
2 221.0900 46.93 -14.47 3246  46.00 -13.54 QP
3 * 296.7500 5091 -11.73 39.18 46.00 -6.82 QP
4 371.4400 47.56 -10.36 3720 46.00 -8.80 QP
5 594.5400 39.53 -5.95 33.58 46.00 -12.42 QP
6 742.9500 39.42 -3.63 3579 46.00 -10.21 QP
*:Maximum data  x:Over limit  !:over margin Operator: KK

File :TUW\Data #1431

Page: 1
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File :TUV Data #1432 Date:

80.0 dBu¥/m
Limiel: | —
Margin:

70

1]

50

N p— |
40 . - ” - ARG A A 1 AR o A e A
¥ - e 6

i

10

0.0

30.000  127.00 2400

\!w’ Wﬂk\f Wttt

WfLWAW%kr,L«MWrA“W\AHW \mwmm

‘w0 4o

515.00

612.00 709.00

806.00 100000 MHz

Site 3m Chamber #3

Polarization:  Vertical

Temperature: 24C

Limit: { RE}yFCC PART 15 CLASS B Power: AC 120V/60Hz Humidity: 53%
EUT: Wall board 32" Tablet
M/N: P-WAL-106-YIT-01
Mode:11ac(40MHz) 5755
Note:
Reading Correct Measure- Antenna Table
No. Mk.  Freq. Level Factor ment Limit Over Height Degree
MHz dBuv dB dBuV/im dBuV/m dB Detector cm degree  Comment

1 34.8500 4582 -16.90 28.92 40.00 -11.08 QP

2 73.6500 49.80 -18.62 3118  40.00 -8.82 QP

3 * 105.6600 5189 -15.32 36.57 4350 -693 QP

4 154.1600 53.76  -18.65 35.11 4350 -8.39 QP

5 446.1300 37.01 -8.73 2828  46.00 -17.72 QP

6 594.5400 40.62 -5.95 3467 46.00 -11.33 QP
“:Maximum data  x:Over limit  l:over margin Operator: KK

File :TUV\Data #1432

Page: 1
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File :TUV Data #1433 Date:

80.0 dBu¥/m

70

60

S0

“Limit1:

Margin:

4

30

40 ____] e 3 e e v e i S e et o e

2.MJV%WMWMh%MMNJ%NMMWWMMJLMJmWMMMkaf%%wWM

B

é
i

10
0.0 e s SRR
30000 127.00 224.00 321.00 418.00 515.00 512.00 708.00 806.00 1000.00 MHz
Site 3m Chamber #3 Polarization: Horizontal Temperature: 24 C
Limit: ( RE)FCC PART 15 CLASS B Power: AC 120v/60Hz Humidity: 53 %
EUT: Wall board 32" Tablet
M/N: P-WAL-106-YIT-01
Mode:11ac(40MHz) 5795
Note:
Reading Correct Measure- Antenna Table
No. Mk. Freq. Level Factor ~ment Limit Over Height Degree
MHz dBuv dB dBuV/m dBuV/m dB Detector cm degree  Comment
1 106.6300 4295 -15.34 27.61 43.50 -15.89 QP
2 223.0300 46.45 -14.41 32.04 46.00 -13.96 QP B
3 * 296.7500 51.36 -11.73 3963 46.00 -6.37 QP
4 371.4400 47.96  -10.36 37.60 46.00 -840 QP
5 594.5400 38.37 -5.95 3242 46.00 -13.58 QP
6 742.9500 38.61 -3.63 3498 46.00 -11.02 QP
*:Maximum data  x:Overlimit l:over margin Operator: KK

File :TUV\Data #1433 Page: 1
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Radiated Emission Measurement

File :-TUV Data #1434 Date:
80.0  dBuV/m i
Limitl: |
Margin: =
70
60
]
A0 ._____f [ e e s s e e e o :
0
30 5
{ J/ Ll' *HM’MMW
f UKWJ‘ b v s b
20
itV A g
10
0.0
30,000 127.00 22400 321000 418.00 515,00 612.00 709.00 806.00 " 600,00 MHz
Site 3m Chamber #3 Polarization: Vertical Temperature: 24 C
Limit: ( RE)FCC PART 15 CLASS B Power: AC 120V/60Hz Humidity: 53 %
EUT: Wall board 32" Tablet
M/N: P-WAL-106-YIT-01
Mode:11ac(40MHz) 5795
Note:
Reading Correct Measure- Antenna Table
No. Mk. Freq. Level Factor ment Limit Over Height Degree
MHz dBuv dB dBuV/im dBuV/m dB Detector cm degree  Comment
1 * 73.6500 51.11 -18.62 32.49 40.00 -7.51 QP
2 105.6600 50.52 -15.32 35.20 43.50 -8.30 QP
3 152.2200 53.04 -1874 34.30 43.50 -9.20 QP
4 184.2300 50.03 -17.01 33.02 43.50 -10.48 QP
5 446.1300 37.15 -8.73 28.42 46.00 -17.58 QP
6 594.5400 40.81 -5.95 34.86 46.00 -11.14 QP
*:Maximum data  x:Over limit  l:over margin Operator: KK

File :TUW\Data :#1434

Page: 1
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Radiated Emission Measurement
Date:

Data #1425

Limit:

Margin:

Lw MJL’WWJ

10
0.0 ettt . S — P— s
30000 127.00 224.00 321.00 416.00 515.00 612.00 709.00 806.00 1000.00 MHz
Site 3m Chamber #3 Polarization: Horizontal Temperature: 24 C
Limit: ( RE)FCC PART 15 CLASS B Power: AC 120V/60Hz Humidity: 53 %
EUT: Wall board 32" Tablet
M/N: P-WAL-106-YIT-01
Mode:11ac(80MHz) 5210
Note:
Reading Correct Measure- Antenna Table
No. Mk.  Freq. Level Factor ment  Limit  Over Height Degree
MHz dBuv dB dBuV/m dBuv/im dB Detector cm degree  Comment
1 223.0300 46.41 1441 32.00 46.00 -14.00 QP
2 * 296.7500 51.60 -11.73 39.87 46.00 -6.13 QP
3 371.4400 46.79  -10.36 36.43 46.00 -9.57 QP
4 400.5400 39.74 -9.41 30.33 46.00 -15.67 QP
5 594.5400 40.04 -5.95 34.09  46.00 -11.91 QP
6 742.9500 38.21 -3.63 3458 46.00 1142 QP

*:Maximum data

File :TUWData #1425

x:Over limit  l:over margin

Page: 1

Operator: KK
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Radiated Emission Measurement

File - TUV Data #1426 Date:
80.0  dBuV¥/m
Limitt | —
Margin:
70
50
50 (
40 i S e s i o e e -
e g 5
et 3 b
30 ‘\\’{ hﬂ g J\;’\u
m ' »ﬁ»ﬁ»«meJ’ '%wm
D,
20 ‘,ﬂr\x o Wﬁw PR e ol
y o
10
0.0
an/doo” 127,00 22400 azion 4ie.00 515.00 612.00 708.00 806.00 1000.60 MHz
Site 3m Chamber #3 Polarization:  Vertical Temperature: 24C
Limit: ( RE)FCC PART 15 CLASS B Power: AC 120V/60Hz Humidity: 53 %

EUT: Wall board 32" Tablet
M/N: P-WAL-106-YIT-01

Mode:11ac(80MHz) 5210
Note:
Reading Correct Measure- Antenna Table
No. Mk. Freq. Level Factor ment Limit  Over Height Degree
MHz dBuv dB dBuv/m dBuV/m dB Detector cm degree  Comment
1 62.9800 4762 -16.16 31.46 40.00 -854 QP B
2 * 104.6900 5241 1532 37.09 43.50 -6.41 QP
3 151.2500 53.16  -18.79 34.37 4350 -9.13 QP
4 183.2600 5195 -17.05 34.90 43.50 -860 QP
5 371.4400 38.96 -10.36 28.60 46.00 -1740 QP
6 594.5400 40.37 -5.95 34.42 46.00 -11.58 QP
*:Maximum data  x:Over limit  !l:over margin Operator: KK

File :-TUVW\Data #1426

Page: 1




Produkte
Products

Prufbericht - Nr.:
Test Report No.

50055364 003

Seite 80 von 313
Page 80 of 313

Shenzhen EMTEK Co., Ltd.

Bldg. 69, Majialong Industry Zone, Nanshan District, Shenzhen, Guangdong, 518052 P.R. China

www. emtek, com. cn Tel:+86-755~2695 4280 Fax:+86-755-2695 4282

EMITEK i

Access to the World

Radiated Emission Measurement

File :TUV\Data #1423

Page: 1

File :TUV Data #1423 Date:
80.0 dBuV/m
Limt1:  — |
Margin:
70
50
50 !
;
!
,‘D 4 n . 4 s At b 2 it s e 1 s 3 e AN A < o q,..Wé.ﬁ.“ et i i v S e ek
5 X
30 N ‘ |
My
)\w \VW Wﬁ# M/M Wlw
1 ’ | L\/MN* &
20 T
10
0.0
30000  127.00 22400 32i.00  418.00 515.00 612.00 709.00 806.00 1000.00 MHz
Site 3m Chamber #3 Polarization: Horizontal Temperature:  24C
Limit: ( RE)FCC PART 15 CLASS B Power: AC 120V/60Hz Humidity: 53 %
EUT: Wall board 32" Tablet
M/N: P-WAL-106-YIT-01
Mode:11ac(80MHz) 5775
Note:
Reading Correct Measure- Antenna Table
No. Mk. Freq.  Level Factor ~ment Limit Over Height Degree
MHz dBuv dB dBuV/m dBuV/m dB Detector cm degree  Comment -
1 148.3400 4753 -18.88 2865 4350 -1485 QP
2 223.0300 46.34  -14.41 31.93 46.00 -14.07 QP
3 * 297.7200 50.83 -11.69 39.14 46.00 -6.86 QP o
4 371.4400 46.91  -10.36 36.55 46.00 -945 QP
5 594.5400 39.21 -5.95 33.26 46.00 -12.74 QP
6 742.9500 39.22 -3.63 3559 46.00 -1041 QP
*Maximum data  x:Over limit  l:over margin Operator: KK
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Radiated Emission Measurement

File :TUV Data #1424 Date:
80.0 dBu¥/m
Limitl:  —
Margin:
70
&0
50 [

8

%rwﬂltm%wﬁ%«w%mwf WW\WW i

(L}

| w;mﬂ‘ M ¥ w,,‘rmf%\w,w’

" T22a00 7 T3zimo T diedo 515.00 612.00 708.00 806.00 1000.00° MHz

30,000 127.00
Site 3m Chamber #3 Polarization: Vertical Temperature: 24C
Limit: ( RE)FCC PART 15 CLASS B Power: AC 120V/60Hz Humidity: 53 %

EUT: Wall board 32" Tablet
M/N: P-WAL-106-YIT-01
Mode:11ac(80MHz) 5775

Note:

Reading Correct Measure- Antenna Table
No. Mk. Freq. Level Factor ment Limit Over Height Degree

MHz dBuv dB dBuV/m dBuV/m dB Detector cm degree  Comment

1 63.9500 4755 -16.30 31.25 40.00 -8.75 QP
2 97.9000 50.79 -15.65 3514 4350 -836 QP
3 * 105.6600 5253 -15.32 37.21 4350 -6.29 QP
4 152.2200 53.36 -18.74 34.62 4350 -8.88 QP
5 446.1300 38.03 -8.73 29.30 46.00 -16.70 QP
6 594.5400 4117 -5.95 35.22 46.00 -10.78 QP

*Maximum data  x:Over limit  l:over margin Operator: KK
File :TUV\Data #1424 Page: 1
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Radiated Emission Measurement

File :TUV Data #2116 Date:
80.0 dBu¥Y/m
Limit1: —
70 .
(31}
50 /\‘\uﬂ ey, AR
;
MWM“WMJWW’WMMWMW“ W
0 w«""fhw'“"'www
vy
e ]
Mwmd 3
30
20
10
0.0
1000.000 270000 440000 '6100.00  7800.00  9500.00 1120000 12900.00  14600.00 16000.00 MHz
Site 3m Chamber #3 Polarization:  Horizontal Temperature: 24 C
Limit: (RE)FCC PART 15C Power: AC 120V/60Hz Humidity: 53 %
EUT: Wall board 32" Tablet
M/N; P-WAL-108-YIT-01
Mode:11a 5180
Note:
Reading Correct Measure- Antenna Table
No. Mk.  Freq.  Level Factor ment  Limit Over Height Degree
MHz dBuv dB dBuV/im dBuV/m dB Detector cm degree Comment
1 17609.00 42.38 10.08 52.46 74.00 -21.54 peak
2 * 17609.00 2492 10.08 3500 5400 -19.00 AVG o
*:Maximum data  x:Over limit l:over margin Operator: KK

File :TUV\Data #2116

Page: 1
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Radiated Emission Measurement

File :TUV Data #2115 Date:
80.0 dBu¥/m ’
Limit1: | —
70 )
60 !
= : LT A
el vi;}\hn«?’“‘wmfw WM’\‘H“*AMH M%WW%M Wy
° NM - |
X7 '
o™
an
20
10 [
0.0 f
1000.000 2700.00  4400.00 ' Gi00.00 780000  9500.00 11200.00  12900.60 1460000 18000.00 MHz
Site 3m Chamber #3 Polarization: Vertical Temperature: 24¢C
Limit. ( RE)FCC PART 15C Power: AC 120V/60Hz Humidity: 53 %
EUT: Wall board 32" Tablet
M/N: P-WAL-106-YIT-01
Mode:11a 5180
Note:
Reading Correct Measure- Antenna Table
No. Mk.  Freq. Level Factor ment Limit ~ Over Height Degree
MHz dBuv dB dBuV/m dBuVim dB Detector cm degree Comment
1 16997.00 50.25 2.06 52.31 74.00 -21.69 peak
2 * 16997.00 32.84 2.06 34.90 54.00 -19.10 AVG
*:Maximum data  x:Overlimit  !:over margin Operator: KK

File :TUWData #2115 Page: 1
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Radiated Emission Measurement

File :;TUV Data #2117 Date:
80.0 dBuY/m
Limiti: =]
. Eimitit
50
" g ol MMW\“”“‘“W'M“*MWW%\WMWTWM
MW«WMW’"”‘"“ v : %
40 gt !
3n
20
10 !
t
i
0.0 |
1000.000 2700.00  4400.00  6100.00  7800.00  9500.00 ~ 11200.00  12900.00  1460D.00 18000.00 MHz
Site 3m Chamber #3 Polarization: Horizontal Temperature:  24C
Limit: ( RE)FCC PART 15C Power: AC 120V/60Hz Humidity: 53 %
EUT: Wall board 32" Tablet
M/N: P-WAL-108-YIT-01
Mode:11a 5200
Note:
Reading Correct Measure- Antenna Table
No. Mk. Freq. Level Factor ment Limit Over Height Degree
MHz dBuv dB dBuvim dBuVv/m dB Detector cm degree Comment
1 17048.00 50.29 2.70 52.99 74.00 -21.01 peak
2 * 17048.00 32.50 270 35.20 54.00 -18.80 AVG
*Maximum data  x:Over limit  l:over margin Operator: KK

File :TUWData #2117

Page: 1
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Radiated Emission Measurement

File :TUV Data #2118 Date:
B0.0 dBu¥/m . -
[T P—
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00| »

1000000 2700.00 440000 e100.00 780000 9500.00 11200.00  12800.00  14600.00 "1 0000.00 MHz
Site 3m Chamber #3 Polarization:  Vertical Temperature:  24C
Limit: ( RE)FCC PART 15C Power: AC 120V/60Hz Humidity: 53%
EUT: Wall board 32" Tablet
M/N: P-WAL-106-YI1T-01
Mode:11a 5200
Note:
Reading Correct Measure- Antenna Table

No. Mk. Freq.  Level Factor ment Limit Over Height Degree

MHz dBuv dB dBuV/m dBuV/m dB Detector cm

degree Comment

1 17932.00 39.15 14.32 53.47 74.00 -20.53 peak

2 * 17932.00 21.78 14.32 36.10 54.00 -17.90 AVG

“Maximum data  x:Overlimit l:over margin

File :TUV\Data #2118 Page: 1

Operator:

KK
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File :TUV
0.0 dBu¥/m

Radiated Emission Measurement

Data :#2120

Date:

70
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50

“ ! wmw et

P,W\”‘ W{"‘W\

1

R REV I

30

20

10

0.0
1000.006"2700.00 440000  6100.00  7800.00  9500.00  11200.00  12900.00  14600.00 ~718000.00 MHz
Site 3m Chamber #3 Polarization: Horizontal Temperature: 24¢C
Limit: (RE)FCC PART 15C Power: AC 120V/60Hz Humidity: 53 %

EUT: Wall board 32"

Tablet

M/N: P-WAL-106-YIT-01

Mode:11a 5240

Note:
Reading Correct Measure- Antenna  Table
No. Mk.  Freq.  Level Factor ment Limit Over Height Degree
MHz dBuv dB dBuV/m  dBuV/m dB Detector cm degree  Comment
1 16708.00 52.91 0.85 53.76 74.00 -20.24 peak
2 * 16708.00 34.35 0.85 35.20 5400 -18.80 AVG
*Maximum data  x:Over limit  !:over margin Operator: KK

File :TUW\Data #2120

Page: 1
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Radiated Emission Measurement

File :TUV Data #2119 Date:
80.0  dBu¥/m )
Limitl:  — |
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50 . o fo Parbt g bt o, ool
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30
20
10
0.0 ) ) ‘ i
1000.000 2700.00 '4400.00  ©100.00 7800.00  9500.00  11200.00  12900.00 1460000 16000.00 MHz
Site 3m Chamber #3 Polarization:  Vertical Temperature:  24C
Limit: ( RE)FCC PART 15C Power: AC 120V/60Hz Humidity: 53 %
EUT: Wall board 32" Tablet
M/N: P-WAL-106-YIT-01
Mode:11a 5240
Note:
Reading Correct Measure- Antenna Table
No. Mk. Freq.  Level Factor ment Limit Over Height Degree
MHz dBuV dB dBuV/im dBuv/m dB Detector cm degree Comment
1 17388.00 45.59 7.18 52.77 74.00 -21.23 peak
2 * 17388.00 27.12 7.18 34.30 54.00 -19.70 AVG
*:Maximum data  x:Over limit  l:over margin Operator: KK

File :TUWData #2119 Page: 1
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File :TUV Data :#2121 Date:
80.0  dBuV/m o
Limiti —
70 '
80
50 TR
WWWWWMMMWMMW e \
doarrr®? Sk
40 e ‘
,AW\‘«/’“M 3
30
20
10
0.0
1000.000 2700.00 440000  GiD0.00 7000.00  9500.00  11200.00  12900.00 14600.00 18060 6D MHz
Site 3m Chamber #3 Polarization: Horizontal Temperature: 24 C
Limit: { RE)JFCC PART 15C Power: AC 120V/60Hz Humidity: 53 %
EUT: Wall board 32" Tablet
M/N: P-WAL-106-YIT-01
Mode:11a 5745
Note:
Reading Correct Measure- Antenna Table
No. Mk. Freq.  Level Factor ment Limit Over Height Degree
MHz dBuV dB dBuV/im dBuVim dB Detector cm degree  Comment
1 17218.00 48.59 4.93 53.52 74.00 -20.48 peak
2 * 17218.00 30.27 4.93 35.20 54.00 -18.80 AVG
*:Maximum data  x:Over limit !:over margin Operator: KK

File :TUWData #2121

Page: 1
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Radiated Emission Measurement

File :TUV Data #2122 Date:
80.0  dBu¥/m
Gmitl: | — ]
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1000.000 2700.00  4400.00  ei0D.00  7800.00  9500.00  11200.00  12900.00  14600.00 " ""18000.00 MHz
Site 3m Chamber #3 Polarization:  Vertical Temperature: 24C
Limit: ( RE)FCC PART 15C Power: AC 120V/60Hz Humidity: 53 %
EUT: Wall board 32" Tablet
M/N: P-WAL-106-YIT-01
Mode:11a 5745
Note:
Reading Correct Measure- Antenna Table
No. Mk. Freq. Level Factor ment Limit ~ Over Height Degree
MHz dBuv dB dBuV/m dBuV/m dB Detector cm degree  Comment

1 18000.00 37.31 15.22 52.53 74.00 -21.47 peak
2 * 18000.00 18.98 15.22 34.20 54.00 -19.80 AVG

*Maximum data  x:Over limit

File :TUV\Data #2122

:over margin Operator: KK

Page: 1




Produkte
Products

Prufbericht - Nr.:
Test Report No.

50055364 003

Blidg. 69, Majialong Industry Zone, Nanshan District, Shenzhen, Guangdong, 518052 P.R. China

Shenzhen EMTEK Co., Ltd.

www. emtek. com. on Tel:+86-755-2695 4280 Fax:+86-755-2695 4282

Access to the World

Radiated Emission Measurement

File :TUV Data #2123 Date:
80.0  dBu¥/m )
Limt1:  —
70 -
50
» W»mwwﬂmwmmmwmwwww“m
e
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1000.000 2700.00  4400.00  6100.00  7@00.00  9500.00  11200.00  12900.00  14600.00 18000.00 MHz
Site 3m Chamber #3 Polarization: Horizontal Temperature:  24C
Limit: ( RE)FCC PART 15C Power: AC 120V/60Hz Humidity: 53 %
EUT: Wall board 32" Tablet
M/N: P-WAL-106-YiT-01
Mode:11a 5785
Note:
Reading Correct Measure- Antenna Table
No. Mk. Freq.  Level Factor ment  Limit Over Height Degree
MHz dBuV dB dBuV/m dBuV/m dB Detector cm degree  Comment
1 18000.00 33.60 19.05 52.65 74.00 -21.35 peak
2 * 18000.00 16.25 19.05 35.30 54.00 -18.70 AVG
*:Maximum data  x:Over limit l:over margin Operator: KK

Fite : TUWData :#2123

Page: 1
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File :TUV
80.0 dBu¥/m

Radiated Emission Measurement

Data #2124

Date:

[ Mp—
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1000.000 2700.00°
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" 440,00

" e r,yu

»mmmwMWWWWWKWM«W'WM” Uy g V‘W“\M et

"600.00 " 7800.00

9500.00  11200.00 12900.00 14600.00

16000.00 MHz

Site 3m Chamber #3

Limit: (RE)FCC PART 15C
EUT: Wall board 32" Tablet
M/N: P-WAL-106-YIT-01

Mode:11a 5785

Polarization: Vertical
Power: AC 120V/60Hz

Temperature:

Humidity:

24C
53 %

Note:
Reading Correct Measure- Antenna Table
No. Mk.  Freq. Level Factor ~ ment Limit Over Height Degree
MHz dBuV daB dBuV/m dBuV/m dB Detector cm degree  Comment
1 14753.00 47.55 5.33 52.88 74.00 -21.12 peak 0
2 * 14753.00 32.91 5.33 38.24 54.00 -15.76 AVG 0
*Maximum data  x:Over limit  L:over margin Operator: KK

File :TUWData #2124

Page: 1
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Radiated Emission Measurement

File :TUV Data #2125 Date:
80.0 dBu¥/m
Limitl:  ——
70
50
ot
” s Py “WW%MWWM F Pty
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[ ‘waw»
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1000.000 2700.00  4400.00  6100.00  7600.00  9500.00  11200.00 ~ 12800.00  14600.00 16000.00 MHz
Site 3m Chamber #3 Polarization: Horizontal Temperature: 24 C
Limit: ( RE)}FCC PART 15C Power: AC 120V/60Hz Humidity: 53 %

EUT: Wall board 32" Tablet
M/N: P-WAL-106-YIT-01
Mode:11a 5825

Note:
Reading Correct Measure- Antenna  Table
No. Mk. Freq.  Level Factor  ment Limit  Over Height Degree
MHz dBuV dB dBuV/m dBuV/m dB Detector cm degree Comment
1 16402.00 49.85 3.10 52.95 74.00 -21.05 peak 0
2 * 1640200 3513  3.10 3823 5400 -15677 AVG 0
*:Maximum data  x:Over limit  l:over margin Operator: KK

File :TUWData #2125 Page: 1
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Radiated Emission Measurement

File :TUV Data #2126 Date:
80.0  dBu¥/m
Limitl: | — ]
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1000.000 270000  4400.00 610000  7000.00  9500.00  11200.00 12900.00  14600.60 " 18000.00 MHz
Site 3m Chamber #3 Polarization: Vertical Temperature: 24C
Limit: ( RE)FCC PART 15C Power: AC 120V/60Hz Humidity: 53%

EUT: Wall board 32" Tablet
M/N: P-WAL-106-YIT-01

Mode:11a 5825

Note:
Reading Correct Measure- Antenna Table
No. Mk. Freq. Level Factor  ment Limit  Over Height Degree
MHz dBuV dB dBuV/m dBuVv/im dB Detector cm degree Comment
"1 1358000 48.43 3.96 5239  74.00 21.61 peak 0
0 31.98 3.96 35.94 54.00 -18.06 AVG 0

2 * 13580.00

*Maximum data  x:Over limit  :over margin

File :TUW\Data #2126

Page: 1

Operator: KK
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Radiated Emission Measurement
File :TUV Data #2127 Date:
80.0  dBu¥/m
- Limitt: =
70
60
S N e e ront e e PR Fa—— ALt e e At 1 B it i e ,;I
e Mt
50 WWWAMMMM@MWWW Vel
st
MMM*‘NW’K "
40 A
NMNW 4
30
20
10
0.0
1000.000 2700.00  4400.00  €100.00 7600.00 ~ 9500.00  11200.00  12900.00  14600.00 " "16000.00 MHz
Site 3m Chamber #3 Polarization: Horizontal Temperature: 24 C
Limit: { RE)FCC PART 15C Power: AC 120V/60Hz Humidity: 53 %

EUT: Wall board 32" Tablet
M/N: P-WAL-106-YIT-01
Mode:11n{20MHz) 5180

Note:
Reading Correct Measure- Antenna Table
No. Mk.  Freq. Level Factor ~ ment Limit  Over Height Degree
MHz dBuv dB dBuV/m dBuV/m dB Detector cm degree Comment
1 13818.00 47.80 4.93 52.73 7400 -21.27 peak 0
2 * 13818.00 31.01 4.93 3594 54.00 -18.06 AVG 0
*:Maximum data  x:Over limit  !:over margin Operator: KK

File :TUV\Data #2127

Page: 1
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Radiated Emission Measurement

File :TUV Data #2128 Date:
80.0  dBuv/m
Limit1 —
70
60
A hata
® it I Do AN PP
oot b
fa
. it ol
pyotodt
30
20
10
0.0
1000.000 2700.00 440000  6100.00  7800.00  9500.00 ~ 11200.00 1290000  14600.00 18000.00 MHz
Site 3m Chamber #3 Polarization: Vertical Temperature:  24C
Limit: { RE}yFCC PART 15C Power: AC 120V/80Hz Humidity: 53 %

EUT: Wall board 32" Tablet
M/N: P-WAL-106-YIT-01
Mode:11n(20MHz) 5180

Note:
Reading Correct Measure- Antenna Table
No. Mk. Freq. Level Factor ment Limit  Over Height Degree
MHz dBuVv dB dBuVv/m dBuV/m dB Detector cm degree Comment
1 14753.00 47.55 5.33 52.88 74.00 -21.12 peak 0
2 * 14753.00 31.52 5.33 36.85 54.00 -17.15 AVG o]
*Maximum data  x:Overlimit l:over margin Operator: KK

File :TUV\Data :#2128 Page: 1
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Radiated Emission Measurement

File TUV Data #2130 Date:
0.0 dbuv/m
o Limiti- -7
70 -
60
% N et e i
40
30
20
10
0.0
1000.000 2700.00 4400.00  6100.00  7600.00  9500.00  11200.00 1280000  14600.00 18000.00 MHz
Site 3m Chamber #3 Polarization: Horizontal Temperature: 24C
Limit: ( RE)FCC PART 15C Power: AC 120V/60Hz Humidity: 53 %
EUT: Wall board 32" Tablet
M/N: P-WAL-106-YIT-01
Mode:11n(20MHz) 5200
Note:
Reading Correct Measure- Antenna Table
No. Mk. Freq. Level Factor ment Limit  Over Height Degree
MHz dBuV dB dBuV/im dBuv/m dB Detector cm degree Comment
1 11234.00 55.06 -3.90 51.16 74.00 -22.84 peak
2 * 1123400 3840  -3.90 3450 54.00 -19.50 AVG
*Maximum data  x:Over limit  !:over margin Operator: KK

File :TUV\Data :#2130

Page: 1
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Radiated Emission Measurement

File :TUV Data #2129 Date:

80.0  dBuV/m ‘

Limit1 =
70 )
50
ey
W’WM}WQ
40
"M.\WW 5;

30 '

20

10

0.0 :

1000.008 3760.00  4400.00° " &10000 760000 9500.00 7120000 12000.00  14600.00 18000.00 MHz
Site 3m Chamber #3 Polarization: Vertical Temperature: 24¢C
Limit: ( RE)FCC PART15C Power: AC 120V/60Hz Humidity: 53 %
EUT: Wall board 32" Tabiet
M/N: P-WAL-106-YIT-01
Mode:11n(20MHz) 5200
Note:

Reading Correct Measure- Antenna Table
No. Mk. Freq.  Level Factor ment Limit Over Height Degree
MHz dBuV dB dBuV/m dBuv/im dB Detector cm degree  Comment
1 14379.00 48.13 3.33 51.46 74.00 -22.54 peak
2 * 14379.00 30.27 3.33 33.60 5400 -20.40 AVG
*:Maximum data  x:Over limit  l:over margin Operator: KK

File :TUV\Data #2129

Page: 1
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Radiated Emission Measurement

File :TUV Data #2132 Date:
80.0 dBu¥/m
Limitl:  —
70 )
60
o s S s s SO . e S0 R4 e s S i i e e it :;ﬁ,(
50 i et AN T
ity syt R I e
R .
MNMW’*"
40 g N
fr e :
_,.,-w“"“! !
30 !
i
20
10
0.0 !
1000.000 Z700.00 440000 " €100.00 7000.00 '9500.00 ~ 11200.00  12900.00  14600.00 "~ 18000.00 MHz
Site 3m Chamber #3 Polarization: Horizontal Temperature: 24 C
Limit: ( RE)yFCC PART 15C Power: AC 120V/60Hz Humidity: 53 %
EUT: Wall board 32" Tablet
M/N: P-WAL-106-YIT-01
Mode:11n(20MHz) 5240
Note:
Reading Correct Measure- Antenna Table
No. Mk. Freq. Level Factor ment Limit  Over Height Degree
MHz dBuV dB dBuV/m dBuV/m dB Detector cm degree  Comment
1 17388.00 44.41 7.61 52.02 74.00 -21.98 peak
2 * 17388.00 27.29 7.61 34.90 54.00 -19.10 AVG
*:Maximum data  x:Overlimit !:over margin Operator: KK

Fife :TUV\Data #2132 Page: 1
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Radiated Emission Measurement

File :TUV Data #2131 Date:
0.0 dBu¥/m _ )
[ F—
70 )
60
50 *M{w,ﬂlﬁﬁkuirv‘wmﬂ“»mwww
ibenan S gl
M.ww"""‘*“‘
40
e )
W*M.WWM F
30
20
10
0'0 . .
1000.000 270000 440000 670000 780000 9500.00  11200.00  12800.00  14600.00 16000.00 MHz
Site 3m Chamber #3 Polarization:  Vertical Temperature: 24C
Limit: ( RE)FCC PART 15C Power: AC 120V/60Hz Humidity: 53 %
EUT: Wall board 32" Tablet
M/N: P-WAL-106-YIT-01
Mode:11n(20MHz) 5240
Note:
Reading Correct Measure- Antenna Table
No. Mk.  Freq.  Level Factor ment Limit Over Height Degree
MHz dBuv dB dBuv/m dBuv/m dB Detector cm degree Comment
1 13801.00 50.27 2.96 53.23 74.00 -20.77 peak
2 * 13801.00 3214 2.96 3510 54.00 -18.90 AVG
*:Maximum data  x:Overlimit l:over margin Operator: KK

File :TUV\Data #2131

Page: 1
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Radiated Emission Measurement

File :TUV Data #2133 Date:
80.0  dBuV/m B
Limit1:

70 ‘

50

50 ,.MWW““%W“"N*.-WJM e

et
!AA!.MJ‘,WW’I}M
40 mww”‘ww
pafgp” 3
Y *

k]

20

10

0.0

1000.000 2700.00  4400.00 510000 740000  9500.00  11200.00  12900.00 ~ 14600.00 16000.00 MHz
Site 3m Chamber #3 Polarization: Horizontal Temperature: 24C
Limit: { RE)FCC PART 15C Power: AC 120V/60Hz Humidity: 53%
EUT: Wall board 32" Tabiet
M/N: P-WAL-106-YIT-01
Mode:11n(20MHz) 5745
Note:
Reading Correct Measure- Antenna Table
No. Mk. Freq. Level Factor ment Limit  Over Height Degree
MHz dBuv dB dBuVv/im dBuV/m dB Detector cm degree  Comment
1 14702.00 50.09 2.88 52.97 74.00 -21.03 peak
2 * 14702.00 32.72 2.88 35.60 54.00 -1840 AVG

“Maximum data  x:Overlimit lover margin Operator: KK

File :TUW\Data :#2133

Page: 1
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Radiated Emission Measurement

File :TUV Data #2134 Date:
80.0 dBu¥/m
Limiel:  — |
70 )
60
50 Aol bty Vg P oot
i A .
“MNMWN'MMMh
40 et 2 :
it : ;
g !
30
20
10
0.0
1000.000 2700.00 " “4400.00 "6100.00 78G0.00  9500.00  11200.00  12900.00  14600.00 18000.00 MHz
Site 3m Chamber #3 Polarization:  Vertical Temperature:  24C
Limit: { RE)FCC PART 15C Power: AC 120V/60Hz Humidity: 53 %
EUT: Wall board 32" Tablet
M/N: P-WAL-106-YIT-01
Mode:11n(20MHz) 5745
Note:
Reading Correct Measure- Antenna Table
No. Mk. Freg.  Level Factor ment Limit Over Height Degree
MHz dBuv dB dBuV/m dBuVv/m dB Detector cm degree  Comment
1 13869.00 49.09 3.28 52.37 74.00 -21.63 peak 0
2 * 13869.00 34.34 3.28 37.62 54.00 -16.38 AVG 0
*:Maximum data  x:Over limit  L:over margin Operator: KK

File :TUV\Data ‘#2134 Page: 1
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Radiated Emission Measurement

File :TUV Data #2136 Date:
80.0 dBu¥/m
Limil1: gy
70 )
60
50 y :‘S J“WW
,meﬂwwmw i !
M . ‘)‘MWW
40 WWJWWW "N'Pl"vf :
m«mWM»’”"
Al
30
20
10
0.0 » :
1000.000 2700.00 440000 870000 7800.00 950000 1i200.00 12900.00 1460000 7BG0D.00 MHz
Site 3m Chamber #3 Polarization: Horizontal Temperature: 24C
Limit: { RE)FCC PART 15C Power: AC 120V/60Hz Humidity: 53 %
EUT: Wall board 32" Tablet
M/N: P-WAL-106-YIT-01
Mode:11n(20MHz) 5785
Note:
Reading Correct Measure- Antenna Table
No. Mk. Freq.  Level Factor  ment Limit  Over Height Degree
MHz dBuv dB dBuV/m dBuV/m dB Detector cm degree  Comment
1 14396.00 48.27 3.31 51.58 74.00 -22.42 peak
2 * 14396.00 30.79 3.31 34.10 54.00 -19.90 AVG
*Maximum data  x:Overlimit l:over margin Operator: KK

File :TUWData #2136 Page: 1
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File :TUV
90.0  dBu¥/m

Radiated Emission Measurement

Data #2136

Date:

Limitl:  ——

70

60

50

a’w‘w\
40 “mwr’-{ W
WMMVM

gmww”““w“’»’wmwmﬁww%w A

30

20

10

0.0
1000.000 2700.00 ~ 4400.00 6100.00  7600.00 ~ "9500.08  11200.00  12900.00  14600.00 18000.00 MHz
Site 3m Chamber #3 Polarization: Vertical Temperature: 24C
Limit: ( RE)FCC PART 15C Power: AC 120V/60Hz Humidity: 53 %

EUT: Wall board 32" Tablet
M/N: P-WAL-106-YIT-01
Mode:11n(20MHz) 5785

Note:
Reading Correct Measure- Antenna Table
No. Mk. Freq.  Level Factor ment Limit  Over Height Degree
MHz dBuV dB dBuV/im dBuV/m dB Detector cm degree  Comment
1 14804.00 49.84 2.72 52.56 74.00 -21.44 peak 0
2 * 1480400 3552 272 3824 5400 -1576 AVG 0
*:Maximum data  x:Over limit  l:over margin Operator: KK

File :TUV\Data #2135

Page: 1
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Radiated Emission Measurement

File :TUV Data #2138 Date:
80.0 dBuV/m
Limt1: —
70 B
60
X A
50 X
s MWMMMWMWMMWWW~WW et/
|
40 . Hmmww‘”"\‘m 4
W’WWW el

30

20

10

0.0

1000.000 2700.00 4400000 6100.00 780000 T 9500.00  11200.00 12300.00  14600.00 18000.00 MHz
Site 3m Chamber #3 Polarization: Horizontal Temperature: 24 C
Limit: ( RE)FCC PART 15C Power: AC 120V/60Hz Humidity: 53 %
EUT: Wall board 32" Tablet
M/N: P-WAL-106-Y{T-01
Mode:11n(20MHz) 5825
Note:
Reading Correct Measure- Antenna Table
No. Mk. Freq.  Level Factor ment  Limit Over Height Degree
MHz dBuV dB dBuV/m dBuV/m dB Detector cm degree  Comment
1 14226.00 47.69 3.55 51.24 74.00 -22,76 peak 0
2 * 14226.00 33.09 3.55 36.64 54.00 -17.36 AVG 0

*:Maximum data  x:Over limit  :over margin Operator: KK

File :TUVW\Data #2138 Page: 1
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Radiated Emission Measurement
File :TUV Data #2137 Date:
80.0 dBu¥/m
Limit1:
70 o
50
" o SO i+ e e s i £t e et g s i st N o s
50 AP
M&W«W‘*’WN "MNMWWMN ik
0 Mu.,"www} :
}WWJ‘ o
30
20
10
0.0
1000.000 2700.00  4400.00  6100.00  7800.00 950000  11200.00 12800.00 14600.00 18080.00 MHz
Site 3m Chamber #3 Polarization: Vertical Temperature: 24¢C
Limit: { RE}FCC PART15C Power; AC 120V/60Hz Humidity: 53 %
EUT: Wall board 32" Tablet
M/N: P-WAL-106-YIT-01
Mode:11n(20MHz) 5825
Note:
Reading Correct Measure- Antenna Table
No. Mk.  Freq.  Level Factor ment  Limit  Over Height Degree
MHz dBuVvV dB dBuV/m dBuV/m dB Detector cm degree  Comment
1 15399.00 51.44 0.95 52.39 74.00 -21.61 peak 0
2 * 15399.00 36.87 0.95 37.82 54.00 -16.18 AVG 0
*Maximum data  x:Overlimit lLover margin Operator: KK

File :TU\\Data #2137

Page: 1
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Radiated Emission Measurement

File :-TUV Data #2140 Date:
80.0  dBuV/m
Limitl: ——
70 )
50
e e et e et o oot e e s s emens o emar e e 2o
50 e PR e Sy e !
o et
40 MMJ!W“"‘A’WW
e
i
30
%
t
20 !
10
0.0
1000000 2700.00  4400.00 610000  7B00.00 950000  11200.00 ~ 12900.00 1460000 18000.00 MHz
Site 3m Chamber #3 Polarization: Horizontal Temperature: 24C
Limit: (RE)FCC PART 15C Power; AC 120V/60Hz Humidity: 53 %
EUT: Wali board 32" Tablet
M/N: P-WAL-106-YIT-01
Mode:11n(40MHz) 5190
Note:
Reading Correct Measure- Antenna Table
No. Mk.  Freq. Level Factor ment Limit ~ Over Height Degree
MHz dBuv dB dBuV/m dBuV/m dB Detector cm degree Comment
1 16113.00 53.83 -0.83 53.00 74.00 -21.00 peak 0
2 * 16113.00 39.45 -0.83 38.62 54.00 -1538 AVG 0
*Maximum data  x:Over limit  :over margin Operator: KK

File :TUVWData #2140

Page: 1
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Radiated Emission Measurement

File :TUV Data #2139 Date:
80.0 dBu¥/m -
Limil1: —

70 -

§0

) T

ik iMfMJ’*Mqu(
40 AWM ul
sty

30

20

10

0.0

1000.000 270000 440000 610000 7800.00 " 9500.00 11200.00  12900.00  14600.00 18000.00 MHz
Site 3m Chamber #3 Polarization: Vertical Temperature: 24 C
Limit: { RE)}FCC PART 15C Power: AC 120V/60Hz Humidity: 53 %
EUT: Wall board 32" Tablet
M/N: P-WAL-106-YIT-01
Mode: 11n(40MHz) 5190
Note:
Reading Correct Measure- Antenna Table
No. Mk.  Freq. Level Factor ment Limit ~ Over Height Degree
MHz dBuV dB dBuV/m dBuV/m dB Detector cm degree  Comment
1 15926.00 53.68 -1.03 52.65 74.00 -21.35 peak 0
2 * 15826.00 38.57 -1.03 37.54 54.00 -16.46 AVG 0

*:Maximum data  x:Overlimit L:over margin Operator: KK

File :TUWData #2139

Page: 1
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Radiated Emission Measurement

File :;TUV Data #2142 Date:
80.0  dBuV/m
Limit1: —
70 )
60
. ,L}ﬁsMMWWMVWIWﬂ“MNW g Nttt
MMY""W‘"MWM
40 W“‘"‘M
NWMMNW %
30
|
20 !
10
0.0
1000.000 2700.00 440000 ei00.00 " 7800.00  9500.00  11200.00  12900.00 460000 16000.00 MHz
Site 3m Chamber #3 Polarization: Horizontal Temperature: 24 C
Limit: ( RE)FCC PART 15C Power: AC 120V/60Hz Humidity: 53 %
EUT: Wall board 32" Tablet
M/N: P-WAL-106-YIT-01
Mode:11n{(40MHz) 5230
Note:
Reading Correct Measure- Antenna  Table
No. Mk. Freq. Level Factor ment Limit  Over Height Degree
MHz dBuV dB dBuV/m dBuv/m dB Detector cm degree  Comment
1 16640.00 51.34 1.36 52.70 74.00 -21.30 peak
2 * 16640.00 33.54 1.36 34.90 54.00 -19.10 AVG
*“:Maximum data  x:Over limit  :over margin Operator: KK

File :TUV\Data :#2142

Page: 1
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File :TUV Data #2141 Date:
80.0  dBu¥/m
L'iwl“nll'l: —_
70
60 E
1
e s i s 8 e e 5 RS o bt s e e e e -ij
” A wuﬁwfwwmwwh T
iy :
o
40 et
M“"MMWM 3
a0
20
10 ‘
0.0 %
1000.000 2700.00  ~ 4400.00 £100.00 780000  950M.00  11200.00  12900.00 14600.00 18000.00 MHz
Site 3m Chamber #3 Polarization: Vertical Temperature: 24 C
Limit: ( RE)FCC PART 156C Power: AC 120V/60Hz Humidity: 53 %

EUT: Wall board 32" Tablet
M/N: P-WAL-106-YIT-01
Mode: 11n(40MHz) 5230

Note:
Reading Correct Measure- Antenna Table
No. Mk. Freq. Level Factor ment Limit ~ Over Height Degree
MHz dBuV dB dBuV/m dBuv/m dB Detector cm degree  Comment

1 17728.00 41.52

11.78 63.30

74.00 -20.70 peak

2 ™ 17728.00 23.42

11.78 35.20

54.00 -1880 AVG

*Maximum data  x:Over limit
File :TUW\Data #2141

l:over margin

Page: 1
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Radiated Emission Measurement

File :TUV Data #2143 Date:
80.0  dBuV/m
Limitl: | —
70
&0
50
40
30
20
10
0.0
1000.000 2700.00 440000  6100.00  7800.00 950000 1120000  12900.00  14600.06 1800D.00 MHz
Site 3m Chamber #3 Polarization: Horizontal Temperature: 24C
Limit: { RE)FCC PART 15C Power: AC 120V/60Hz Humidity: 53 %

EUT: Wall board 32" Tablet
M/N: P-WAL-106-YIT-01
Mode:11n(40MHz) 5755

Note:
Reading Correct Measure- Antenna Table
No. Mk.  Freq.  Level Factor ~ment Limit Over Height Degree
MHz dBuv dB dBuV/m dBuV/m dB Detector cm degree  Comment
1 15229.00 51.61 1.59 53.20 74.00 -20.80 peak
0 33.61 1.59 35.20 54.00 -18.80 AVG

2 * 15229.00

*Maximum data  x:Over limit  :over margin

File :TUV\Data #2143

Operator: KK
Page: 1
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EMITEK(

Access to the World

Radiated Emission Measurement

File :TUV Data #2144 Date:
80.0  dBu¥/m
Limtl:  —

70 ’

60

50 e U e

e {--W/MMW’WNLNMWWM v
. et
et $

30

20

10

0.0

1000000 2700.00 ~ 440000 €100.00  7600.00  9500.00  11200.00  12900.00  14600.00 " 18000.00 MHz
Site 3m Chamber #3 Polarization:  Vertical Temperature: 24 C
Limit: (RE)FCC PART 15C Power: AC 120V/60Hz Humidity: 53%
EUT: Wall board 32" Tablet
M/N: P-WAL-106-YIT-01
Mode:11n(40MHz) 5755
Note:
Reading Correct Measure- Antenna Table
No. Mk.  Freq. Level Factor ment Limit ~ Over Height Degree
MHz dBuV dB dBuv/im dBuV/im dB Detector cm degree Comment
1 18000.00 38.06 15.12 53.18 74.00 -20.82 peak
2 * 18000.00 19.48 15.12 34.60 54.00 -19.40 AVG

*:Maximum data  x:Over limit l:over margin Operator: KK

File :TUV\Data #2144

Page: 1
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EMITEK

ey

Access to the World

Radiated Emission Measurement

File :-TUV Data #2146 Date:
80.0  dBu¥/m ‘
Limitl:
70 '
50
e oot e i s 2t e e e e e
® JH ,MWNVMMWWW”’WMMMW
it ppainhnd™
® WWMM%M 4
e Lk ki
30
20
10
0.0
1000.000 2700.00  4400.00 610000 780000  9500.00  11200.00  12500.00  14600.00 18000.00 MHz
Site 3m Chamber #3 Polarization: Vertical Temperature: 24 C
Limit: ( RE}fCC PART 15C Power: AC 120V/60Hz Humidity: 53%
EUT: Wall board 32" Tablet
M/N: P-WAL-106-YIT-01
Mode:11n{40MHz) 5795
Note:
Reading Correct Measure- Antenna Table
No. Mk. Freq. Level Factor  ment  Limit  Over Height Degree
MHz dBuV dB dBuV/m dBuV/m dB Detector cm degree  Comment
1 14158.00 47.37 3.65 51.02 74.00 -22.98 peak 0
2 * 14158.00 33.19 3.65 36.84 54.00 -17.16 AVG 0
*Maximum data  x:Over limit  :over margin Operator: KK

File :TUW\Data #2146

Page: 1
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EMTEK

st
Access to the World

Radiated Emission Measurement

File :TUV Data #2145 Date:
80.0 dBuV/m
Limtls | —
70 )
1]
50 e DL CULN
M,J " M%'M \I,me MWW WW
i
40 W ""JMM
P p
st
30
20
10
0.0
1000.000 2700.00  4400.00  6100.00 7800.00  9500.00  11200.00  12900.00  14600.00 " 18000.00 MHz
Site 3m Chamber #3 Polarization: Vertical Temperature: 24C
Limit: { RE)FCC PART 15C Power: AC 120V/60Hz Humidity: 53 %
EUT: Wall board 32" Tablet
M/N: P-WAL-106-YIT-01
Mode:11n{40MHz) 5795
Note:
Reading Correct Measure- Antenna Table
No. Mk.  Freq. Level Factor ment Limit ~ Over Height Degree
MHz dBuv dB dBuV/m dBuV/m dB Detector cm degree Comment
1 12798.00 52.61 -1.14 51.47 7400 -22.53 peak
2 * 12798.00 34.94 -1.14 33.80 54.00 -20.20 AVG
*:Maximum data  x:Overlimit l:over margin Operator: KK

File :-TUV\Data #2145

Page: 1
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Shenzhen EMTEK Co., Ltd. " -y,
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Radiated Emission Measurement

File :TUV Data #2147 Date:
80.0 dBu¥/m
TN P—
70 '
60
s o s e S 0 i itk vt F O ; e e
50 WWY’M W"\sﬁo‘ W“W-‘”‘W‘ﬂ
v
WPAWMMMW“JLM
40 WM"’"““
SNt %

30

20

10

0.0

1000.600 2700.00 440000~ $100.00  7600.00  9500.00  11200.00  12900.00  14600.00 18000.00 MHz
Site 3m Chamber #3 Polarization: Horizontal Temperature: 24C
Limit: ( RE)}FCC PART15C Power; AC 120V/60Hz Humidity: 53 %
EUT: Wall board 32" Tablet
M/N: P-WAL-106-YIT-01
Mode:11ac(20MHz) 5180
Note:
Reading Correct Measure- Antenna Table
No. Mk.  Freq. Level Factor  ment Limit Over Height Degree
MHz dBuv dB dBuV/m dBuV/m dB Detector cm degree  Comment
1 14277.00 48.69 3.48 52.17 74.00 -21.83 peak
2 * 14277.00 30.82 3.48 34.30 54.00 -19.70 AVG

*Maximum data  x:Over limit  L:over margin Operator: KK

File :TUWData #2147 Page: 1
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Shenzhen EMTEK Co., Ltd.
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Radiated Emission Measurement

File :TUV Data #2148 Date:
0.0 dBu¥Y/m
Lima1:  — |
70 B
60
s o 1 o i k05 e e e o e e, <2 1 e bl B
50 o Yl
e A i, ok
A
40 W,WAW‘M 3
W Wwwu,w
30
20
10
0.0
1000.000 270000 4400.00 ~E100.00 780000 950000 11200.00  12900.00  14500.00 16000.00 MHz
Site 3m Chamber #3 Polarization: Vertical Temperature: 24C
Limit: ( RE)FCC PART 15C Power: AC 120V/60Hz Humidity: 53 %
EUT: Wall board 32" Tablet
M/N: P-WAL-106-YIT-01
Mode:11ac(20MHz) 5180
Note:
Reading Correct Measure- Antenna Table
No. Mk.  Freq.  Level Factor ~ment Limit Over Height Degree
MHz dBuv dB dBuV/m dBuV/m dB Detector cm degree  Comment
1 13767.00 49.24 2.80 52.04 74.00 -21.96 peak 0
2 * 13767.00 34.41 2.80 37.21 54.00 -16.79 AVG 0
*:Maximum data  x:Over fimit  lover margin Operator: KK

File :TUV\Data #2148 Page: 1
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Radiated Emission Measurement
File :TUV Data #2149 Date:
B80.0 dBuY/m

T Limit1: =
70 )
60
e s o s s e o an s o PR N s oy v
50 A b i ol b 1 Vi s
M-*"MWM.M‘\W’N‘”J\ b a
WMM'WI“’“
40 M“‘V‘M 2
T
30
20
10
0.0
1000.000 2700.00 440000 €{00.00 700000  9500.00 1120000 12900000  14600.00 16000.00 MHz
Site 3m Chamber #3 Polarization: Horizontal Temperature: 24 C
Limit: { RE}rCC PART 15C Power: AC 120V/60Hz Humidity: 53 %
EUT: Wall board 32" Tablet
M/N: P-WAL-106-YIT-01
Mode:11ac(20MHz) 5200
Note:
Reading Correct Measure- Antenna Table
No. Mk. Freq. Level Factor ment Limit ~ Over Height Degree
MHz dBuV dB dBuV/m dBuV/m dB Detector cm degree  Comment
1 15161.00 50.28 1.85 52.13 74.00 -21.87 peak 0
2 * 15161.00 35.79 1.85 37.64 54.00 -16.36 AVG 0
*:Maximum data  x:Overlimit !:over margin Operator: KK

File :TUW\Data #2148 Page: 1
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Access to the World

Radiated Emission Measurement

File :-TUV Data #2150 Date:
80.0  dBu¥/m
Limitl:  —
70 )
60
. e
50 WW,MWH“MW‘JMWWWW
MWWWW
Jroal¥
40 N
WﬂMI"M ;
30
20
10
0.0 ’
1000.008 3700.00  4400.00 610000  7800.00  9500.00  11200.00 1290000  14600.00 10000.00 MHz
Site 3m Chamber #3 Polarization: Vertical Temperature: 24C
Limit: ( RE)FCC PART 15C Power: AC 120V/60Hz Humidity: 53 %
EUT: Wall board 32" Tablet
M/N: P-WAL-106-YIT-01
Mode:11ac(20MHz) 5200
Note:
Reading Correct Measure- Antenna Table
No. Mk.  Freq. Level Factor ment Limit  Over Height Degree
MHz dBuv dB dBuv/m dBuV/m dB Detector cm degree  Comment
1 15943.00 54.19 -1.09 53.10 74.00 -20.90 peak
2 * 15943.00 36.29 -1.09 35.20 54.00 -18.80 AVG
*Maximum data  x:Over limit  l:over margin Operator: KK

File :TUV\Data #2150

Page: 1
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Shenzhen EMTEK Co.,Ltd.
Bidg. 69, Majialong Industry Zone, Nanshan District, Shenzhen, Guangdong, 518052 P.R. China E M E EK s

www. emtek. com. cn Tel:+86-755-2695 4280 Fax:+86-755-2695 4262 Access 1o the Worla

Radiated Emission Measurement

File . TUV Data #2151 Date:
£0.0 dBuV/m
“Limit: | —
70
[H1]
e o s it e e et v 21+t e
” e b it ot
g
MNW“WA
40 N-P*‘*“"“”‘““*WW
) W‘WM
W{"w‘lﬂ
30
20
10
0.0
1000.000 2700.00 440000  6100.00 ~ 7800.00  9500.00  11200.00  12900.00  14600.00 18000.00 MHz
Site 3m Chamber #3 Polarization: Horizontal Temperature:  24C
Limit: ( RE)FCC PART 15 C Power: AGC 120V/60Hz Humidity: 53%

EUT: Wall board 32" Tablet
M/N: P-WAL-106-YIT-01
Mode: 11ac(20MHz) 5240

Note:
Reading Correct Measure- Antenna Table
No. Mk. Fregq.  Level Factor ment Limit Over Height Degree
MHz dBuvV dB dBuV/m dBuV/m dB Detector cm degree Comment

1 16450.00 51.90 0.75 52,65 7400 -21.35 peak
2 * 15450.00 34.15 0.75 34.90 54.00 -19.10 AVG

*:Maximum data  x:Over limit  l:over margin Operator: KK

File :TUWData #2151 Page: 1




Produkte

Products
Prifbericht - Nr.: 50055364 003 Seite 119 von 313
Test Report No. Page 119 of 313

Shenzhen EMTEK Co., Ltd. ; .
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Radiated Emission Measurement

File :TUV Data #2152 Date:
80.0  dBuV/m
Limit1:  — ]
70 )
50
50 o MW\‘W‘WW wvwmm
Mm»«mmmw
‘.MW\M"’M
40 M
W
bl ; |
30
20
10
0.0 .
1000.600 2700.00 440000 6100.00  7800.00 ~ 9500.00 " 17300.00 73900.00 1460000 18000.00 MHz
Site 3m Chamber #3 Polarization:  Vertical Temperature: 24 C
Limit: ( RE)FCC PART 15C Power: AC 120V/60Hz Humidity: 53 %
EUT: Wali board 32" Tablet
M/N: P-WAL-106-YIT-01
Mode:11ac(20MHz) 5240
Note:
Reading Correct Measure- Antenna Table
No. Mk.  Freq.  Level Factor ~ment Limit  Over Height Degree
MHz dBuV daB dBuV/m dBuV/im dB Detector cm degree  Comment

1 15348.00 51.00 1.14 52.14 74.00 -21.86 peak
2 * 15348.00 32.96 1.14 34.10 54.00 -19.90 AVG

*:Maximum data  x:Over limit  l:over margin Operator: KK

File :TUWData #2152 Page: 1
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Radiated Emission Measurement

File :TUV Data #2153 Date:
80.0 dBu¥/m
Limitl:  —
70 -
0
ot o e s e o e o o e st e ; .
50 WWMMWW“ “"’MMW“WWWWM
.WM"P'WWAW
i
40 M"‘/M
I;.\‘\;N‘q

30

20

10

0.0

1000.000 3700.00  4400.00  B100.00 780000  9500.00  11200.00  12900.00 1460000 " {8000.00 MHz
Site 3m Chamber #3 Polarization: Horizontal Temperature: 24C
Limit: ( RE)FCC PART 15C Power: AC 120V/60Hz Humidity: 53 %
EUT: Wall board 32" Tablet
M/N: P-WAL-106-YIT-01
Mode:11ac(20MHz) 5745
Note:
Reading Correct Measure- Antenna Table
No. Mk. Freq. Level Factor ~ment Limit Over Height Degree
MHz dBuv dB dBuV/im dBuV/m dB Detector cm degree Comment
1 13172.00 52.72 0.12 52.84 74.00 -21.16 peak 0
2 * 13172.00 38.29 0.12 38.41 54.00 -15.59 AVG 0

*Maximum data  x:Over limit  !:over margin Operator; KK

File :TUW\Data #2153

Page: 1
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Shenzhen EMTEK Co.,Ltd. I
Bidg. 69.Majialong Industry Zone, Nanshan District, Shenzhen, Guangdong, 518052 P.R. China EM E EK \f\‘

www. emtek, com. cn Tel:+86-755-2695 4280 Fax:+86-755-2695 4282 Access to the Wo

Radiated Emission Measurement
File :TUV Data #2154 Date:
80.0  dBu¥/m

[ Paa——

70

(1]

s pinaI Pl

4 W‘WWWW .

50 ‘W‘WW\ L gl ke oyl
40
a0

20

10

0.0
1006.000 2700.00 ~ 4460.00  £100.00 780000 9500.00  11200.00 ~ 12300.00  14600.00 16000.00 MHz
Site 3m Chamber #3 Polarization:  Vertical Temperature: 24 C

Limit: { RE}yFCC PART 15C Power: AC 120V/60Hz Humidity: 53%
EUT: Wall board 32" Tablet

M/N: P-WAL-106-YIT-01

Mode:11ac(20MHz) 5745

Note:
Reading Correct Measure- Antenna  Table
No. Mk. Freq. Level Factor ment Limit Over Height Degree
MHz dBuV dB dBuVim dBuV/m dB Detector cm degree  Comment
1 16895.00 50.57 2.41 52.98 74.00 -21.02 peak 0
2 * 1689500 3543 241  37.84 5400 -16.16 AVG 0
“Maximum data  x:Over limit  l:over margin Operator: KK

File :TUV\Data #2154 Page: 1
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&
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EMITEK

Access Lo the World
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Radiated Emission Measurement

File - TUV Data #2155 Date:
80.0 dBu¥/m
Umit: | —
70 )
50
et ek b S ot s e v e et e i ottt s o e
50
NN LT e
M-#‘WW’/WWWMW“
pbimt™
40 JMM\W,‘J\AW
i
30
20
10
0.0
1000.000 2700.00  4400.00  6100.00 780000  9500.00 ~ 1i200.00 1290000  14600.00 18000.00 MHz
Site 3m Chamber #3 Polarization: Horizontal Temperature:  24C
Limit: ( RE)FCC PART 15C Power: AC 120V/60Hz Humidity: 53%
EUT: Wall board 32" Tablet
M/N: P-WAL-106-YIT-01
Mode:11ac(20MHz) 5785
Note:
Reading Correct Measure- Antenna Table
No. Mk. Freq. Level Factor ment  Limit  Over Height Degree
MHz dBuv dB dBuV/m dBuV/m dB Detector cm degree  Comment
1 15892.00 53.69 -0.90 52.79 74.00 -21.21 peak
2 * 15892.00 35.90 -0.90 35.00 54.00 -19.00 AVG
“:Maximum data  x:Overlimit l:over margin Operator: KK

File :TUV\Data #2155

Page: 1
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Shenzhen EMTEK Co.,Ltd.
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EMITEK

Access 10 the World

Radiated Emission Measurement

File :TUV Data #2156 Date:
80.0 dBu¥/m
[i’mil'l: —
70 ‘
50 :
s e i i - - JR—. R B - wu,,.%
50 AR Yo,
w‘.n\ﬂ..mmwwﬁn*W”mm"’”h At g M i
m il gttt
iy “
30
20
10
0.0
1000.000 2700.00 ~ 4400.00 TE100.00  7800.00 950000 11200.00 1230000  14600.00 18000.00 MHz
Site 3m Chamber #3 Polarization: Vertical Temperature: 24 C
Limit: ( RE)}FCC PART 15C Power: AC 120V/60Hz Huridity: 53 %
EUT: Wall board 32" Tablet
M/N: P-WAL-106-YIiT-01
Mode:11ac(20MHz) 5785
Note:
Reading Correct Measure- Antenna Table
No. Mk.  Freq.  Level Factor ment Limit  Over Height Degree
MHz dBuV dB dBuv/m dBuV/m dB Detector cm degree  Comment
1 15994.00 52.90 -1.28 51.62 74.00 -22.38 peak 0
2 * 1599400 3923  -1.28 37.95 54.00 -16.05 AVG 0 -
*:Maximum data  x:Over limit  !:over margin Operator: KK

File :TUV\Data #2156

Page: 1
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Radiated Emission Measurement

File :TUV Data #2158 Date:
80.0 dBuV/m
Limit1: —
70 '
60
50 v il
et ety
T e
40 WWM;"”‘»A.M‘WW‘“W‘”MM*W
X
P {
30
20
10
0.0 :

1000000 2700.00 440000 €i0000 780000 950000  11200.00  12900.00  14600.00 16000.00 MHz
Site 3m Chamber #3 Polarization: Horizontal Temperature: 24 C
Limit: ( RE)FCC PART 15C Power: AC 120V/60Hz Humidity: 53 %
EUT: Wall board 32" Tablet
M/N: P-WAL-106-YIT-01
Mode:11ac(20MHz) 5825
Note:

Reading Correct Measure- Antenna Table
No. Mk. Freq.  Level Factor ~ment Limit Over Height Degree
MHz dBuv dB dBuV/m dBuv/m dB Detector cm degree  Comment
1 15059.00 47.30 3.57 50.87  74.00 -23.13 peak 0
2 * 15059.00  30.66 3.57 3423 5400 -19.77 AVG 0o
*Maximum data  x:Overlimit  !:over margin Operator: KK

File .TUV\Data #2158 Page: 1
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Radiated Emission Measurement

File :TUV Data #2157 Date:
80.0  dBu¥/m
Limit:  —
70 )
50
50 ﬁ,W\WMM«wW"”‘“N‘
W&Wﬁ‘\
y P il
o, gl s
40 TNTAPNERUE )
b
30
20 !
10 !
0.0
1000.000 270000 4400.00 610000  7800.00  9500.00  11200.00  12800.00 14600.00 18000.00 MHz
Site 3m Chamber #3 Polarization: Vertical Temperature: 24C
Limit: ( RE)FCC PART 15C Power: AG 120V/60Hz Humidity: 53 %
EUT: Wall board 32" Tablet
M/N: P-WAL-106-YIT-01
Mode: 11ac(20MHz) 5825
Note:
Reading Correct Measure- Antenna Table
No. Mk.  Freq. Level Factor ment Limit ~ Over Height Degree
MHz dBuv dB dBuV/m dBuv/m dB Detector cm degree  Comment
1 15314.00 48.00 2.64 50.64 74.00 -23.36 peak 0
2 * 15314.00 32.59 2.64 35.23 54.00 -18.77 AVG 0
*:Maximum data  x:Overlimit l:over margin Operator: KK

File :TUV\Data #2157 Page: 1
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EMITEK (7

Access Lo the World

Radiated Emission Measurement

File :TUV Data #2159 Date:
0.0 dBu¥/m B
Limitt T
70 )
60
50 g T
wwklmwhwwww" |
MWW i
Wwwmwwmu
40 M,.WN"MM’W‘W\
b
g F F
30
20
10
0.0
1000000 2700.00"4400.00 " 6i00.00  780D.00  9500.00  11200.00  12900.00 14600.60 “18000.00 MHz
Site 3m Chamber #3 Polarization: Horizontal Temperature: 24 C
Limit: ( RE)FCC PART 15§C Power: AC 120V/60Hz Humidity: 53 %
EUT: Wall board 32" Tablet
M/N: P-WAL-106-YIT-01
Mode: 11ac(40MHz) 5190
Note:
Reading Correct Measure- Antenna Table
No. Mk. Freq.  Level Factor ment Limit Over Height Degree
MHz dBuV dB dBuVim dBuV/m dB Detector cm degree Comment
1 16589.00 57.32 -6.10 51.22 74.00 -22.78 peak
2 * 16589.00 40.00 -6.10 33.90 54.00 -20.10 AVG B
*:Maximum data  x:Over limit  !:over margin Operator: KK

File :TUW\Data #2159

Page: 1
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Radiated Emission Measurement

File :TUV Data #2160 Date:
80.0 dBu¥/m }
Limtt:  —
70 )
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S0 i A gt
it KWMMW WAt
0 Mwww“v"“w”
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1000.000 2700.00  4400.00 6100.00  7800.00  9500.00 ~ 11200.00 1290000  14600.00 18000.00 MHz
Site 3m Chamber #3 Polarization: Vertical Temperature: 24 C
Limit: ( RE)FCC PART 15C Power: AC 120V/60Hz Humidity: 53 %
EUT: Wall board 32" Tablet
M/N: P-WAL-106-YIT-01
Mode:11ac(40MHz) 5190
Note:
Reading Correct Measure- Antenna Table
No. Mk.  Freq.  Level Factor ~ ment  Limit  Over Height Degree
MHz dBuv dB dBuV/m dBuV/m dB Detector cm degree  Comment
1 15314.00 57.41 -7.14 50.27 74.00 -23.73 peak 0
2 * 15314.00 41.97 -7.14 34.83 54.00 -19.17 AVG 0
*:Maximum data  x:Over limit  !:over margin Operator: KK

File :TUW\Data #2160 Page: 1
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Radiated Emission Measurement

File :TUV Data #2161 Date:
80.0 dBu¥/m
i:imiH: juy
70 )
50
e e - . X
i
* A MMW%WWWW‘"‘HW s
Wﬂ”“w‘f“""’mw "
A :
40 gt
prv”
ot
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20
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1000.000 2700.00 " 44D0.00 " ©100.00 7800.00 950000  11200.00  12300.00  14600.00 16000.00 MHz
Site 3m Chamber #3 Polarization: Horizontal Temperature: 24 C
Limit: ( RE)FCC PART 15C Power: AC 120V/60Hz Humidity: 53 %
EUT: Wall board 32" Tablet
M/N: P-WAL-106-YIT-01
Mode:11ac(40MHz) 5230
Note:
Reading Correct Measure- Antenna Table
No. Mk.  Freq. Level Factor  ment Limit  Over Height Degree
MHz dBuv dB dBuV/m dBuVv/m dB Detector cm degree  Comment
1 17813.00 52.10 1.45 53.55 74.00 -20.45 peak
"2 % 1781300  34.65 1.45 36.10  54.00 -17.90 AVG
*:Maximum data  x:Over limit  !:over margin Operator: KK

File :TUV\Data #2161 Page: 1
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Radiated Emission Measurement

File :TUV Data #2162 Date:
80.0 dBuV/m
Limitt: “—“g
it .
70 ¢
i
50 !
50 ., R [
g ot i
g o
40 WW""‘“‘
W"""M’“\’M"W 3
a0
20
10
0.0
1000.000 2700.00 440000  B100.00  7600.00  9500.00  11200.00  12900.00  14600.00 18600.00 MHz
Site 3m Chamber #3 Polarization: Vertical Temperature: 24 C
Limit: { RE)JFCC PART 15C Power: AC 120V/80Hz Humidity: 53%
EUT: Wall board 32" Tablet
M/N: P-WAL-106-YIT-01
Mode:11ac(40MHz) 5230
Note:
Reading Correct Measure- Antenna Table
No. Mk. Freq. Level Factor ~ment Limit Over Height Degree
MHz dBuV dB dBuv/m dBuV/m dB Detector cm degree  Comment
1 17983.00 50.32 2,79 53.11 74.00 -20.89 peak
2 * 17983.00 32.31 2.79 35.10 54.00 -1890 AVG
“:Maximum data  x:Over limit  Lover margin Operator: KK

File :TUWData #2162 Page: 1
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EMITEK
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Radiated Emission Measurement

File :TUV Data #2163 Date:
80.0 dBuV/m )
Limit: | —
70
60
. e e
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20
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1000.000 2700.00  4400.00 " 6100.00 780000 9500.00  11200.00  12900.00  14600.00 18000.00 MHz
Site 3m Chamber #3 Polarization: Horizontal Temperature: 24 C
Limit: ( RE)}FCC PART 15C Power: AC 120V/60Hz Humidity: 53%
EUT: Wall board 32" Tablet
M/N: P-WAL-106-YIT-01
Mode:11ac(40MHz) 5755
Note:
Reading Correct Measure- Antenna Table
No. Mk. Freq.  Level Factor ~ ment  Limit  Over Height Degree
MHz dBuv dB dBuv/m dBuv/m dB Detector cm degree  Comment
1 14787.00 56.66 -6.52 50.14 74.00 -23.86 peak 0
2 * 14787.00 41.38 -6.52 34.86 54.00 -19.14 AVG 0
*:Maximum data  x:Over limit  !:over margin Operator: KK

File :TUWData #2163 Page: 1
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EMTEK
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Radiated Emission Measurement

File :TUV Data #2164 Date:
80.0  dBuV/m
Cimitl: | —
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1000.600 2700.00  4400.00  €100.60 780060 950000  11200.00  12300.00 14600 00 16600.00 MHz
Site 3m Chamber #3 Polarization: Vertical Temperature: ~ 24C
Limit: ( RE)FCC PART 15C Power: AC 120V/60Hz Humidity: 53 %
EUT: Wall board 32" Tablet
M/N: P-WAL-106-YIT-01
Mode:11ac(40MHz) 5755
Note:
Reading Correct Measure- Antenna Table
No. Mk. Freq. Level Factor ment Limit ~ Over Height Degree
MHz dBuV dB dBuV/m dBuV/m dB Detector cm degree Comment
1 14090.00 55.26 -5.44 49.82 74.00 -24.18 peak 0
2 * 14090.00 39.30 -5.44 33.86 54.00 -20.14 AVG 0

“Maximum data  x:Over limit  l:over margin Operator: KK

File :TUV\Data #2164

Page: 1
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EMITEK (/

Access to the World
Radiated Emission Measurement
File ;TUV Data #2165 Date:
80.0 dBu¥/m
Limit1 —
70 -
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50 —— - _— R - MW“M
. K L !
T Y e
MMWWWM
© o et
LWy
30
20
10
0.0
1000000 2700.00  4400.00 6100.00  “7800.00 ~ 9500.00  11200.00  12900.00  14600.00 18000.00 MHz
Site 3m Chamber #3 Polarization: Horizontal Temperature: 24¢C
Limit: ( RE)FCC PART 15C Power; AC 120V/60Hz Humidity: 53 %
EUT: Wall board 32" Tablet
M/N: P-WAL-106-YIT-01
Mode:11ac(40MHz) 5795
Note:
Reading Correct Measure- Antenna Table
No. Mk. Freq.  Level Factor ment  Limit  Over Height Degree
MHz dBuV dB dBuV/m dBuV/m dB Detector cm degree  Comment
1 12730.00 59.80 -9.85 49.95 74.00 -24.05 peak 0
2 * 12730.00 44.28 -9.85 34.43 54.00 -19.57 AVG 0
*:Maximum data  x:Over limit  !:over margin Operator: KK

File :TUWData #2165

Page: 1
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Radiated Emission Measurement

Fite :TUV Data #2166 Date:
80.0 dBu¥/m
Limit1: p—
s
70
50
50 : M
g
i VA A0
MMMMMMM\\W
40 PR
;"MMW“
ﬂmA‘A‘M 3
30
20
i1}
0.0
1000.000 2700.00 ~ 4400.00 6100.00 7800.00  9500.00  11200.00  12900.00  14600.00 18000.00 MHz
Site 3m Chamber #3 Polarization:  Vertical Temperature:  24C
Limit: ( RE)FCC PART 15C Power: AC 120V/60Hz Humidity: 53 %
EUT: Wall board 32" Tablet
M/N: P-WAL-106-YIT-01
Mode:11ac(40MHz) 5795
Note:
Reading Correct Measure- Antenna Table
No. Mk. Freq. Level Factor ment  Limit Over Height Degree
MHz dBuv dB dBuV/m dBuV/m dB Detector cm degree  Comment
1 17881.00 50.84 1.98 52.82 74.00 -21.18 peak

2 " 17881.00

33.12 1.98 35.10 54.00 -18.90 AVG

*:Maximum data  x:Over limit  l:.over margin Operator: KK

File :TUWData #2166

Page: 1
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Radiated Emission Measurement
File :TUV Data #2169 Date:
80.0  dBu¥/m

Limitl:  ——
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1000000 2700.00  4400.00  6100.00  7800.00  9500.00  11200.00  12900.00  14600.00 18000.00 MHz
Site 3m Chamber #3 Polarization: Horizontal Temperature: 24 C
Limit: ( RE)FCC PART 15C Power: AC 120V/60Hz Humidity: 53 %
EUT: Wall board 32" Tablet
M/N: P-WAL-106-YIT-01
Mode:11ac(80MHz) 5210
Note:
Reading Correct Measure- Antenna Table
No. Mk. Freq.  Level Factor ment Limit Over Height Degree
MHz dBuv dB dBuV/m dBuV/m dB Detector cm degree Comment
1 16657.00 56.64 -5.92 50.72 74.00 -23.28 peak

2 * 16657.00 39.32 -5.92 33.40 54.00 -20.60 AVG
*:Maximum data  x:Over limit  L:over margin Operator: KK

File :TUV\Data #2169 Page: 1
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Radiated Emission Measurement
File :TUV Data #2170 Date:
80.0  dBuV/m
Limit1: -
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50
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1000.000 2700.00  4400.00  '6100.00 780000 9500.00 1120000  12900.00 1 4605.00 18000.60 MHz
Site 3m Chamber #3 Polarization: Vertical Temperature: 24C
Limit: { RE)FCC PART 15C Power: AC 120V/60Hz Humidity: 53 %
EUT: Wall board 32" Tablet
MIN: P-WAL-106-YIT-01
Mode:11ac{80MHz) 5210
Note:
Reading Correct Measure- Antenna Table
No. Mk. Freq.  Level Factor ment Limit  Over Height Degree
MHz dBuV dB dBuV/m dBuv/m dB Detector cm degree  Comment
1 17388.00 53.83 -1.90 51.93 7400 -22.07 peak
2 * 17388.00 36.00 -1.90 34.10 5400 -19.90 AVG

*Maximum data  x:Overlimit lover margin Operator: KK

File :TUV\Data #2170

Page: 1
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Radiated Emission Measurement

File TUV Data #2167 Date:
80.0  dBu¥/m
Limitl: e |
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1000.000 2700.00  4400.00  6i00.00  7800.00  9500.00  11200.00  12900.00  14600.00 18000.00 MHz
Site 3m Chamber #3 Polarization: Horizontal Temperature: 24 C
Limit: { RE)yFCC PART 15C Power: AC 120V/60Hz Humidity: 53%
EUT: Wall board 32" Tablet
M/N: P-WAL-106-YIT-01
Mode:11ac(80MHz) 5775
Note:
Reading Correct Measure- Antenna Table
No. Mk.  Freq.  Level Factor ment  Limit Over Height Degree
MHz dBuv dB dBuV/m dBuV/m dB Detector cm degree  Comment
1 17116.00 55.66 -4.04 51.62 74.00 -22.38 peak T
2 * 17116.00  37.84  -4.04 33.80 54.00 -2020 AVG o
*:Maximum data  x:Over limit  l:over margin Operator: KK

File :TUV\Data #2167

Page: 1
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Radiated Emission Measurement

File :TUV Data #2168 Date:
80.0  dBuV/m
Limitl:  ~——
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1000.600 2700.00  4400.00 6100.00 ~ 7600.00  9500.00  11200.00  12800.00  14600.00 18000.00 MHz
Site 3m Chamber #3 Polarization:  Vertical Temperature: 24C
Limit: ( RE)FCC PART 15C Power: AC 120VI60Hz Humidity: 53 %
EUT: Wall board 32" Tablet
M/N: P-WAL-106-Y{T-01
Mode:11ac{80MHz) 5775
Note:
Reading Correct Measure- Antenna Table
No. Mk. Freq.  Level Factor ment  Limit  Over Height Degree
MHz dBuvV dB dBuV/m dBuV/m dB Detector cm degree  Comment
1 14022.00 55.22 -5.34 49.88 74.00 -2412 peak 0
2 * 14022.00 39.10 -5.34 33.76 54.00 -20.24 AVG 0
*“Maximum data  x:Overlimit l:over margin Operator: KK

File . TUV\Data #2168

Page: 1
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Radiated Emission Measurement

File :TUV Data #1719 Date:
80.0  dBuV/m
Limitl: e
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18000.00018850.00 19700.00 20550.00 21400.00 22250.00 23100.080 23850.00 24800.00 26500.00 MHz
Site 3m Chamber #3 Polarization: Horizontal Temperature: 24C
Limit: { RE)FCC PART 15 CLASS B Power: AC 120V/60Hz Humidity: 53 %
EUT: Wall board 32" Tablet
M/N: P-WAL-106-YIT-01
Mode:11a 5180
Note:
Reading Correct Measure- Antenna Table
No. Mk. Freq. Level Factor ment Limit Over Height Degree
MHz dBuv dB dBuV/m dBuV/m dB Detector cm degree  Comment
1 26330.00 86.54 -35.39 51.15 74.00 -22.85 peak 0
2 * 26330.00 69.29 -35.39 33.90 54.00 -20.10 AVG 0
*:Maximum data  x:Over limit  l:over margin Operator: KK

File :TUWData #1719 Page: 1
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Radiated Emission Measurement

File - TUV Data #1720 Date:
80.0  dBuV/m
Limit1: o
Fismitae
70
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18000.00018850.00  19700.00 20550.00 21400.00 22250.60 23100.00 23950.00 24800.00 26500.00 MHz
Site 3m Chamber #3 Polarization:  Vertical Temperature: ~ 24C
Limit: ( RE)FCC PART 15 CLASS B Power: AC 120V/60Hz Humidity: 53 %
EUT: Wall board 32" Tablet
M/N: P-WAL-106-YIT-01
Mode:11a 5180
Note:
Reading Correct Measure- Antenna Table
No. Mk. Freq.  Level Factor ment Limit Over Height Degree
MHz dBuv dB dBuV/im dBuv/m dB Detector cm degree  Comment
1 24596.00 86.76 -37.06 49.70 74.00 -24.30 peak 0
2 * 24596.00 70.72 -37.06 33.66 54.00 -20.34 AVG 0 -
*:Maximum data  x:Over limit  !:over margin Operator: KK

File :TUW\Data #1720

Page: 1




Produkte
Products

Prufbericht - Nr.:
Test Report No.

50055364 003

Seite 140 von 313
Page 140 of 313

Shenzhen EMTEK Co.,Ltd.
Bidg. 69, Majialong Industry Zone, Nanshan District, Shenzhen, Guangdong, 518052 P.R. China
www, emtek. com. on Tel:+86-755-2695 4280 Fax:+86-755-2695 4282

EMITEK (7

Access to the World

Radiated Emission Measurement

File :TUV Data #1721 Date:
80.0 dBu¥/m
Limit1: —_—
70
60
- IR e S e i e cn s -mswin s i s eyt s e
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M‘WMN ;
30
20
10
0.0
18000.00018850.00 19700.00 20550.00 21400.00 22250.00 23100.00 23950.00 24800.00 26500.00 MHz
Site 3m Chamber #3 Polarization: Horizontal Temperature:  24C
Limit: ( RE)FCC PART 15 CLASS B Power: AC 120v/60Hz Humidity: 53 %
EUT: Wali board 32" Tablet
M/N: P-WAL-106-YIT-01
Mode:11a 5200
Note:
Reading Correct Measure- Antenna Table
No. Mk.  Freq. Level Factor ment Limit ~ Over Height Degree
MHz dBuv dB dBuVv/m dBuV/m dB Detector cm degree  Comment
1 25862.50 87.97 -35.96 52.01 74.00 -21.99 peak 0
2 * 25862.50 7116 -35.96 35.20 54.00 -18.80 AVG 0
*:Maximum data  x:Over limit  :over margin Operator: KK

File :TUWData #1721 Page: 1
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Radiated Emission Measurement

File :TUV Data #1722 Date:
80.0  dBuVW/m
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18000.00018850.00  19700.00 20550.00 2140000 22250.00 23100.00 23350.00 24800.00 26500.00 MHz
Site 3m Chamber #3 Polarization: Vertical Temperature: 24 C
Limit: ( RE)FCC PART 15 CLASS B Power: AC 120V/60Hz Humidity: 53 %
EUT: Wall board 32" Tablet
M/N: P-WAL-106-YIT-01
Mode:11a 5200
Note:
Reading Correct Measure- Antenna Table
No. Mk. Freq.  Level Factor —ment Limit Over Height Degree
MHz dBuV dB dBuVim dBuV/m dB Detector om degree  Comment
1 24647.00 85.30 -37.05 48.25 7400 -25.75 peak 0
2 * 24647.00 68.65 -37.05 31.60 54.00 -22.40 AVG 0
*:Maximum data  x:Overlimit l:over margin Operator: KK

File :TUV\Data #1722

Page: 1
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Radiated Emission Measurement

File :TUV Data #1723 Date:
80.0  dBuV/m
Limit1: —
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18000.00018850.00  19700.00  20550.00 21400.00 22250.00 23100.00 23950.00 2480000 26500.00 MHz
Site 3m Chamber #3 Polarization: Horizontal Temperature: 24 C
Limit: { RE)FCC PART 15 CLASS B Power: AC 120V/60Hz Humidity: 53 %
EUT: Wall board 32" Tablet
M/N: P-WAL-106-YIT-01
Mode:11a 5240
Note:

Reading Correct Measure- Antenna Table
No. Mk.  Freq. Level Factor ment Limit  Over Height Degree
MHz dBuv dB dBuV/m dBuV/im dB Detector cm degree  Comment
1 25556.50 88.00 -36.33 51.67 74.00 -22.33 peak 0
2 * 25556.50 7023 -36.33 33.90 54.00 -20.10 AVG 0
*Maximum data  x:Over limit  l:over margin Operator: KK

File :TUWData #1723

Page: 1
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Radiated Emission Measurement

File :TUV Data #1724 Date:
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18000.00018650.00 18700.00 20550.00 21400.00 2225000 23100.00 23950.00 24800.00 26500.00 MHz
Site 3m Chamber #3 Polarization: Vertical Temperature: 24C
Limit: { RE)FCC PART 15 CLASS B Power: AC 120V/60Hz Humidity: 53 %
EUT: Wall board 32" Tablet
M/N: P-WAL-1086-YIT-01
Mode:11a 5240
Note:
Reading Correct Measure- Antenna Table
No. Mk. Freq.  Level Factor ment Limit  Over Height Degree
MHz dBuvV dB dBuV/m dBuV/m dB Detector cm degree Comment
1 25777.50 87.58 -36.06 51.52 74.00 -22.48 peak 0
2 * 25777.50 70.66 -36.06 34.60 54.00 -19.40 AVG 0
*:Maximum data  x:Overlimit l:over margin Operator: KK

File :TUV\Data #1724
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Radiated Emission Measurement

File :TUV Data #1725 Date:
80.0  dBuV/m
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18000.000 1885000 19700.00 2055000 21400.00 2225000  23100.00  23950.00  24800.00 26500.00 MHz
Site 3m Chamber #3 Polarization: Horizontal Temperature: 24C
Limit: ( RE)FCC PART 15 CLASS B Power: AC 120V/60Hz Humidity: 53 %
EUT: Wall board 32" Tablet
M/N: P-WAL-106-YIT-01
Mode:11a 5745
Note:
Reading Correct Measure- Antenna Table
No. Mk. Freq.  Level Factor ment Limit  Over Height Degree
MHz dBuV dB dBuV/m dBuV/m dB Detector cm degree Comment
1 25820.00 8521 -36.01 49.20 74.00 -24.80 peak 0
2 * 25820.00 6851 -36.01 3250 5400 -21.50 AVG 0
*:Maximum data  x:Over limit  l:over margin Operator: KK

File :TUW\Data #1725 Page: 1




Produkte
Products

Prufbericht - Nr.:
Test Report No.

50055364 003

Seite 145 von 313
Page 145 of 313

Shenzhen EMTEK Co.

,Ltd.
Bidg. 69, Majialong Industry Zone, Nanshan District, Shenzhen, Guangdong, 518052 P.R. China
www. emtek. com.cn Tel:+B6-755-2695 4280 Fax:+86-755-2695 4282

EMITEK

Access to the World

Radiated Emission Measurement

File :TUV Data #1726 Date:
80.0 dBu¥Y/m
Limit1: _
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18000.00018850.00 1S700.00 20550.00 21400.00 22250.00 23100.00 23350.00 24800.00 26500.00 MHz
Site 3m Chamber #3 Polarization:  Vertical Temperature: 24 C
Limit: ( RE)FCC PART 15CLASS B Power: AC 120V/60Hz Humidity: 53 %
EUT: Wall board 32" Tablet
M/N: P-WAL-106-YIT-01
Mode:11a 5745
Note:
Reading Correct Measure- Antenna Table
No. Mk. Freq. Level Factor ment  Limit  Over Height Degree
MHz dBuV dB dBuv/m dBuv/m dB Detector cm degree  Comment T
1 26364.00 85,57 -35.35 50.22 74.00 -23.78 peak 0
2 * 26364.00 68.45 -35.35 33.10 54.00 -20.90 AVG 0
*Maximum data  x:Overlimit l.over margin Operator: KK

File :TUW\Data #1726

Page: 1
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Radiated Emission Measurement
File :TUV Data #1727 Date:
80.0 dBuW/m

Limit1- —_—
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18000.00018850.00 19700.00 20550.00 21400.00 22250.00 23100.00 23950.00 24800.00 26500.00 MHz
Site 3m Chamber #3 Polarization: Horizontal Temperature: 24 C
Limit: ( RE)FCC PART 15 CLASS B Power: AC 120V/60Hz Humidity: 53 %
EUT: Wall board 32" Tablet
M/N: P-WAL-106-YIT-01
Mode:11a 5785
Note:
Reading Correct Measure- Antenna  Table
No. Mk. Freq. Level Factor ment  Limit  Over Height Degree
MHz dBuvV dB dBuV/m dBuV/m dB Detector cm degree  Comment
1 26500.00 88.39 -39.34 49.05 74.00 -24.95 peak 0
2 * 26500.00 72.34 -39.34 33.00 54.00 -21.00 AVG 0
*:Maximum data  x:Over limit  l:over margin Operator: KK

File :TUV\Data #1727 Page: 1
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Radiated Emission Measurement

File . TUV Data #1728 Date:
80.0 dBu¥/m
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18000.00018850.00  19700.00 2055000 2140000  22250.00 23100.08  23950.00 2480000 26500.00 MHz
Site 3m Chamber #3 Polarization:  Vertical Temperature: 24 C
Limit: { RE)FCC PART 15 CLASS B Power: AC 120V/60Hz Humidity: 53 %
EUT: Wall board 32" Tablet
M/N: P-WAL-106-YIT-01
Mode:11a 5785
Note:
Reading Correct Measure- Antenna Table
No. Mk.  Freq. Level Factor ment Limit ~ Over Height Degree
MHz dBuv dB dBuV/m dBuV/m dB Detector cm degree Comment
1 26245.00 86.26 -35.49 50.77 74.00 -23.23 peak 0
2 * 26245.00 68.89 -35.49 33.40 54.00 -20.60 AVG 0
*:Maximum data  x:Over limit  L:over margin Operator: KK

Fife :TUW\Data #1728 Page: 1
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Radiated Emission Measurement

File . TUV Data #1729 Date:
80.0  dBuv¥/m
Limit1: —_—
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1800000018850 00 1970000 2055000 2140000  22250.00 22100.00  23950.00  24800.00 2650000 MHz
Site 3m Chamber #3 Polarization: Horizontal Temperature:  24C
Limit: ( RE)FCC PART 15 CLASS B Power; AC 120V/60Hz Humidity: 53 %
EUT: Wall board 32" Tablet
M/N: P-WAL-106-YIT-01
Mode:11a 5825
Note:
Reading Correct Measure- Antenna Table
No. Mk.  Freq.  Level Factor ment Limit Over Height Degree
MHz dBuv dB dBuV/m dBuV/m dB Detector cm degree  Comment
1 24902.00 86.85 -37.02 49.83 74.00 -24.17 peak 0

2 * 24902.00 70.82 -37.02 33.80 54.00 -20.20 AVG 0
*:Maximum data  x:Overlimit Lover margin Operator: KK

Fife :TUV\Data #1729

Page: 1
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Shenzhen EMTEK Co.,Ltd.

Radiated Emission Measurement

File :TUV Data #1730 Date:
80.0 dBu¥/m
Limit1:  —
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18000.00018850.00  19700.00 20550.00 21400.00 2225000  23100.00  23950.00  24800.00 26500.00 MHz
Site 3m Chamber #3 Polarization:  Vertical Temperature: 24C
Limit: ( RE)FCC PART 15 CLASS B Power: AC 120V/60Hz Humidity: 53 %
EUT: Wall board 32" Tablet
M/N: P-WAL-106-YIT-01
Mode:11a 5825
Note:
Reading Correct Measure- Antenna Table
No. Mk. Freq. Level Factor ~ment  Limit  Over Height Degree
MHz dBuV dB dBuV/m dBuV/m dB Detector cm degree  Comment
1 25998.50 85.87 -35.79 50.08 74.00 -23.92 peak 0
2 * 25998.50 68.89 -35.79 33.10 54.00 -20.90 AVG 0
*Maximum data  x:Over limit  L:over margin Operator: KK

File :TUV\Data #1730

Page: 1
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Radiated Emission Measurement

File :TUV Data #1731 Date:
80.0  dBuv/m
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18000.000718850.00 19700.00 20550.00 21400.00 22250.00 23100.00 23950.00 2480000 26500.00 MHz
Site 3m Chamber #3 Polarization: Horizontal Temperature: 24C
Limit: ( RE)FCC PART 15 CLASS B Power: AC 120V/60Hz Humidity: 53 %

EUT: Wall board 32" Tablet
M/N: P-WAL-106-YIT-01
Mode:11n(20MHz) 5180

Note:
Reading Correct Measure- Antenna Table
No. Mk. Freq. Level Factor ment Limit Over Height Degree
MHz dBuv dB dBuV/m dBuV/m dB Detector cm degree  Comment
1 26024.00 87.16  -35.76 51.40 74.00 -22.60 peak 0
2 * 26024.00 69.66 -35.76 33.90 54,00 -20.10 AVG 0
*:Maximum data  x:Over limit  lL.over margin Operator: KK

Fite :TUW\Data :#1731

Page: 1
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File :TUV

80.0  dBuV/m

Radiated Emission Measurement
Data #1732 Date:

Limit1:
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18000.00078650.00  18700.00 20550.00 2140000  22250.00 23100.00 23950.00  24800.00 26500.00 MHz
Site 3m Chamber #3 Polarization: Vertical Temperature: 24 C
Limit: ( RE)FCC PART 15 CLASS B Power: AC 120V/60Hz Humidity: 53 %
EUT: Wall board 32" Tablet
M/N: P-WAL-106-YIT-01
Mode:11n(20MHz) 5180
Note:
Reading Correct Measure- Antenna Table
No. Mk. Freq.  Level Factor ~ment Limit Over Height Degree
MHz dBuv dB dBuVim dBuV/im dB Detector cm degree  Comment
1 24281.50 87.32 -37.10 50.22 74.00 -23.78 peak 0
2 * 24281.50 7220 -37.10 35.10 54.00 -18.90 AVG 0
*:Maximum data  x:Over limit  l:over margin Operator: KK

File :TUWData #1732

Page: 1
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Radiated Emission Measurement

File :TUV Data #1733 Date:
80.0 dBu¥/m
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18000.00018850.00  19700.00  20550.00 21400.00 2225000  23100.00  23950.00  24800.00 26500.00 MHz
Site 3m Chamber #3 Polarization: Horizontal Temperature: 24C
Limit: { RE)FCC PART 15 CLASS B Power: AC 120V/60Hz Humidity: 53 %
EUT: Wall board 32" Tablet
M/N: P-WAL-106-YIT-01
Mode:11n(20MHz) 5200
Note:
Reading Correct Measure- Antenna Table
No. Mk. Freq.  Level Factor ~ment  Limit  Over Height Degree
MHz dBuVv dB dBuV/m dBuV/m dB Detector cm degree  Comment
1 23652.50 87.07 -37.49 49.58 74.00 -24.42 peak 0
2 * 23652.50 70.89 -37.49 33.40 54.00 -20.60 AVG 0
*Maximum data  x:Over limit  !:over margin Operator: KK

File :TUV\Data :#1733

Page: 1
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Radiated Emission Measurement

File ;TUV Data #1734 Date:
80.0 dBu¥/m
Gimitl: | ~——
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181100.000 18850.00 1970000~ 20550.00 2140000 2505000  23100.00  23950.00  24800.00 26500.00 MHz
Site 3m Chamber #3 Polarization: Vertical Temperature:  24C
Limit: ( RE)FCC PART 15 CLASS B Power: AC 120V/60Hz Humidity: 53 %
EUT: Wall board 32" Tablet
M/N: P-WAL-106-YIT-01
Mode:11n(20MHz) 5200
Note:
Reading Correct Measure- Antenna Table
No. Mk. Freq. Level Factor ~ment Limit  Over Height Degree
MHz dBuV dB dBuV/m dBuV/m dB Detector cm degree  Comment

1 25276.00 87.58 -36.67 50.91 74.00 -23.09 peak 0
2 * 25276.00 69.37 -36.67 32.70 54.00 -21.30 AVG 0
*:Maximum data  x:Overlimit  l:over margin Operator; KK

File :TUWData #1734

Page: 1
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Radiated Emission Measurement

File :TUV Data #1735 Date:
80.0 dBu¥/m
Limit1: et
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18000.00018850.00  19700.00 20550.00 2140000 22250.00 23100.00  23950.00  24800.00 26500.00 MHz
Site 3m Chamber #3 Polarization: Horizontal Temperature: 24¢C
Limit: ( RE)FCC PART 15 CLASS B Power; AC 120V/60Hz Humidity: 53 %
EUT: Wall board 32" Tablet
M/N: P-WAL-106-YIT-01
Mode:11n(20MHz) 5240
Note:
Reading Correct Measure- Antenna Table
No. Mk. Freq.  Level Factor ment Limit Over Height Degree
MHz dBuv dB dBuV/m dBuV/m dB Detector cm degree Comment
1 26364.00 86.43 -35.35 51.08 74.00 -22.92 peak 0
2 * 26364.00 68.55 -35.35 33.20 54.00 -20.80 AVG 0
“Maximum data  x:Overlimit !:over margin Operator: KK

Fife :TUVData #1735

Page: 1
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File . TUV Data #1736 Date:
800  dBuV/m
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18000.00018850.00 19700.00 20550.00 21400.00 22250.00 23100.06  23950.00 24800.00 26500.00 MHz
Site 3m Chamber #3 Polarization:  Vertical Temperature:  24C
Limit: ( RE)FCC PART 15 CLASS B Power: AC 120V/60Hz Humidity: 53 %
EUT: Wall board 32" Tablet
M/N: P-WAL-106-YIT-01
Mode: 11n(20MHz) 5240
Note:
Reading Correct Measure- Antenna Table
No. Mk. Freq.  Level Factor ment  Limit  Over Height Degree
MHz dBuV dB dBuVim dBuV/m dB Detector cm degree  Comment
1 24987.00 8579 -37.01 48.78 7400 -25.22 peak 0
2 * 24987.00 68.31  -37.01 31.30 54.00 -22.70 AVG 0
*:Maximum data  x:Over limit  !:over margin Operator: KK

File :TUWData #1736 Page: 1
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Radiated Emission Measurement

File :TUV Data #1737 Date:
80.0  dBuV/m
Limit]: —
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18000.0N0 1885000 1970000 2055000 2140000 2225000  23100.00 2395000  24600.00 26500.00 MHz
Site 3m Chamber #3 Polarization: Horizontal Temperature: 24 C
Limit: ( RE)FCC PART 15 CLASS B Power: AC 120V/60Hz Humidity: 53 %
EUT: Wall board 32" Tablet
M/N: P-WAL-106-YIT-01
Mode:11n(20MHz) 5745
Note:
Reading Correct Measure- = Antenna Table
No. Mk.  Freq.  Level Factor ~ ment Limit  Over Height Degree
MHz dBuV dB dBuV/m dBuV/m dB Detector cm degree  Comment
1 26381.00 86.44 -35.33 51.11 74.00 -22.89 peak 0
2 * 26381.00 69.23 -35.33 33.90 54.00 -20.10 AVG 0
*Maximum data  x:Overlimit !l.over margin Operator: KK

File :TUV\Data #1737

Page: 1
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Radiated Emission Measurement

File :TUV Data #1738 Date:
80.0  dBu¥/m
Limitl:
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18000.00018850.00 19700.00 20550.00 21400.00 22250.00 23100.00 23950.00 2480000 26500.00 MHz
Site 3m Chamber #3 Polarization: Vertical Temperature: 24 C
Limit: { RE)FCC PART 15 CLASS B Power: AC 120v/60Hz Humidity: 53 %
EUT: Wall board 32" Tablet
M/N: P-WAL-106-YIT-01
Mode:11n(20MHz) 5745
Note:
Reading Correct Measure- Antenna Table
No. Mk. Freq. Level Factor  ment  Limit  Over Height Degree
MHz dBuV dB dBuV/m dBuV/im dB Detector cm degree  Comment
1 23763.00 88.29 -37.38 50.91 74.00 -23.09 peak 0
2 * 23763.00 7258 -37.38 35.20 54.00 -18.80 AVG 0
*:Maximum data  x:Over imit  l:over margin Operator: KK

File :TUW\Data #1738

Page: 1
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Radiated Emission Measurement
File :TUV Data #1739 Date:
80.0  dBu¥/m
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18000.00018850.00  159700.00  20550.00 21400.00 2225000 23100.00 23950.00  24800.00 26500.00 MHz
Site 3m Chamber #3 Polarization: Horizontal Temperature: 24 C
Limit: { RE)FCC PART 15 CLASS B Power; AC 120V/60Hz Humidity: 53 %
EUT: Wall board 32" Tablet
M/N: P-WAL-106-YIT-01
Mode:11n(20MHz) 5785
Note:
Reading Correct Measure- Antenna Table
No. Mk.  Freq. Level Factor ment Limit  Over Height Degree
MHz dBuv dB dBuV/m dBuV/im dB Detector cm degree Comment
1 25029.50 88.20 -36.97 51.23 7400 -22.77 peak 0
2 * 25029.50 73.67 -36.97 36.70 54.00 -17.30 AVG 0
*Maximum data  x:Over limit  l:over margin Operator: KK

File :TUW\Data #1739

Page: 1




Produkte
Products

Prifbericht - Nr.:

50055364 003

Test Report No.

Seite 159 von 313
Page 159 of 313

Shenzhen EMTEK Co., Ltd.
Bidg. 69, Majialong Industry Zone, Nanshan District, Shenzhen, Guangdong, 518052 P.R. China
www. emtek. com. cn Tel:+86-755-2695 4280 Fax:+B6-755-2695 4282

EMTEK

Access to the World

Radiated Emission Measurement

File :TUV Data #1740 Date:
80.0 dBu¥/m
Limit1: e
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168000.00018850.00  19700.00 2055000  21400.00  22250.00  23100.00  23950.00  24800.00 2650000 MHz
Site 3m Chamber #3 Polarization:  Vertical Temperature: 24 C
Limit: { RE)FCC PART 15 CLASS B Power: AC 120V/60Hz Humidity: 53 %
EUT: Wall board 32" Tablet
M/N: P-WAL-106-YIT-01
Mode:11n{20MHz) 5785
Note:
Reading Correct Measure- Antenna Table
No. Mk. Freq. Level Factor ment Limit  Over Height Degree
MHz dBuvV dB dBuV/m dBuV/m dB Detector cm degree  Comment
1 23261.50 88.51 -37.91 50.60 74.00 -23.40 peak 0
2 * 23261.50 7281 -37.91 34.90 54.00 -19.10 AVG 0
*Maximum data  x:Over limit  !l.over margin Operator: KK

File :TUV\Data #1740 Page: 1
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Radiated Emission Measurement
File :TUV Data #1741 Date:
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19000.00018650.00 1970000 2055000 21400.00  22250.00  23100.00  23950.00  24800.00 2650000 MHz
Site 3m Chamber #3 Polarization: Horizontal Temperature: 24¢C
Limit: ( RE)FCC PART 15 CLASS B Power: AC 120V/60Hz Humidity: 53 %
EUT: Wall board 32" Tablet
M/N: P-WAL-106-YIT-01
Mode:11n(20MHz) 5825
Note:
Reading Correct Measure- Antenna Table
No. Mk. Freq.  Level Factor ment Limit Over Height Degree
MHz dBuv dB dBuV/m dBuVim dB Detector cm degree Comment
1 23627.00 88.19 -37.52 50.67 7400 -23.33 peak 0
2 * 23627.00 73.32 -37.52 35.80 54.00 -18.20 AVG 0

*Maximum data  x:Overlimit  l:over margin Operator: KK

File :TUV\Data :#1741

Page: 1
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Access to the World

Radiated Emission Measurement

File :TUWData #1742

Page: 1

File :TUV Data #1742 Date:
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18000.00018850.00 1970000 20550.00  21400.00  22260.00 2310000  23950.00  24800.00 26500.00 MHz
Site 3m Chamber #3 Polarization: Vertical Temperature: 24C
Limit: ( RE)FCC PART 15 CLASS B Power: AC 120V/60Hz Humidity: 53 %
EUT: Wall board 32" Tablet
M/N: P-WAL-106-YI[T-01
Mode:11n(20MHz) 5825
Note:
Reading Correct Measure- Antenna Table
No. Mk. Freq. Level Factor ment Limit Over Height Degree
MHz dBuvV dB dBuV/m  dBuV/m dB Detector cm degree  Comment
1 25981.50 87.68 -35.81 51.87 74.00 -22.13 peak 0
2 * 25981.50 7191 -35.81 36.10 5400 -17.90 AVG 0
*:Maximum data  x:Over limit  l:over margin Operator: KK
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File :-TUV Data #1743 Date:
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18000.00018650.00 1970000  20550.00  21400.00 2225000  23100.00  23950.00  24800.00 26500.00 MHz
Site 3m Chamber #3 Polarization: Horizontal Temperature: 24C
Limit: { RE)FCC PART 15 CLASS B Power: AC 120V/60Hz Humidity: 53 %
EUT: Wall board 32" Tablet
M/N: P-WAL-106-YIT-01
Mode:11n{40MHz) 5190
Note:
Reading Correct Measure- Antenna Table
No. Mk.  Freq. Level Factor ment Limit  Over Height Degree
MHz dBuvV dB dBuv/m dBuV/m dB Detector cm degree  Comment
1 23618.50 87.14 -37.53 49.61 74.00 -24.39 peak 0

2 * 23618.50 70.03 -37.53 32.50 54.00 -21.50 AVG 0
*Maximum data  x:Overlimit  l:over margin Operator: KK

File . TUV\Data #1743

Page: 1
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Radiated Emission Measurement

File :TUV Data #1744 Date:
80.0  dBu¥/m
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18000.00016850.00  79700.00 20550.00  21400.00 2225000  23100.00 2395000  24800.00 26500.00 MHz
Site 3m Chamber #3 Polarization: Vertical Temperature: ~ 24C
Limit: ( RE)FCC PART 15 CLASS B Power: AC 120v/60Hz Humidity: 53 %
EUT: Wall board 32" Tablet
M/N: P-WAL-106-YIT-01
Mode: 11n(40MHz) 5190
Note:
Reading Correct Measure- Antenna Table
No. Mk.  Freq. Level Factor ment Limit ~ Over Height Degree
MHz dBuvV dB dBuV/m dBuV/m dB Detector cm degree  Comment
1 25633.00 87.82 -36.24 51.58 74.00 -22.42 peak 0
2 > 25633.00 72.04 -36.24 35.80 54.00 -18.20 AVG 0
*Maximum data  x:Over limit  !l:over margin Operator: KK

File :TUWData #1744 Page: 1




Produkte
Products

Prufbericht - Nr.:
Test Report No.

50055364 003

Seite 164 von 313
Page 164 of 313

Bidg. 49, Majialong Industry Zone, Nanshan District, Shenzhen, Guangdong, 518052 P.R. China
www. emtek. com. on Tel:+B6-755-2695 4280 Fax:+86-755-2695 4282

Shenzhen EMTEK Co.,Ltd.

EMITEK (7

Access to Lhe World
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File :TUV Data #1745 Date:
80.0  dBuV¥/m
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180D0.00018850.00 1970000 2055000 2140000 22250.00 2310000 23950.00 24800.00 2650000 MHz
Site 3m Chamber #3 Polarization: Horizontal Temperature: 24C
Limit: ( RE)FCC PART 15 CLASS B Power: AC 120v/80Hz Humidity: 53 %
EUT: Wall board 32" Tablet
M/N: P-WAL-106-YIT-01
Mode:11n(40MHz) 5230
Note:
Reading Correct Measure- Antenna Table
No. Mk. Freq.  Level Factor ment Limit Over Height Degree
MHz dBuvV dB dBuV/m dBuV/m dB Detector cm degree Comment
1 23644.00 87.54 -37.50 50.04 74.00 -23.96 peak 0
2 * 23644.00 7290 -37.50 35.40 54.00 -18.60 AVG 0
*:Maximum data  x:Over limit  l:over margin Operator: KK

File :TUWData #1745

Page: 1
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Radiated Emission Measurement

File :TUV Data #1746 Date:
80.0 dBu¥/m
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18000.00018850.00 19700.00 20550.00 21400.00 22250.00 23100.00 23950.00 24800.00 26500.00 MHz
Site 3m Chamber #3 Polarization:  Vertical Temperature: 24C
Limit: ( RE)FCC PART 15 CLASS B Power; AC 120V/60Hz Humidity: 53 %
EUT: Wall board 32" Tablet
M/N: P-WAL-106-Y1T-01
Mode:11n(40MHz) 5230
Note:
Reading Correct Measure- Antenna Table
No. Mk.  Freq.  Level Factor ment Limit  Over Height Degree
MHz dBuV dB dBuv/m dBuv/im d8 Detector cm degree  Comment
1 24273.00 87.46 -37.10 50.36 74.00 -23.64 peak 0
2 * 24273.00 7290 -37.10 35.80 54.00 -18.20 AVG 0
*:Maximum data  x:Over limit !:over margin Operator: KK

File :TUW\Data #1746 Page: 1
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File :TUV Data #1747 Date:
800  dBu¥/m
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18000.00016850.00  19700.00  20550.00  21400.00 2225000  23100.00  23950.00  24800.00 365010.00 MHz
Site 3m Chamber #3 Polarization: Horizontal Temperature:  24C
Limit: { RE)FCC PART 15 CLASS B Power: AC 120V/60Hz Humidity: 53 %
EUT: Wall board 32" Tablet
MIN: P-WAL-106-YIT-01
Mode:11n(40MHz) 5755
Note:
Reading Correct Measure- Antenna Table
No. Mk. Freq.  Level Factor ment Limit Over Height Degree
MHz dBuV dB dBuV/m  dBuV/m dB Detector cm degree  Comment
1 26474.50 88.16 -35.21 52.95 74.00 -21.05 peak 0
2 * 2647450 71.61 -35.21 36.40 54.00 -17.60 AVG 0
*:Maximum data  x:Over [imit  l:over margin Operator. KK

File :TUV\Data #1747

Page: 1
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Radiated Emission Measurement

File :TUV Data #1748 Date:
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18000.00018850.00 1970000 20550.00 21400.00 2225000  23100.00 23950.00  24800.00 26500.00 MHz
Site 3m Chamber #3 Polarization: Vertical Temperature: 24C
Limit: { RE)FCC PART 15 CLASS B Power: AC 120V/60Hz Humidity: 53 %
EUT: Wall board 32" Tablet
M/N: P-WAL-106-YIT-01
Mode: 11n(40MHz) 5755
Note:
Reading Correct Measure- Antenna Table
No. Mk.  Freq. Level Factor ment Limit ~ Over Height Degree
MHz dBuV dB dBuV/m dBuv/m dB Detector cm degree  Comment
1 23618.50 87.71 -37.53 50.18 74.00 -23.82 peak 0
2 * 23618.50 7293 -37.53 35.40 54.00 -18.60 AVG 0

*:Maximum data  x:Overlimit !:over margin Operator: KK

File :TUW\Data #1748 Page: 1
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Radiated Emission Measurement

File :TUV Data #1749 Date:
80.0  dBuV/m
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18000.00018850.00  19700.00  20550.00 21400.00 2225000 23100.00 23950.00 2480000 26500.00 MHz
Site 3m Chamber #3 Polarization: Horizontal Temperature: 24¢C
Limit: ( RE)FCC PART 15 CLASS B Power: AC 120V/60Hz Humidity: 53 %
EUT: Wall board 32" Tablet
M/N: P-WAL-106-YIT-01
Mode:11n(40MHz) 5795
Note:
Reading Correct Measure- Antenna Table
No. Mk.  Freq.  Level Factor ment Limit  Over Height Degree
MHz dBuV dB dBuV/m dBuv/m dB Detector cm degree  Comment
1 24281.50 87.43 -37.10 50.33 74.00 -23.67 peak 0
2 * 24281.50 72.30 -37.10 35.20 54.00 -18.80 AVG 0
*:Maximum data  x:Over limit  l:over margin Operator: KK

File :TUV\Data #1749 Page: 1
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Radiated Emission Measurement

File :TUV Data #1750 Date:
80.0  dBuV/m
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18000.00018850.00 19700.00 20550.00 2140000 22250.00 23100.00 23950.00 24800.00 26500.00 MHz
Site 3m Chamber #3 Polarization:  Vertical Temperature: 24 C
Limit: { RE)FCC PART 15 CLASS B Power: AC 120V/60Hz Humidity: 53%
EUT: Wall board 32" Tablet
M/N: P-WAL-1086-YIT-01
Mode:11n{40MHz) 5795
Note:
Reading Correct Measure- Antenna Table
No. Mk. Freq.  Level Factor ~ment  Limit  Over Height Degree
MHz dBuvV dB dBuV/m dBuV/m dB Detector cm degree  Comment
1 26347.00 87.46 -35.37 52.09 74.00 -21.91 peak 0
2 * 26347.00 7227 -35.37 3690 54.00 -17.10 AVG 0
*Maximum data  x:Over limit  l:over margin Operator: KK

File :TUV\Data #1750 Page: 1
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File :TUV Data #1751 Date:
80.0 dBuV/m ]
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18000.00018850.00 1970000 2055000 2140000 2225000 23100.00 23950.00 24800.00 26500.00 MHz
Site 3m Chamber #3 Polarization: Horizontal Temperature:  24C
Limit: { RE)FCC PART 15 CLASS B Power: AC 120V/60Hz Humidity: 53%
EUT: Wall board 32" Tablet
M/N: P-WAL-106-YIT-01
Mode:11ac(20MHz) 5180
Note:
Reading Correct Measure- Antenna Table
No. Mk. Freq.  Level Factor ~ment  Limit  Over Height Degree
MHz dBuV dB dBuV/m dBuV/m dB Detector cm degree  Comment
1 25684.00 87.76 -36.18 51.58 74.00 -22.42 peak 0
2 * 25684.00 70.38 -36.18 34.20 54.00 -19.80 AVG 0
*:Maximum data  x:Over limit  l:over margin Operator: KK

File :TUV\Data #1751 Page: 1
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File :TUV Data #1752 Date:
B0.0  dBuV/m
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18000.00018850.00 19700.00 20550.00 21400.00 22250.00 23100.00 23950.00 24800.00 26500.00 MHz
Site 3m Chamber #3 Polarization: Vertical Temperature:  24C
Limit: ( RE)FCC PART 15 CLASS B Power: AC 120V/60Hz Humidity: 53 %
EUT: Wall board 32" Tablet
M/N: P-WAL-106-YIT-01
Mode:11ac(20MHz) 5180
Note:
Reading Correct Measure- Antenna Table
No. Mk.  Freqg.  Level Factor ~ment Limit  Over Height Degree
MHz dBuV daB dBuV/im dBuv/m aB Detector cm degree  Comment
1 23610.00 86.60 -37.54 49.06 74.00 -24.94 peak 0
2 * 23610.00 69.34 -37.54 31.80 54.00 -22.20 AVG 0
*:Maximum data  x:Over limit  !:over margin Operator: KK

File :TUW\Data #1752
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Radiated Emission Measurement

File :TUV Data #1753 Date:
20.0  dBu¥/m
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18000.00018850.00  19700.00  20550.00 21400.00 22250.00 23100.00 23950.00  24800.00 26500.00 MHz
Site 3m Chamber #3 Polarization: Horizontal Temperature: 24 C
Limit: ( RE)FCC PART 15 CLASS B Power: AC 120V/60Hz Humidity: 53 %
EUT: Wall board 32" Tablet
M/N: P-WAL-106-YIT-01
Mode:11ac(20MHz) 5200
Note:
Reading Correct Measure- Antenna  Table
No. Mk. Freg. Level Factor ment Limit  Over Height Degree
MHz dBuV dB dBuV/m dBuV/m dB Detector cm degree  Comment
1 26007.00 87.78 -35.78 52.00 74.00 -22.00 peak 0
2 * 26007.00 69.98 -35.78 34.20 54.00 -19.80 AVG 0
*:Maximum data  x:Overlimit !:over margin Operator: KK

File :TUV\Data #1753
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Radiated Emission Measurement

File :-TUV Data #1754 Date:
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18000.08018850.00  19700.00  20550.00 21400.00 22250.00 23100.00 233550.00  24800.00 26500.00 MHz
Site 3m Chamber #3 Polarization:  Vertical Temperature: 24 C
Limit: ( RE)FCC PART 15 CLASS B Power: AC 120V/60Hz Humidity: 53 %
EUT: Wall board 32" Tablet
M/N: P-WAL-106-YIT-01
Mode:11ac(20MHz) 5200
Note:
Reading Correct Measure- Antenna  Table
No. Mk.  Freq.  Level Factor ment Limit  Over Height Degree
MHz dBuVv dB dBuV/im dBuV/m dB Detector cm degree  Comment
1 25888.00 87.92 -3593 51.99 74.00 -22.01 peak 0
2 * 25888.00 71.73 -35.93 35.80 54.00 -18.20 AVG 0
*:Maximum data  x:Over limit  l:over margin Operator: KK

File :TUWData #1754

Page: 1




Produkte
Products

Prufbericht - Nr.:
Test Report No.

50055364 003

Seite 174 von 313
Page 174 of 313

Shenzhen EMTEK Co., Ltd.
Bldg. 69, Majialong Industry Zone, Nanshan District, Shenzhen, Guangdang, 518052 P.R. China
www. emtek, com. on Tel:+B6-755-2695 4280 Fax:+86-755-2695 4282

EMITEK (7

Access to the World

Radiated Emission Measurement

File :TUV Data #1755 Date:
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18000.00016850.00  19700.00 20550.00 21400.00 22250.00 23100.00 23950.00  24B00.00 26500.00 MHz
Site 3m Chamber #3 Polarization: Horizontal Temperature: 24 C
Limit: ( RE)FCC PART 15 CLASS B Power: AC 120V/60Hz Humidity: 53 %
EUT: Wall board 32" Tablet
M/N: P-WAL-106-YIT-01
Mode:11ac{(20MHz) 5240
Note:
Reading Correct Measure- Antenna Table
No. Mk. Freq. Level Factor ~ment  Limit Over Height Degree
MHz dBuV dB dBuV/m dBuV/m dB Detector cm degree  Comment
1 24256.00 88.37 -37.10 51.27 7400 -22.73 peak 0
2 * 24256.00 7400 -37.10 36.90 54.00 -17.10 AVG 0
*:Maximum data  x:Overlimit !:over margin Operator: KK
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File -TUV Data #1756 Date:
80.0 dBu¥/m
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18000.00018850.00  19700.00  20550.00 21400.00 22250.00 23100.00 23950.00 24800.00 26500.00 MHz
Site 3m Chamber #3 Polarization: Vertical Temperature: 24 C
Limit: ( RE)FCC PART 15 CLASS B Power: AC 120V/60Hz Humidity: 53%
EUT: Wall board 32" Tablet
M/N: P-WAL-108-YIT-01
Mode:11ac(20MHz) 5240
Note:
Reading Correct Measure- Antenna Table
No. Mk. Freq. Level Factor ment Limit Over Height Degree
MHz dBuv dB dBuv/m dBuV/m dB Detector cm degree Comment
1 24273.00 8746 -37.10 50.36 74.00 -23.64 peak 0
2 * 24273.00 7230 -37.10 35.20 54.00 -18.80 AVG 0
*Maximum data  x:Over limit  l:over margin Operator: KK
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File :;TUV Data #1757 Date:
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18000.00018850.00  19700.00 20550.00 21400.00 22250.00 23100.00 23950.00 24600.00 26500.00 MHz
Site 3m Chamber #3 Polarization: Horizontal Temperature: 24 C
Limit: ( RE)FCC PART 15 CLASS B Power: AC 120V/60Hz Humidity: 53 %
EUT: Wall board 32" Tablet
M/N: P-WAL-106-YIT-01
Mode:11ac(20MHz) 5745
Note:
Reading Correct Measure- Antenna  Table
No. Mk. Freq.  Level Factor ~ ment  Limit  Over Height Degree
MHz dBuV dB dBuV/m dBuv/m dB Detector cm degree  Comment
1 24961.50 89.24 -37.01 52.23 74.00 -21.77 peak 0
2 * 24961.50 73.71  -37.01 36.70 5400 -17.30 AVG 0
“:Maximum data  x:Over limit l:over margin Operator: KK
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Radiated Emission Measurement

Fite :TUV Data #1758 Date:
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18000.00018850.00  19700.00 20550.00 21400.00 2225000 23100.00 23950.00  24800.00 26500.00 MHz
Site 3m Chamber #3 Polarization:  Vertical Temperature: 24C
Limit: ( RE)FCC PART 15 CLASS B Power: AC 120V/60Hz Humidity: 53 %
EUT: Wall board 32" Tablet
MIN: P-WAL-106-YIT-01
Mode:11ac(20MHz) 5745
Note:
Reading Correct Measure- Antenna Table
No. Mk. Freq.  Level Factor ment  Limit Over Height Degree
MHz dBuv dB dBuV/m dBuV/m dB Detector cm degree  Comment

1 23618.50 87.71  -37.53 50.18 74,00 -23.82 peak 0

2 * 23618.50 72.93 -37.53 35.40 54,00 -18.60 AVG 0
*'Maximum data  x:Over limit  L:over margin Operator: KK

File :-TUV\Data #1758
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Radiated Emission Measurement

File :TUV Data #1759 Date:
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16000.00016650.00  19700.00  20550.00 21400.00 22250.00 23100.08 23950.00 24600.00 26500.00 MHz
Site 3m Chamber #3 Polarization: Horizontal Temperature: 24 C
Limit: { RE)FCC PART 15 CLASS B Power: AC 120V/60Hz Humidity: 53 %
EUT: Wall board 32" Tablet
M/N: P-WAL-106-YIT-01
Mode:11ac(20MHz) 5785
Note:
Reading Correct Measure- Antenna Table
No. Mk.  Freq.  Level Factor ment Limit Over Height Degree
MHz dBuv dB dBuV/m dBuV/m dB Detector cm degree Comment
1 24366.50 86.90 -37.09 49.81 74.00 -24.19 peak 0
2 * 24366.50 69.59 -37.09 32.50 54.00 -21.50 AVG 0
“Maximum data  x:Overlimit  l:over margin Operator: KK
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Radiated Emission Measurement

File :TUV Data #1760 Date:
80.0  dBuV/m
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18000.00018850.00 1970000  20550.00 21400.00 22250.00 23100.00 23950.00 24800.00 26500.00 MHz
Site 3m Chamber #3 Polarization:  Vertical Temperature: 24 C
Limit: { RE)FCC PART 15 CLASS B Power: AC 120V/60Hz Humidity: 53 %
EUT: Wall board 32" Tablet
M/N: P-WAL-106-YIT-01
Mode:11ac(20MHz) 5785
Note:
Reading Correct Measure- Antenna  Table
No. Mk. Freq. Level Factor  ment  Limit  Over Height Degree
MHz dBuv dB dBuV/m dBuV/m dB Detector cm degree  Comment
1 23040.50 89.25 -38.14 51.11 7400 -22.89 peak 0
2 * 23040.50 7454 -38.14 36.40 54.00 -17.60 AVG 0
*Maximum data  x:Overlimit l:over margin Operator: KK

File :TUWData #1760
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File :TUV Data #1761 Date:
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18000.00018850.00 19700.00 20550.00 21400.00 22250.00 23100.00 23950.00 24800.00 26500.00 MHz
Site 3m Chamber #3 Polarization: Horizontal Temperature: 24C
Limit: ( RE)FCC PART 15 CLASS B Power: AC 120V/60Hz Humidity: 53 %
EUT: Wall board 32" Tablet
M/N: P-WAL-106-YIT-01
Mode:11ac(20MHz) 5825
Note:

Reading Correct Measure- Antenna Table
No. Mk. Freq. Leve! Factor ment Limit Over Height Degree
MHz dBuv dB dBuV/m dBuV/m dB Detector cm degree Comment
1 25913.50 88.19 -35.90 52.29 74.00 -21.71 peak 0
2 * 25913.50 7110 -35.90 35.20 54,00 -18.80 AVG 0
*Maximum data  x:Over limit  l.over margin Operator: KK

File :TUWData #1761
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Radiated Emission Measurement
File :TUV Data #1762 Date:
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18000.00018850.00 19700.00 20550.00 2140000 22250.00 23100.00 23950.00 24800.00 26500.00 MHz
Site 3m Chamber #3 Polarization:  Vertical Temperature: 24 C
Limit: { RE)}FCC PART 15 CLASS B Power: AC 120V/60Hz Humidity: 53 %
EUT: Wall board 32" Tablet
M/N: P-WAL-106-YIT-01
Mode:11ac(20MHz) 5825
Note:
Reading Correct Measure- Antenna Table
No. Mk. Freq. Level Factor ment Limit  Over Height Degree
MHz dBuVvV dB dBuv/m dBuV/im dB Detector cm degree Comment
1 24179.50 88.96 -37.11 51.85 7400 -22.15 peak 0
2 * 24179.50 7351  -37.11 36.40 54.00 -17.60 AVG 0
*:Maximum data  x:Over limit  l:over margin Operator: KK

File :TUWData #1762
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Radiated Emission Measurement

File :TUV Data #1763 Date:
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18000.00018650.00 19700.80  20550.08 21400.00 22250.00 23100.00 23950.00 24800.00 26500.00 MH2
Site 3m Chamber #3 Polarization:  Horizontal Temperature: 24 C
Limit: ( RE)FCC PART 15 CLASS B Power: AC 120V/60Hz Humidity: 53 %
EUT: Wall board 32" Tablet
M/N: P-WAL-106-YIT-01
Mode:11ac(40MHz) 5190
Note:
Reading Correct Measure- Antenna Table
No. Mk.  Freq. Level Factor ment Limit ~ Over Height Degree
MHz dBuv dB dBuV/m dBuV/m dB Detector cm degree Comment
1 25556.50 86.65 -36.33 50.32 74.00 -23.68 peak 0
2 * 25556.50 71.53 -36.33 35.20 54.00 -18.80 AVG 0
*Maximum data  x:Overlimit  l:over margin Operator: KK

File :TUWData #1763
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Radiated Emission Measurement

File :TUV Data #1764 Date:
80.0  dBuV/m
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18000.00018850.00 1970000 20550.00 21400.00 22250.00 23100.00 23950.00 24000.00 26500.00 MHz
Site 3m Chamber #3 Polarization: Vertical Temperature: 24 C
Limit: { RE)FCC PART 15 CLASS B Power: AC 120V/60Hz Humidity: 53%
EUT: Wall board 32" Tablet
M/N: P-WAL-106-YIT-01
Mode:11ac(40MHz) 5190
Note:
Reading Correct Measure- Antenna Table
No. Mk. Freq. Level Factor ment  Limit Over Height Degree
MHz dBuVv dB dBuV/m dBuV/m dB Detector cm degree  Comment
1 24264.50 86.76 -37.10 49.66  74.00 -24.34 peak 0
2 ™ 24264.50 70.80 -37.10 33.70 54.00 -20.30 AVG 0
*:Maximum data  x:Over limit  l:over margin Operator: KK

File : TUV\Data :#1764
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Radiated Emission Measurement

File :TUV Data #1765 Date:
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18000.00018850.00 19700.00 20550.00 21400.00 22250.00 23100.00 23950.00 24800.00 26500.00 MHz
Site 3m Chamber #3 Polarization: Horizontal Temperature: 24C
Limit: { RE)FCC PART 15 CLASS B Power: AC 120V/60Hz Humidity: 53 %
EUT: Wali board 32" Tablet
M/N: P-WAL-106-YIT-01
Mode:11ac(40MHz) 5230
Note:
Reading Correct Measure- Antenna Table
No. Mk. Freq. Level Factor ment  Limit Over Height Degree
MHz dBuV dB dBuV/m dBuV/m dB Detector cm degree  Comment
1 23644.00 86.54 -37.50 49.04 74.00 -24.96 peak 0
2 * 23644.00 70.70 -37.50 33.20 54,00 -20.80 AVG 0
*:Maximum data  x:Over limit  l:over margin Operator: KK

File :-TUWData #1765
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File :TUV Data #1766 Date:
80.0 dBu¥/m
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18000.00018850.00  15700.00  20550.00 21400.00 22250.00 23100.00 23950.00 24800.00 26500.00 MHz
Site 3m Chamber #3 Polarization:  Vertical Temperature: 24 C
Limit: ( RE)FCC PART 15 CLASS B Power: AC 120V/60Hz Humidity: 53 %
EUT: Wall board 32" Tablet
M/N: P-WAL-106-YIT-01
Mode:11ac(40MHz) 5230
Note:
Reading Correct Measure- Antenna Table
No. Mk. Freq.  Level Factor ment  Limit  Over Height Degree
MHz dBuv dB dBuV/im dBuv/m dB Detector cm degree  Comment
1 26024.00 87.28 -35.76 51.52 74.00 -22.48 peak 0
2 * 26024.00 69.16 -35.76 33.40 54.00 -20.60 AVG 0
*:Maximum data  x:Overlimit I:over margin Operator: KK

File :TUWData #1766 Page: 1
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Fite :TUV Data #1767 Date:
80.0  dBu¥/m
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18000.00018850.00 19700.00 20550.00 21400.00 22250.00 23100.00 23950.00 24800.00 26500.00 MHz
Site 3m Chamber #3 Polarization: Horizontal Temperature:  24C
Limit: { RE)FCC PART 15 CLASS B Power: AC 120V/60Hz Humidity: 53 %
EUT: Wall board 32" Tablet
M/N: P-WAL-106-YIT-01
Mode: 11ac(40MHz) 5755
Note:
Reading ~Correct Measure- Antenna Table
No. Mk. Freq.  Level Factor ment Limit  Over Height Degree
MHz dBuV dB dBuV/im dBuV/m dB Detector cm degree Comment
1 25429.00 88.40 -36.49 51.91 74.00 -22.09 peak 0
2 * 25429.00 70.69 -36.49 34.20 54.00 -19.80 AVG 0
*:Maximum data  x:Over limit !:over margin Operator: KK

File :TUW\Data #1767
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Radiated Emission Measurement

File :TUV Data #1768 Date:
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18000.00016850.00  19700.00  20550.00 21400.00 22250.00 23100.00 23950.00 24800.00 26500.00 MHz
Site 3m Chamber #3 Polarization: Vertical Temperature: 24¢C
Limit: ( RE)FCC PART 15 CLASS B Power: AC 120V/60Hz Humidity: 53 %
EUT: Walil board 32" Tablet
M/N: P-WAL-106-YIT-01
Mode:11ac(40MHz) 5755
Note:
Reading Correct Measure- Antenna Table
No. Mk.  Freq.  Level Factor ment  Limit  Over Height Degree
MHz dBuv dB dBuV/im dBuV/im dB Detector cm degree Comment
1 23618.50 88.71  -37.53 51.18 74.00 -22.82 peak 0
2 * 23618.50 7293 -37.53 35.40 54.00 -18.60 AVG 0
*:Maximum data  x:Over limit !:over margin Operator: KK

File . TUW\Data #1768
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Radiated Emission Measurement

Fite :TUV Data #1769 Date:
0.0 dBu¥/m
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18000.00016850.00 15700.00 20550.00 21400.00 22250.00 23100.00 23950.00 24800.00 26500.00 MHz
Site 3m Chamber #3 Polarization: Horizontal Temperature:  24C
Limit: ( RE)FCC PART 15 CLASS B Power: AC 120V/60Hz Humidity: 53%
EUT: Wall board 32" Tablet
M/N: P-WAL-106-YIT-01
Mode:11ac(40MHz) 5795
Note:
Reading Correct Measure- Antenna Table
No. Mk. Freq. Level Factor  ment  Limit  Over Height Degree
MHz dBuV dB dBuV/m dBuV/m dB Detector cm degree  Comment
1 25820.00 86.21  -36.01 50.20 74.00 -23.80 peak 0
2 * 25820.00 7171 -36.01 35.70 54.00 -18.30 AVG 0
*:Maximum data  x:Over limit  l:over margin Operator: KK

File :TUW\Data #1769
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Radiated Emission Measurement

File :TUV Data #1770 Date:
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18000.00018850.00 19700.00 20550.00 21400.00 2225006 23100.00 23950.00 24800.00 26500.00 MHz
Site 3m Chamber #3 Polarization: Vertical Temperature: 24C
Limit: { RE)FCC PART 15 CLASS B Power: AC 120v/60Hz Humidity: 53 %
EUT: Wall board 32" Tablet
M/N: P-WAL-106-YIT-01
Mode:11ac(40MHz) 5795
Note:
Reading Correct Measure- Antenna Table
No. Mk. Freq. Level Factor  ment Limit  Over Height Degree
MHz dBuV dB dBuV/m dBuV/im dB Detector cm degree  Comment
1 23593.00 86.92 -37.56 49.36 74,00 -24.64 peak 0
2 * 23593.00 70.76  -37.56 33.20 54.00 -20.80 AVG 0
*:Maximum data  x:Over limit  l:over margin Operator: KK

File . TUV\Data #1770
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Radiated Emission Measurement

File :TUV Data #1771 Date:
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18000.00018850.00 19700.00 20550.00 21400.00 2225000 23100.00 23950.086 24800.00 26500.00 MHz
Site 3m Chamber #3 Polarization: Horizontal Temperature: 24 C
Limit: ( RE)FCC PART 15 CLASS B Power: AC 120V/60Hz Humidity: 53 %
EUT: Wall board 32" Tablet
M/N: P-WAL-106-YIT-01
Mode:11ac(80MHz) 5210
Note:
Reading Correct Measure- Antenna Table
No. Mk. Freg.  Level Factor  ment Limit Over Height Degree
MHz dBuV dB dBuV/m dBuV/m dB Detector cm degree Comment
1 25344.00 86.54 -36.59 48.95 74.00 -24.05 peak 0
2 * 25344.00 68.69 -36.59 32.10 54.00 -21.90 AVG 0
*:Maximum data  x:Over limit  l:over margin Operator: KK

File :TUW\Data #1771

Page: 1




Produkte
Products

Prufbericht - Nr.:
Test Report No.

50055364 003

Seite 191 von 313
Page 191 of 313

Bldg. 69, Majialong Industry

Shenzhen EMTEK Go., Ltd.
Zone, Nanshan District, Shenzhen, Guangdong, 518052 P.R. China
www. emtek. com. cn Tel :+86-755-2695 4280 Fax:+86-755-2695 4282

Access to the World

Radiated Emission Measurement

File :TUV Data #1772 Date:
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18000.00018850.00  19700.00 20550.00 21400.00 2225000 23100.00 23950.00  24800.00 26500.00 MHz
Site 3m Chamber #3 Polarization: Vertical Temperature:  24C
Limit: ( RE)FCC PART 15 CLASS B Power: AC 120V/60Hz Humidity: 53%
EUT: Wall board 32" Tablet
M/N: P-WAL-106-YI1T-01
Mode:11ac(80MHz) 5210
Note:
Reading Correct Measure- Antenna Table
No. Mk.  Freq. Level Factor ment Limit ~ Over Height Degree
MHz dBuV dB dBuVv/m dBuVim dB Detector cm degree Comment

1 26245.00 86.26 -35.49 50.77 7400 -23.23 peak 0

2 * 26245.00 7069 -35.49 35.20 54.00 -18.80 AVG 0
*:Maximum data  x:Overlimit !:over margin Operator: KK

File :TUWData #1772

Page: 1




Produkte
Products

Prufbericht - Nr.:
Test Report No.

50055364 003

Seite 192 von 313
Page 192 of 313

Shenzhen EMTEK Co., Ltd.
Bldg. 69,Majialong Industry Zone, Nanshan District, Shenzhen, Guangdong, 518052 P.R. China
www. emtek. com. on Tel:+B6~755-2695 4280 Fax:+B6-755-2695 4282

EMTEK®

e

Access to the World

Radiated Emission Measurement

File - TUV Data #1773 Date:
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18000.00016850.00 19700.00 20550.00 21400.00 22250.00 23100.00 23950.00 2480D.00 26500.00 MHz
Site 3m Chamber #3 Polarization: Horizontal Temperature: ~ 24C
Limit: ( RE)FCC PART 15 CLASS B Power: AC 120V/60Hz Humidity: 53 %
EUT: Wall board 32" Tablet
M/N: P-WAL-106-YIT-01
Mode:11ac(80MHz) 5775
Note:
Reading Correct Measure- Antenna Table
No. Mk.  Freg.  Level Factor ~ ment  Limit  Over Height Degree
MHz dBuV dB dBuV/m dBuV/m dB Detector cm degree  Comment
1 24902.00 86.35 -37.02 49.33 74.00 -24.67 peak 0
2 * 24902.00 70.02 -37.02 33.00 54.00 -21.00 AVG 0
*Maximum data  x:Over limit  :over margin Operator: KK

File :TUW\Data :#1773
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Radiated Emission Measurement

File :TUV Data #1774 Date:
80.0  dBuV/m
Limit1: —
70 )
50
. - . e
50 , o
‘ gl b ,LMWW&MWWW\'\\"‘” er'(f'wﬁ W%‘WMW‘}“W
M{W\MM\ el . :
40 At o & _ ;
AMW'M : 3
30
20
10
0.0
18000.00018850.00  19700.00 20550.00 21400.00 22250.00 23100.00 23950.00  24600.00 26500.00 MHz
Site 3m Chamber #3 Polarization: Vertical Temperature:  24C
Limit: ( RE)FCC PART 15 CLASS B Power: AC 120V/60Hz Humidity: 53 %
EUT: Wall board 32" Tablet
M/N: P-WAL-106-YIT-01
Mode:11ac(80MHz) 5775
Note:
Reading Correct Measure- Antenna Table
No. Mk.  Freq. Level Factor ~ment Limit Over Height Degree
MHz dBuv dB dBuV/m dBuV/m dB Detector cm degree Comment
1 24528.00 87.15 -37.07 50.08 74,00 -23.92 peak 0
2 * 24528.00 7227 -37.07 35.20 54.00 -18.80 AVG 0
*:Maximum data  x:Over limit  l:over margin Operator: KK

File :TUWData #1774

Page: 1
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Radiated Emission Measurement

File :TUV Data #1498 Date: Time:
800 dBu¥/m
P Limikt: —
70
60
1

50 -

40

30

20

10

0.0 :

5100.000 510500 5110.00 511500 512000 512500 5130.00 513500  5140.00 5150.00 MHz
Site 3m Chamber #3 Polarization: Horizontal Temperature: 24 C
Limit: ( RE)SGWIFI(Bandedge) Peak Power: AC 120V/60Hz Humidity: 53 %
EUT: Wall board 32" Tablet
M/N: P-WAL-106-YIT-01
Mode:11a 5180
Note:
Reading Correct Measure- Antenna Table
No. Mk. Freq. Level Factor ~ment  Limit Over Height Degree
MHz dBuv dB dBuV/im  dBuV/m dB Detector cm degree  Comment

1 * 5148.150 65.39 -14.11 51.28 68.20 -16.92 peak

*'Maximum data  x:Over limit  !:over margin Operator: KK

File :TUWData #1498

Page: 1
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Radiated Emission Measurement

File :TUV Data #1497 Date: Time:
80.0  dBu¥/m
Limit1: ——
70
i : ‘ z P
50 ) : ! W
N bttt
it
gttt At
40 ) ‘ :
30
2
10
0.0
5100.000 5105.00 5110.00 511500 5120.00 512500 513000 513500  5140.00 5150.00 MHz
Site 3m Chamber #3 Polarization:  Vertical Temperature: 24 C
Limit: ( RE)5GWIFI(Bandedge) Peak Power: AC 120V/60Hz Humidity: 53 %
EUT: Wall board 32" Tablet
M/N: P-WAL-106-YIT-01
Mode:11a 5180
Note:
Reading Cormrect Measure- Antenna Table
No. Mk.  Freq. Level Factor ment Limit  Over Height Degree
MHz dBuv dB dBuV/m dBuv/m dB Detector cm degree  Comment
1 * 5147.950 71.32  -14.11 57.21 68.20 -10.99 peak
*:Maximum data  x:Overlimit l.over margin Operator: KK

File :TUWData :#1497 Page: 1




Produkte
Products

Prifbericht - Nr.:

Seite 196 von 313
Page 196 of 313

50055364 003

Test Report No.

Shenzhen EMTEK Co.,Ltd.
Bldg. 69, Majialong Industry Zone, Nanshan District, Shenzhen, Guangdong, 518052 P.R. China
www. emtek. com. cn Tel :+B6-755-2695 4280 Fax:+B6-755-2695 4282

EMITEK

Access Lo the World

Radiated Emission Measurement

File :TUV Data #1499 Date: Time:
80.0 dBu¥/m
" Limit1: —
70
60
* : ' | Hn e
Wenngpacdt I
WWWMWWWWWM«MM,WW«W ‘ m
40 ‘
30
20
10
0.0 :
5350.000 5355.00  5360.00 536500 53/0.00 537500  5380.00 5385.00  5390.00 5400.00 MHz
Site 3m Chamber #3 Polarization: Horizontal Temperature: 24 C
Limit: ( RE)5GWIFi(Bandedge) Peak Power: AC 120Vi60Hz Humidity: 53 %
EUT: Wall board 32" Tablet
M/N: P-WAL-106-YIT-01
Mode:11a 5240
Note:
Reading Correct Measure- Antenna Table
No. Mk. Freq. Level Factor ment  Limit  Over Height Degree
MHz dBuvV dB dBuV/m dBuV/m dB Detector cm degree  Comment
1 * 5395250 63.24 -13.66 49.58 68.20 -18.62 peak
*:Maximum data  x:Overlimit  !:over margin Operator: KK

File :TUV\Data #1499 Page: 1
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Radiated Emission Measurement

File :TUV Data #1500 Date: Time:
80.0 dBuV/m
Limitt: —_—
70
60
: 1 ;
50 . : ) MM&@ PN O 8 MW\“«\;
WWW\“MWMM i . , . : : s
40 : i i
30
20
10
0.0 .
5350.000 5355.00 5360.00 536500 5370.00 537500 5380.00 538500 5390.00 5400.00 MHz
Site 3m Chamber #3 Polarization:  Vertical Temperature: 24 C
Limit: ( RE)5GWIFI(Bandedge) Peak Power: AC 120V/60Hz Hurnidity: 53%
EUT: Wall board 32" Tablet
M/N: P-WAL-106-YIT-01
Mode:11a 5240
Note:
Reading Correct Measure- Antenna Table
No. Mk. Freq. Level Factor ment Limit  Over Height Degree
MHz dBuV dB dBuV/im dBuV/im dB Detector cm degree  Comment
1 * 5385.450 64.44 -13.68 50.76 68.20 -17.44 peak
*'Maximum data  x:Over limit !.over margin Operator: KK

File : TUV\Data #1500

Page: 1
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Radiated Emission Measurement
File :TUV Data #1501 Date: Time:
200  dBuV/m

i

70

i

60

50

: o
&Wﬂw}ﬂ ‘
W‘%M»J e MWM M\»MMWMWM‘WM RLAT

40
30
20

10

0.0
5675.000 568000 568500  5690.00 569500  5700.00 570500  &710.00 571500 65725.00 MHz
Site 3m Chamber #3 Polarization: Horizontal Temperature: 24C

Limit: ( RE)SGWIFI(Bandedge) Peak Power: AC 120V/60Hz Humidity: 53%
EUT: Wall board 32" Tablet

M/N: P-WAL-106-YIT-01

Mode:11a 5745

Note:
Reading Correct Measure- Antenna Table
No. Mk. Freq.  Level Factor ment Limit Over Height Degree
MHz dBuv dB dBuV/im dBuV/m dB Detector om degree  Comment

1 * 5§725.000 8159 -13.06 68.53 7820 -9.67 peak

*:Maximum data  x:Over limit  l:over margin Operator: KK

File :TUV\Data #1501 Page: 1
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Radiated Emission Measurement
File :TUV Data #1502 Date:
80.0 dBu¥/m

Time:

70

it

60

-

NI WWMWMMMWMWW

1

mif

40
30
20
10
0.0
5675.000 5680.80  5685.00  5690.00  5695.00  5700.00 570500  5710.00  5715.00 5725.00 MHz
Site 3m Chamber #3 Polarization:  Horizontal Temperature: 24 C
Limit: ( RE)5GWIFI(Bandedge) Peak Power: AC 120V/60Hz Humidity: 53 %
EUT: Wall board 32" Tablet
M/N: P-WAL-106-YIT-01
Mode:11a 5745
Note:
Reading Correct Measure- Antenna Table
No. Mk. Freq. Level Factor ~ ment  Limit  Over Height Degree

MHz dBuv dB dBuV/m dBuV/m dB Detector cm

degree  Comment

1 * 5725.000 79.95 -13.06 66.89 78.20 -11.31 peak

*:Maximum data  x:Overlimit  l:over margin

File :TUV\Data #1502 Page: 1

Operator: KK
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Radiated Emission Measurement

File :TUV Data #1503 Date: Time:
80.0 dBuV/m
" Limit1: —_—
70
60 |}
GWWM‘W ' | ’ P
50 q\Wp\WMJl » , /
: b AR g b b s
40 ' ‘ ‘ o '
0
20
10
0.0
5850.000 585500  5860.00 586500 5870.00 587500  5880.00  5885.00  5890.00 5900.00 MHz
Site 3m Chamber #3 Polarization: Horizontal Temperature: 24 C
Limit: ( RE)SGWIFI(Bandedge) Peak Power: AC 120V/60Hz Humidity: 53 %
EUT: Wall board 32" Tablet
M/N: P-WAL-106-YIT-01
Mode:11a 5825
Note:
Reading Correct Measure- Antenna Table
No. Mk. Freq.  Level Factor ment  Limit  Over Height Degree
MHz dBuV dB dBuV/m dBuV/m dB Detector cm degree  Comment
1 * 5850.800 71.39 -12.84 58.55 78.20 -19.65 peak
*:Maximum data  x:Over limit l:over margin Operator: KK

File :TUWData #1503

Page: 1
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Radiated Emission Measurement
File :TUV Data #1504 Date: Time:
80.0  dBuV/m

Limit]: —

WWW S
* | MMMMMWWW«»MWMWWMmW

10

30

20

10

0.0 :

5850.000 5655.00 5860.00 5BEH.00  5870.00 537500  5880.00 588500  5890.00 5900.00 MHz
Site 3m Chamber #3 Polarization: Vertical Temperature: 24C
Limit: ( RE)5SGWIFI(Bandedge) Peak Power: AC 120V/60Hz Humidity: 53 %

EUT: Wall board 32" Tablet
M/N: P-WAL-106-YIT-01
Mode:11a 5825

Note:
Reading Correct Measure- Antenna Table
No. Mk.  Freq.  Level Factor ment  Limit  Over Height Degree
MHz dBuvV dB dBuV/m dBuV/m dB Detector cm degree Comment

1 * 5850.100 8119 -12.84 6835 78.20 -9.85 peak

*Maximum data  x:Overlimit  :over margin Operator; KK
File :TUV\Data #1504 Page: 1
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Radiated Emission Measurement

File :TUV Data #1505 Date: Time:
80.0 dBu¥/m
Limit1: —_—
70
50
: . : 3
50 : ‘ WMME
ANt i A A TITE S o 'WW
: i WW-\.MMWMAWNMW}.M% WMMMAW
10 .
30
20
10
0.0
5100.000 5105.00 5110.00 511500 5120.00 512500 5130.00 513500  5140.00 5150.00 MHz
Site 3m Chamber #3 Polarization: Horizontal Temperature:  24C
Limit: ( RE)SGWIFl{Bandedge) Peak Power: AC 120V/60Hz Humidity: 53 %
EUT: Wall board 32" Tablet
M/N: P-WAL-106-YIT-01
Mode:11n(20MHz) 5180
Note:
Reading Correct Measure- Antenna Table
No. Mk.  Freq. Level Factor ment Limit ~ Over Height Degree
MHz dBuv dB dBuV/m dBuVim dB Detector cm degree  Comment
1 * 5149.500 68.63 -14.11 54.52 68.20 -13.68 peak
*:Maximum data  x:Over limit  l:over margin Operator: KK

File :TUV\Data #1505 Page: 1
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Radiated Emission Measurement

File :TUV Data :#1506 Date: Time:
80.0  dBu¥/m
Limit?:
70
60
50 A iy Mol }MWNMWMWMWW‘
: M'MA;HMHWWW ! ‘
40 ;
30
20
10
0.0 :

5100.000 510500 511000 5115.06 512000 512500 5130.00 513500  5140.00 515000 MHz
Site 3m Chamber #3 Polarization: Vertical Temperature: 24 C
Limit: ( RE)5GWIFI(Bandedge) Peak Power: AC 120V/60Hz Humidity: 53 %
EUT: Wall board 32" Tablet
M/N: P-WAL-106-YIT-01
Mode:11n(20MHz) 5180
Note:

Reading Correct Measure- Antenna Table
No. Mk. Freq. Level Factor ment Limit Over Height Degree
MHz dBuv dB dBuV/m dBuV/m dB Detector cm degree  Comment
1 * 5148.500 7553 -14.11 61.42 68.20 -6.78 peak
*:Maximum data  x:Over limit  l:over margin Operator: KK

File :TUW\Data #1506

Page: 1
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Radiated Emission Measurement

File :TUV Data #1507 Date: Time:
80.0 d8uV/m
Limit1: e
70
&0
50 . ‘ 1
MWWW\-JWM \\)\-‘MWWW“ iyl
WWWWMWWWWM«WMMMMWM ; et o
40 i ' :
an
20
10
0o
5350.000 5355.00 536000 538500  5370.00 537500 538000 538500  5390.00 5400.00 MHz
Site 3m Chamber #3 Polarization: Horizontal Temperature: ~ 24C
Limit: { RE)5GWIFI{Bandedge) Peak Power: AC 120V/60Hz Humidity: 53 %

EUT: Wall board 32" Tablet
M/N: P-WAL-106-YIT-01
Mode:11n(20MHz) 5240

Note:
Reading Correct Measure- Antenna Table
No. Mk.  Freq.  Level Factor ment  Limit  Over Height Degree
MHz dBuvV dB dBuV/m dBuv/m dB Detector cm degree  Comment
1 * 5396.000 63.09 -13.66 49.43 68.20 -18.77 peak

*:Maximum data  x:Over limit !:over margin Operator: KK

File :.TUV\Data :#1507 Page: 1
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Radiated Emission Measurement

File :TUV Data #1508 Date: Time:
80.0 dBu¥/m
Limit1: —_—
70
60
; .
50 R ,
i M it
WMW‘WWNW\MW“'J“ T PO ‘_‘ALKKWM(‘”’” . M
40 '
30
20
10
0.0
5350.000 5355.00 5360.00 536500 5370.00 5375.00 5380.00 538500  5390.00 5400.00 MHz
Site 3m Chamber #3 Polarization:  Vertical Temperature: 24C
Limit: ( RE)5GWIFI(Bandedge) Peak Power: AC 120V/60Hz Humidity: 53 %
EUT: Wall board 32" Tablet
MIN: P-WAL-106-YIT-01
Mode:11n(20MHz) 5240
Note:
Reading Correct Measure- Antenna Table
No. Mk. Freq.  Level Factor ment Limit  Over Height Degree
MHz dBuv dB dBuV/m dBuV/m dB Detector cm degree Comment
1 * 5383.300 6443 -13.69 50.74 68.20 -17.46 peak
*:Maximum data  x:Over iimit  l:over margin Operator: KK

File :TUV\Data #1508 Page: 1
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Radiated Emission Measurement

File :TUV Data #1509 Date: Time:
80.0  dBu¥/m
70 ! ‘
i ‘ W’WM
| gy
! o
40 '
30
20
10
0.0
5675.000 5680.00 568500 5690.00 569500  5700.00 570500  5710.00  5715.00 5725.00 MHz
Site 3m Chamber #3 Polarization: Horizontal Temperature: 24¢C
Limit: ( RE)5GWIFI(Bandedge) Peak Power: AC 120V/60Hz Humidity: 53 %
EUT: Wall board 32" Tablet
M/N: P-WAL-106-YIT-01
Mode:11n(20MHz) 5745
Note:
Reading Correct Measure- Antenna Table
No. Mk.  Freq.  Level Factor ment Limit  Over Height Degree
MHz dBuv dB dBuVim dBuVv/m dB Detector cm degree Comment
1 * 5724350 85.25 -13.06 72.19 78.20 -6.01 peak
*Maximum data  x:Over limit  L:over margin Operator: KK

Fite : TUV\Data #1509 Page: 1
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Radiated Emission Measurement

File :TUV Data #1510 Date: Time:
80.0  dBu¥/m
i

70 F‘

. - Mw N}WW

50 eyt WM,M\WMWM , ; ‘

NA«M“WM“”MM . :

40

30

20

10

6.0

§675.000 568000 568500  5630.00  5695.00 5700.00 570500  S710.00 571500 572500 MHz
Site 3m Chamber #3 Polarization: Vertical Temperature:  24C
Limit: ( RE)SGWIFI(Bandedge) Peak Power: AC 120V/60Hz Humidity: 53%
EUT: Wall board 32" Tablet
M/N: P-WAL-106-YIT-01
Mode:11n(20MHz) 5745
Note:

Reading Correct Measure- Antenna Table
No. Mk. Freq. Level Factor ment Limit Over Height Degree
MHz dBuv dB dBuV/m dBuv/m dB Detector cm degree  Comment

1 * 5724.650 89.74 -13.06 76.68 7820 -1.52 peak
*:Maximum data  x:Over limit  l:over margin Operator: KK

File :TUWData #1510

Page: 1
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Radiated Emission Measurement
File :TUV Data #1511 Date: Time:
80.0 dBu¥/m

Limit1: —
70
80 WMW‘ . i .
MNMMWW ' Aoy
50 v, N .
WA b s |
40 ' : 5
30
20
10
0.0 ‘
5850.000 585500  5860.00 586500 5670.00 5875.00 588000 588500  5890.00 5300.00 MHz
Site 3m Chamber #3 Polarization: Horizontal Temperature: 24 C
Limit: { RE)5GWIFI(Bandedge) Peak Power: AC 120V/60Hz Humidity: 53 %
EUT: Wall board 32" Tablet
M/N: P-WAL-108-YIT-01
Mode:11n(20MHz) 5825
Note:
Reading Correct Measure- Antenna Table
No. Mk. Freq. Level Factor ment Limit Over Height Degree
MHz dBuV dB dBuV/m dBuV/m dB Detector cm degree  Comment
1 * 5850.250 7529 -12.84 62.45 7820 -15.75 peak
*Maximum data  x:Over limit  !:over margin Operator: KK

File :TUV\Data #1511 Page: 1
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Radiated Emission Measurement
File :TUV Data #1512 Date: Time:
80.0 dBuVY/m

Limit1: nat

70

60

50

MMMMMWAWV‘WMMWM | | _ ‘}*"‘MWW"““WM

40
a0
20

10

0.0
5850000 5855.00  5860.00 546500 5870086 5875.00 5880.00  5885.00  5890.00 5900.00 MHz
Site 3m Chamber #3 Polarization: Vertical Temperature: 24C

Limit: ( RE)5SGWIFI(Bandedge) Peak Power: AC 120V/60Hz Humidity: 53 %
EUT: Wall board 32" Tablet

M/N: P-WAL-106-YIT-01

Mode:11n(20MHz) 5825

Note:
Reading Correct Measure- Antenna Table
No. Mk. Freq. Level Factor ment Limit Over Height Degree
MHz dBuv dB dBuV/m dBuV/m dB Detector cm degree  Comment

1 * 5850.000 81.89 -12.84 69.05 78.20 -9.15 peak

*Maximum data  x:Over limit  l:over margin Operator: KK

File :TUV\Data #1512 Page: 1
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Radiated Emission Measurement
File . TUV Data #1514 Date: Time:
80.0  dBuV/m

Limit1: —_

70

1
60 C |
MWMMMWMMM»WMWNWWW{WWW

50
40
30
20

10

0.0 :
5100000 510500 &§110.00 511500 512000 512500  5130.00 513500  5140.00 5150.00 MHz
Site 3m Chamber #3 Polarization: Horizontal Temperature: 24¢C

Limit: { RE)SGWIFl(Bandedge) Peak Power: AC 120V/60Hz Humidity: 53 %
EUT: Wall board 32" Tablet

M/N: P-WAL-106-YIT-01

Mode:11n(40MHz) 5190

Note:
Reading Correct Measure- Antenna Table
No. Mk. Freq. Level Factor ment Limit Over Height Degree
MHz dBuv dB dBuV/m dBuV/m dB Detector cm degree  Comment

1 * 5148.250 23.41 38.00 61.41 68.20 -6.79  peak

*:Maximum data  x:Over limit  l:over margin Operator: KK

File :TUWData #1514 Page: 1
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Radiated Emission Measurement

File :TUV Data #1513 Date: Time:
80.0 dBuV/m
Limitl: e
70 ‘ .
U
. i}
TIONPL TN T DU TRRTE SR PRy DT MY, ¥ SV SN N A
50 .
10
o
20
10
0.0 : . '
5100.000 510500 511000 511500 5120.00 512500 &§130.00 513500 514000 5150.00 MHz
Site 3m Chamber #3 Polarization: Vertical Temperature: 24¢C
Limit: { RE)5GWIFI(Bandedge) Peak Power: AC 120V/60Hz Humidity: 53%

EUT: Wall board 32" Tablet
M/N: P-WAL-106-YIT-01
Mode:11n(40MHz) 5190

Note:
Reading Correct Measure- Antenna  Table
No. Mk.  Freq.  Level Factor ment Limit Over Height Degree
MHz dBuv dB dBuV/m dBuV/m dB Detector cm degree  Comment

1 * 5149.400 27.54  38.00 65.54

68.20 -2.66 peak

*:Maximum data  x:Over limit !:over margin

File :TUWData #1513

Operator: KK
Page: 1
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Radiated Emission Measurement

File :TUV Data #1516 Date: Time:
80.0  dBuV/m
Limit1: —_
70
60 . o .
(ORI JPTIT PRI ST 1Y L YUY SRERGUON 2 P S RPN ORI O 0] H O ST PNPY RO SR
50 R H
40
30
20
10
0.0
5350000 5355.00 5360.00 536500 5370.00 537500 538000 53sh00  5390.00 5400.00 MHz
Site 3m Chamber #3 Polarization: Horizontal Temperature: ~ 24C
Limit: ( RE)SGWIFI(Bandedge) Peak Power; AC 120V/60Hz Humidity: 53 %
EUT: Wall board 32" Tablet
M/N: P-WAL-106-YIT-01
Mode:11n(40MHz) 5230
Note:
Reading Correct Measure- Antenna Table
No. Mk.  Freq.  Level Factor ment Limit Over Height Degree
MHz dBuv daB dBuV/m dBuV/m dB Detector cm degree Comment
1 * 5359.250 17.58 38.41 55.99 68.20 -12.21 peak
":Maximum data  x:Over limit  l:over margin Operator: KK

File :TUV\Data #1516 Page: 1
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Radiated Emission Measurement

File :TUV Data #1515 Date: Time:
80.0  dBu¥/m
Limitl: =
70
60 i
WMMWMFWWMWWMMWWWWMWW‘MNAAWW&

50

40

0

20

10

0.0 :

5350.000 535500 5360.00 5365.00 5370.00 537500  5380.00 538500  5390.00 5400.00 MHz
Site 3m Chamber #3 Polarization:  Vertical Temperature:  24C
Limit: ( RE)5GWIFI(Bandedge) Peak Power: AC 120V/60Hz Humidity: 53 %
EUT: Wall board 32" Tablet
M/N: P-WAL-106-YIT-01
Mode:11n(40MHz} 5230
Note:

Reading Correct Measure- Antenna  Table
No. Mk.  Freq.  Level Factor ment Limit  Over Height Degree
MHz dBuV dB dBuV/m dBuVim dB Detector cm degree  Comment

1 * 5357.700 17.70 38.40 56.10 68.20 -12.10 peak
“:‘Maximum data  x:Over limit  !:over margin Operator: KK

File :TUW\Data #1515 Page: 1
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Radiated Emission Measurement

File :TUV Data #1518 Date: Time:
80.0  dBuV/m
70 \;ﬁl
o | UL
.nMMwWMMMAmeWMAMmMMNM7WM : ‘
50
40
30
20
10
0.0
6675.000 5680.00 568500  5690.00 569500 5700.00 570500 &710.00 571500 572500 MHz
Site 3m Chamber #3 Polarization: Horizontal Temperature: 24 C
Limit: ( RE)SGWIF|(Bandedge) Peak Power: AC 120V/60Hz Humidity: 53 %
EUT: Wall board 32" Tablet
M/N: P-WAL-106-YIT-01
Mode:11n(40MHz) 5755
Note:
Reading Correct Measure- Antenna Table
No. Mk. Freq.  Level Factor ment Limit  Over Height Degree
MHz dBuv dB dBuV/m dBuV/m dB Detector cm degree  Comment
1 * 5724.650 3095  39.11 70.06 7820 -8.14 peak
*:Maximum data  x:Over limit  :over margin Operator: KK

File :.TUV\Data #1518

Page: 1
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Radiated Emission Measurement

File :TUV Data #1517 Date: Time:

80.0  dBuV/m

70 %

; ,WWM‘WWM
60 H MWMW{M i B
WMMMMWWWWW%W ‘ :

50 - '

40

30

20

10

0.0 ‘

5675.000 5680.00  5685.00  5690.00 5695.00  5700.00 570500 5710.00 571500 5725.00 MHz
Site 3m Chamber #3 Polarization:  Vertical Temperature: 24 C
Limit: ( RE)5SGWIFI(Bandedge) Peak Power: AC 120V/60Hz Humidity: 53 %
EUT: Wali board 32" Tablet
M/N: P-WAL-106-YIT-01
Mode:11n(40MHz) 5755
Note:

Reading Correct Measure- Antenna Table
No. Mk.  Freq. Level Factor ~ ment Limit  Over Height Degree
MHz dBuv dB dBuV/m dBuV/im dB Detector cm degree Comment

1 * 5723.200 30.37 39.11 6948 7820 -8.72 peak
*:Maximum data  x:Over limit  l:over margin Operator: KK

File :TUWData #1517 Page: 1
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Radiated Emission Measurement

File :-TUV Data #1520 Date: Time:
800  dBuV/m
Limit1: —
70
60 1 i
SRS STVITVYR IR T VT N ARTGY TR TR I LRGN WUUPRIY N0 0 N N AL DRI G T WY
50 ‘ ’ '
40
30
20
10
0.0 :
5850.000 5855.00 5860.00 586500  5870.00 587500 5880.00 588500  5890.00 5900.00 MHz
Site 3m Chamber #3 Polarization: Horizontal Temperature: 24 C
Limit: { RE)SGWIFI(Bandedge) Peak Power: AC 120V/60Hz Humidity: 53 %
EUT: Wall board 32" Tablet
M/N: P-WAL-106-YIT-01
Mode:11n(40MHz) 5795
Note:
Reading Correct Measure- Antenna Table
No. Mk. Freq. Level Factor ment Limit  Over Height Degree
MHz dBuV dB dBuv/m dBuV/m dB Detector cm degree Comment
1 * 5852.700 18.86 39.35 58.21 7820 -19.99 peak
*:Maximum data  x:Over limit  !:over margin Operator: KK

File :TUWData #1520 Page: 1
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Radiated Emission Measurement
File :TUV Data #1519 Date: Time:
80.0 dBuV/m

Limit1: s

70

60 | . : : - .

JMWWWWMMWMMWWWWMMWM%MWWMW
50 ‘ '
40
30

20

10

0.0 .
5850.000 5855.00 5860.00 5865.00 5870.00 5875.00 5880.00 588500 5890.00 5900.00 MHz

Site 3m Chamber #3 Polarization:  Vertical Temperature:  24C
Limit: ( RE)SGWIFI(Bandedge) Peak Power: AC 120v/60Hz Humidity: 53%
EUT: Wall board 32" Tablet

M/N: P-WAL-106-YIT-01

Mode:11n(40MHz) 5795

Note:
Reading Correct Measure- Antenna Table
No. Mk. Freq.  Level Factor  ment Limit Over Height Degree
MHz dBuV dB dBuVvim dBuV/m dB Detector cm degree  Comment

1

*  5850.600 19.53 39.35 58.88 78.20 -19.32 peak

*:Maximum data  x:Over limit  !:over margin Operator: KK
File :TUW\Data #1519 Page: 1




Produkte
Products

Prufberic
Test Report N

ht - Nr.: 50055364 003 Seite 218 von 313

o. Page 218 of 313

Shenzhen EMTEK Co.,Ltd. }}
Bldg. 69, ¥ajialong Industry Zone, Nanshan District, Shenzhen, Guangdong, 518052 P.R. China EM E EK 1 4

www, emtek. com. cn Tel:+86-755-2695 4280 Fax:+86-755-2695 4282 Access to Lhe World

Radiated Emission Measurement

File :TUV Data #1522 Date: Time:
80.0 dBu¥/m
" Limit1: -
70
60 .
ﬁMMuW~mw-N\MMMMWMNWMNWMMMMM%WWMWW@MN
50 : . .
10
30
20
10
0.0
5100.000 5105.06 5110.00 511500 512000 512500 5130.00 5135.00 5140.00 515000 MHz
Site 3m Chamber #3 Polarization: Horizontal Temperature: ~ 24C
Limit: ( RE)5GWIFI(Bandedge) Peak Power: AC 120V/60Hz Humidity: 53 %
EUT: Wall board 32" Tablet
M/N: P-WAL-106-YIT-01
Mode:11ac(20MHz) 5180
Note:
Reading Correct Measure- Antenna Table
No. Mk.  Freq.  Level Factor ~ment Limit  Over Height Degree
MHz dBuv dB dBuVv/m dBuV/m dB Detector cm degree Comment
1 * 5149.250 18.92 38.00 56.92 68.20 -11.28 peak
*:Maximum data  x:Over limit  l:over margin Operator: KK

File :TUV\Data #1522 Page: 1
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Radiated Emission Measurement

File :TUV Data #1521 Date: Time:
80.0  dBu¥/m
Limit1: —
70
60 . ) 1
MWWMWMWMWW;«MWWWWWMMMMMM )
50 ‘ i :
40
30
20
10
0.0 :
5100.000 510500 5110.00 511500 5120.00 512500 5130.00 513500 5140.00 5150.00 MHz
Site 3m Chamber #3 Polarization: Vertical Temperature: 24 C
Limit: ( RE)5GWIFI(Bandedge) Peak Power; AC 120v/60Hz Humidity: 53 %
EUT: Wali board 32" Tablet
M/N: P-WAL-106-YIT-01
Mode:11ac(20MHz) 5180
Note:
Reading Correct Measure- Antenna Table
No. Mk. Freq.  Level Factor ment Limit Over Height Degree
MHz dBuVv dB dBuV/m dBuv/m dB Detector cm degree  Comment
1 * 5148.050 21.19 38.00 59.19 68.20 -9.01 peak
*:Maximum data  x:Over limit  l:over margin Operator: KK

File :TUV\Data :#1521

Page: 1
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Radiated Emission Measurement

File :TUV Data #1523 Date: Time:
80.0  dBuV¥/m
Limit1: —_—
70
60 g R,
s Bt S A gAY ST st b A s i s
50
40
30
20
10
0.0
5350.000 5356.00 5360.00 5365.00 5370.00 537500 5380.00 538500  5390.00 5400.00 MHz
Site 3m Chamber #3 Polarization: Horizontal Temperature: 24C
Limit: { RE)5GWIFIl(Bandedge) Peak Power: AC 120V/60Hz Humidity: 53%
EUT: Wall board 32" Tablet
M/N: P-WAL-106-YIT-01
Mode:11ac(20MHz) 5240
Note:
Reading Correct Measure- Antenna Table
No. Mk. Freq. Level Factor ment Limit ~ Over Height Degree
MHz dBuV dB dBuV/m dBuV/m dB Detector om degree Comment
1 * 5358.100 17.39 38.40 55.79 68.20 -12.41 peak
*Maximum data  x:Over limit  l:over margin Operator; KK

File :TUV\Data #1523 Page: 1
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Radiated Emission Measurement

File :TUV Data #1524 Date: Time:
80.0  dBu¥/m
: Limit1: —_
70
6D 1 . . .
e Pt ey oo B et bt NS bty s o S A
50 |
40
30
20
10
0.e
§350.080 535500 536000 536500 5370.08 5375.00 5380.00 538500  5390.00 5400.00 MHz
Site 3m Chamber #3 Polarization: Vertical Temperature: 24C
Limit: ( RE)5GWIFI(Bandedge) Peak Power: AC 120V/60Hz Humidity: 53%
EUT: Wall board 32" Tablet
M/N: P-WAL-106-YIT-01
Mode:11ac(20MHz) 5240
Note:
Reading Correct Measure- Antenna Table
No. Mk. Freq. Level Factor ment  Limit Over Height Degree
MHz dBuV dB dBuV/m dBuV/m dB Detector cm degree Comment
1 * 5352.300 17.66 38.39 56.05 68.20 -12.15 peak
*:Maximum data  x:Overlimit l:over margin Operator: KK

File :TUW\Data :#1524

Page: 1
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Radiated Emission Measurement

File :TUV Data #1525 Date: Time:
80.0 dBu¥/m
70 ' X ’w
‘ " MMWIW
50
WA bbb St Aot Al *\W!{LW\H""WA»M :
50 ~ 5 '
40
30
20
10
0.0 ,
5675.000 5680.00  5685.00 5690.00 569500 5700.00 5705.00 5710.00 571500 5725.00 MHz
Site 3m Chamber #3 Polarization: Horizontal Temperature: 24 C
Limit: { RE)5GWIF}{Bandedge) Peak Power: AC 120V/60Hz Humidity: 53 %
EUT: Wall board 32" Tablet
M/N: P-WAL-106-YIT-01
Mode:11ac(20MHz) 5745
Note:
Reading Correct Measure- Antenna Table
No. Mk.  Freq.  Level Factor ~ment Limit Over Height Degree
MHz dBuvV dB dBuV/m dBuVim dB Detector cm degree Comment
1 * 5722.750 30.86 39.11 69.97 7820 -8.23 peak
*:Maximum data  x:Over limit  !:over margin Operator: KK

File :TUW\Data #1525 Page: 1
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File :TUV Data #1526 Date: Time:
80.0  dBu¥/m
70
‘ ‘ o A
‘ : W
* il u
YL T
“‘“‘“"*““WMMWMMMMUWM«NWMM’WMAM%‘UMW H ‘
50 ‘ :
40
30
20
10
0.0 :
5675.000 5680.00 568500  5690.00  5685.00 5700.00 570500 5710.00 571500 6572500 MHz
Site 3m Chamber #3 Polarization:  Vertical Temperature: 24 C
Limit: ( RE)5GWIFI(Bandedge) Peak Power: AC 120V/60Hz Humidity: 53 %
EUT: Wall board 32" Tablet
M/N: P-WAL-106-YIT-01
Mode:11ac(20MHz) 5745
Note:
Reading Correct Measure- Antenna Table
No. Mk.  Freq. Level Factor ment Limit ~ Over Height Degree
MHz dBuV dB dBuV/m dBuV/m dB Detector cm degree  Comment
1 * 5725.000 35.99 39.11 75.10 78.20 -3.10 peak
*Maximum data  x:Over limit  !:.over margin Operator: KK

File :TUV\Data #1526

Page: 1
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Radiated Emission Measurement

File :TUV Data #1527 Date: Time:
80.0  dBu¥/m
Limit1: —
0 4
1%
f WWNMJMWMMMMMwWMWWWwMWW bttt
50 ‘
10
30
20
10
0.0
5850.000 565500  5860.00 5865.00 5870.00 587500 5BB0.00 588500 589000 5300.00 MHz
Site 3m Chamber #3 Polarization: Horizontal Temperature: 24C
Limit: { RE)5GWIFI(Bandedge) Peak Power: AC 120V/60Hz Humidity: 53 %

EUT: Wall board 32" Tablet
M/N: P-WAL-106-YIT-01
Mode:11ac{(20MHz) 5825

Note:
Reading Correct Measure- Antenna Table
No. Mk. Freq. Level Factor ment Limit Over Height Degree
MHz dBuv dB dBuVv/im dBuv/m dB Detector cm degree Comment
1 * 5850.350 2735 3935 66.70 78.20 -11.50 peak
“Maximum data  x:Over limit  l:over margin Operator: KK

File :TUV\Data #1527 Page: 1




Produkte
Products

Prufbericht - Nr.:
Test Report No.

Seite 225 von 313
Page 225 of 313

50055364 003

Bldg. 69, Majialong Industry Zone, Nanshan District, Shenzhen, Guangdong, 518052 P.R. China
ww. emtek. com. cn Tel:+86-755-2695 4280 Fax:+B6-755-2695 4282

Shenzhen EMTEK Co., Ltd.

EMITEK(

Access to the World

Radiated Emission Measurement

File :TUV Data #1528 Date: Time:
80.0  dBu¥/m
Limit1: —
P .
60 JMWM‘NM o e ‘ k
MW”MWWWJ%WWMMM@M e

50 ‘ '

10

3n

20

10

0.0

5850.000 5855.00  5860.00  5865.00 5870.00 587500 5880.00 5885.00  5890.00 5300.00 MHz
Site 3m Chamber #3 Polarization: Vertical Temperature:  24C
Limit: ( RE)5GWIFI(Bandedge) Peak Power: AC 120V/60Hz Humidity: 53 %
EUT: Wall board 32" Tablet
M/N: P-WAL-106-YIT-01
Mode:11ac(20MHz) 5825
Note:

Reading Correct Measure- Antenna Table
No. Mk. Freq.  Level Factor ~ ment  Limit ~ Over Height Degree
MHz dBuV dB dBuVim dBuV/m dB Detector cm degree  Comment
1 * 5850.250 27.95 39.35 67.30 78.20 -10.90 peak
\

“Maximum data  x:Over limit  !.over margin Operator: KK

File :TUWData #1528

Page: 1
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Radiated Emission Measurement
File :TUV Data #1529 Date: Time:
80.0  dBuW/m

Limit1: el

70

Pl
60 3

WWMWMWWWMW&MMMWMWWMM
50 ! !

40
30

20

10

0.0 |
5100.000 510500 511008 511500 5120.00 512500 5130.00 513500 5140.00 5150.00 MH:z
Site 3m Chamber #3 Polarization: Horizontal Temperature: 24C

Limit: ( RE)5GWIFl{Bandedge) Peak Power: AC 120V/60Hz Humidity: 53%
EUT: Wall board 32" Tablet

M/N: P-WAL-106-YIT-01

Mode:11ac(40MHz) 5190

Note:
Reading Correct Measure- Antenna Table
No. Mk. Freq. Level Factor ~ment  Limit  Over Height Degree
MHz dBuv dB dBuV/m dBuv/m dB Detector cm degree  Comment

1 " 5146.300 22.83 38.00 60.83 68.20 -7.37 peak

*Maximum data  x:QOverlimit  l:over margin Operator: KK

File :TUWData #1529 Page: 1
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Radiated Emission Measurement
File :TUV Data #1530 Date: Time:
80.0 dBu¥/m

Limit1: —_
70

60 ‘ , ‘ . W’M‘ m,’w

bttt bbb it acti s bt WA

50

40

30

20

10

0.0
5100.000 510500 511000 511500 512000 512500 5130.00 513500 5140.00 5i50.00 MHz
Site 3m Chamber #3 Polarization: Vertical Temperature: ~ 24C

Limit: { RE)SGWIFI(Bandedge) Peak Power: AC 120V/60Hz Humidity: 53 %
EUT: Wall board 32" Tablet

M/N: P-WAL-106-YIT-01

Mode:11ac(40MHz) 5190

Note:
Reading Correct Measure- Antenna Table
No. Mk.  Freq. Level Factor ment Limit  Over Height Degree
MHz dBuV dB dBuvV/m dBuV/im dB Detector cm degree  Comment

1 * 5148.400 23.98  38.00 61.98 68.20 -6.22 peak

*Maximum data  x:Over limit  :over margin Operator: KK

File :TUWData #1530 Page: 1
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Radiated Emission Measurement

File :TUV Data #1531 Date: Time:
80.0  dBuV/m
Limit1: —
70
B0 . .
,ﬁ'.W«‘mlmwmm\.mwwwwwmwmmmwwumww
50 .
40
30
20
10
0.0
5350.000 5355.00 5360.00 5365.00 5370.00 537500  5380.00 5385.00  5390.00 5400.00 MHz
Site 3m Chamber #3 Polarization: Horizontal Temperature: 24C
Limit: ( RE)5GWIFI(Bandedge) Peak Power: AC 120V/i60Hz Humidity: 53 %

EUT: Wall board 32" Tablet
M/N: P-WAL-106-YIT-01
Mode:11ac(40MHz) 5230

Note:
Reading Correct Measure- Antenna Table
No. Mk.  Freq. Level Factor ment Limit ~ Over Height Degree
MHz dBuv dB dBuV/m dBuV/m dB Detector cm degree  Comment
1 * 5350.750 17.72 38.39 56.11 68.20 -12.09 peak
*:Maximum data  x:Overlimit !l:over margin Operator: KK

Fite :TUV\Data :#1531 Page: 1
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Radiated Emission Measurement

File :-TUV Data #1532 Date: Time:
80.0  dBuv¥/m
Limit1- —
70
60 . . .
MWMMAVWWWWMWMMMM‘mW&MMMMWMM
50 .
40
30
20
10
0.0
5350.000 5355.00 5360.00 536500  5370.00 5375.00 5380.00 538500  5390.00 5400.00 MHz
Site 3m Chamber #3 Polarization:  Vertical Temperature:  24C
Limit: { RE)5GWIFI(Bandedge) Peak Power: AC 120V/60Hz Humidity: 53 %

EUT: Wall board 32" Tablet
M/N: P-WAL-106-YIT-01

Mode:11ac(40MHz) 5230
Note:
Reading Correct Measure- Antenna Table
No. Mk. Freq. Level Factor ment Limit Over Height Degree
MHz dBuv dB dBuV/m dBuv/m dB Detector cm degree Comment
1 * 5356.700 17.21 38.40 55.61 68.20 -12.59 peak
*:Maximum data  x:Over limit  !:over margin Operator: KK

File :TUW\Data #1532 Page: 1
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Radiated Emission Measurement
File :TUV Data #1533 Date: Time:
80.0  dBuV¥/m

=i

70 1

M@WM‘WMMM&MMW s Mt

.mmethmeWAMww«w«wmﬂmwwW

60

50

40

30

20

10

0.0
5675.000 5680.00 5685.00 5690.00 5635.00 5700.00 5705.00 5710.00 5715.00 572500 MHz

Site 3m Chamber #3 Polarization: Horizontal Temperature: 24 C
Limit: { RE)SGWIFKBandedge) Peak Power: AC 120V/60Hz Humidity: 53 %
EUT: Wall board 32" Tablet

M/N: P-WAL-106-YIT-01

Mode:11ac(40MHz) 5755

Note:
Reading Correct Measure- Antenna Table
No. Mk. Freq. Level Factor ~ment Limit Over Height Degree
MHz dBuv daB dBuVvim dBuV/im dB Detector cm degree  Comment
1 * 5720.750 27.29 39.10 66.39 78.20 -11.81 peak

*Maximum data  x:Overlimit !l:over margin Operator: KK

File :TUW\Data #1533 Page: 1
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Radiated Emission Measurement

File :TUV Data #1534 Date: Time:
80.0  dBuVW/m
70 . 3
K ‘ MWMW} ‘ '
bt bt ;
50 L
40
30
20
10
0.0
5675.000 5680.00 5685.00 5650.00  5695.00 570000 570500 571000 5715.00 572500 MHz
Site 3m Chamber #3 Polarization: Vertical Temperature: ~ 24C
Limit: ( RE)5GWIFI(Bandedge) Peak Power; AC 120V/60Hz Humidity: 53 %
EUT: Wall board 32" Tablet
M/N: P-WAL-106-Y{T-01
Mode: 11ac(40MHz) 5755
Note:
Reading Correct Measure- Antenna Table
No. Mk.  Freq.  Level Factor  ment Limit Over Height Degree
MHz dBuvV dB dBuV/m dBuV/m dB Detector cm degree  Comment
1 * 5719.700 29.13 39.10 68.23 78.20 -9.97 peak
*Maximum data  x:Over limit  l:over margin Operator: KK

File :-TUVW\Data #1534

Page: 1
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Radiated Emission Measurement

Fife :TUV\Data #1535

File :-TUV Data #1535 Date: Time:
80.0 dBu¥/m
Limit1: —_
70
50 1‘ . i [ i '
RS SPEN PRRRISTYRT RN PPN | TS SR OU IR DAY IURACTRT ENINIT X NEPRTE Y | [T Y STURTENNNE IO IOPE IS W NI
50 ‘ ‘
40
30
20
10
0.0
5850.000 5B55.00 5860.00 586500 58/70.00 5875.00  5880.00  5885.00  5890.00 5900.00 MHz
Site 3m Chamber #3 Polarization: Horizontal Temperature:  24C
Limit: { RE)5GWIFI(Bandedge) Peak Power: AC 120V/60Hz Humidity: 53 %
EUT: Wall board 32" Tablet
M/N: P-WAL-106-YIT-01
Mode: 11ac(40MHz) 5795
Note:
Reading Correct Measure- Antenna Table
No. Mk.  Freq.  Level Factor ment Limit Over Height Degree
MHz dBuv dB dBuV/m dBuV/m dB Detector cm degree  Comment
1 * 5853.850 18.98 39.35 58.33 78.20 -19.87 peak
*:Maximum data  x:Over limit  !:over margin Operator: KK
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Radiated Emission Measurement
File :TUV Data :#1536 Date: Time:
80.0 dBu¥/m

Limit1: e

70

1

60 ¥ !
otia WWMAWMMM@MQMN%W\WW@MWM«MNWMMM, it sondbobebogdncieat At bere)

50
10
30
20

10

5850.000 5855.00 5860.00 586500 5870.00 5875.00 5880.00 5868500 5890.00 5900.00 MH2

Site 3m Chamber #3 Polarization: Vertical Temperature: 24 C
Limit: { RE)5GWIFI(Bandedge) Peak Power: AC 120v/60Hz Humidity: 53 %
EUT: Wall board 32" Tablet

M/N: P-WAL-106-YIT-01

Mode:11ac{(40MHz) 5795

Note:
Reading Correct Measure- Antenna Table
No. Mk.  Freq.  Level Factor ment Limit Over Height Degree
MHz dBuv dB dBuVv/m dBuV/m dB Detector cm degree  Comment

1 ¥ 5853.450 20.30 39.35 50.65 7820 -18.55 peak

*:Maximum data  x:Over limit !:over margin Operator: KK

File :TUV\Data #1536 Page: 1
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Radiated Emission Measurement

File :TUV Data #1537 Date: Time:
80.0  dBuV/m
Limit1: —_
70
50 : : . M
oLt ot Ptttk i b g A i 4 iy
50 1. . Lo . : :
40
30
20
10
6.0 :

5100.000 510500 5116.00 511500 512000 512500 513000 513500 5140.00 5150.00 MHz
Site 3m Chamber #3 Polarization: Horizontal Temperature: 24 C
Limit: { RE)5GWIFl(Bandedge) Peak Power; AC 120V/60Hz Humidity: 53 %
EUT: Wall board 32" Tablet
M/N: P-WAL-106-YIT-01
Mode:11ac(80MHz) 5210
Note:

Reading Correct Measure- Antenna Table
No. Mk.  Freq. Level Factor ment Limit ~ Over Height Degree
MHz dBuV dB dBuV/m dBuV/m dB Detector cm degree  Comment
1 * 5150.000 20.48 38.00 58.48 68.20 -9.72 peak
*:Maximum data  x:Over limit !:over margin Operator; KK

File : TUV\Data :#1537

Page: 1
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Radiated Emission Measurement

File :TUV Data #1538 Date: Time:
80.0 dBuV/m
© Limit1: —_
70
, : Ll
60 : N
: . o sh A AR et
MM«WWMNNW“A%W“WWWMM i W ‘
50 . ‘
40
30
20
10
0.0 .
5100000 5105.00 511008 511508 5120.00 512500 5130.00 513500 5140.00 5150.00 MHz
Site 3m Chamber #3 Polarization:  Vertical Temperature: 24 C
Limit: { RE)5GWIFl{Bandedge) Peak Power: AC 120V/60Hz Humidity: 53%
EUT: Wall board 32" Tablet
M/N: P-WAL-106-YIT-01
Mode:11ac{80MHz) 5210
Note:
Reading Correct Measure- Antenna Table
No. Mk.  Freq.  Level Factor ment  Limit  Over Height Degree
MHz dBuV dB dBuV/m dBuV/m dB Detector cm degree  Comment
1 * 5146.600 23.44 38.00 61.44 6820 -6.76 peak
*:Maximum data  x:Over limit l:over margin Operator: KK

File :TUV\Data #1538

Page: 1
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Radiated Emission Measurement

File :TUV Data #1539 Date: Time:
80.0 dBuV/m
Limit1: e
70
60 g . . X . -
WWPMWMwuwmwmeuwWMhmmmwmmmw

50 | .

40

30

20

10

0.0

5350000 535500 5360.00 536500  5370.00 537500 5380.00 538500 5390.00 5400.00 MHz
Site 3m Chamber #3 Polarization: Horizontal Temperature: 24 C
Limit: { RE)5GWIFI(Bandedge) Peak Power: AC 120V/60Hz Humidity: 53 %
EUT: Wall board 32" Tablet
M/N: P-WAL-106-YIT-01
Mode:11ac(80MHz) 5210
Note:

Reading Correct Measure- Antenna Table
No. Mk. Freq.  Level Factor  ment Limit  Over Height Degree
MHz dBuv dB dBuV/m dBuV/m dB Detector cm degree Comment

1 * 5356.100 17.42

38.39 55.81 68.20 -12.39 peak

*:Maximum data  x:Over limit

File :TUW\Data #1539

l:over margin Operator: KK
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Radiated Emission Measurement

File ‘TUV Data #1540 Date: Time:
80.0  dBu¥/m
Limit1: —
70
&0 . . . . . . e
1
AN o PP it o s et momy ST St 0P st b

50

40

30

20

10

0.0

5350000 5355.00 5360.00 536h.06 5370.00 5375.00 5380.00 538500  5390.00 5400.00 MHz
Site 3m Chamber #3 Polarization:  Vertical Temperature: ~ 24C
Limit: ( RE)5GWIFI(Bandedge) Peak Power: AC 120V/60Hz Humidity: 53 %
EUT: Wall board 32" Tablet
M/N: P-WAL-106-Y{T-01
Mode:11ac(80MHz) 5210
Note:

Reading Correct Measure- Antenna Table
No. Mk. Freq. Level Factor ment Limit Over Height Degree
MHz dBuV dB dBuV/m  dBuV/m dB Detector cm degree Comment

1 * 5352.650 17.08 38.39 5547  68.20 -12.73 peak
*:Maximum data  x:Overlimit  !:over margin Operator: KK

File :TUWData :#1540

Page: 1
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Radiated Emission Measurement

File :TUV Data #1541 Date: Time:
80.0 dBu¥/m
70
; . 1
60 L - I,
WMM\MMW.WWWMWWMMMWMW (e
50 |- . :
10
30
20
10
0.0 : !

5675.000 5680.00 568500 5690.00 569500 5700.00 5705.00 5710.00 571500 5725.00 MHz
Site 3m Chamber #3 Polarization: Horizontal Temperature: 24 C
Limit: ( RE)5GWIFKBandedge) Peak Power: AC 120V/60Hz Humidity: 53 %
EUT: Wall board 32" Tablet
M/N: P-WAL-106-YIT-01
Mode:11ac(80MHz) 5775
Note:

Reading Correct Measure- Antenna Table
No. Mk.  Freq.  Level Factor ment Limit Over Height Degree
MHz dBuv dB dBuV/m dBuV/im dB Detector cm degree  Comment
1 * 5722.450 22.27 39.11 61.38 78.20 -16.82 peak
*:Maximum data  x:Over limit  !:over margin Operator: KK

File :TUWData #1541 Page: 1
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Radiated Emission Measurement

File :TUV Data #1542 Date: Time:
80.0 dBu¥/m
70 .
: : g

o - IR AT

50 ) :

40

30

20

10

0.0

5675000 5680.00 568500  5680.00 569500 570000 570500  5710.00  5715.00 572500 MHz
Site 3m Chamber #3 Polarization:  Vertical Temperature: 24 C
Limit: { RE)5GWIFI(Bandedge) Peak Power: AC 120V/60Hz Humidity: 53 %
EUT: Wall board 32" Tablet
M/N: P-WAL-106-YIT-01
Mode:11ac(80MHz) 5775
Note:
Reading Correct Measure- Antenna Table

No. Mk. Freq.  Level Factor ~ment Limit Over Height Degree

MHz dBuV dB dBuV/m dBuV/im dB Detector cm

degree  Comment

1 * 5720.200 25.89 39.10 64.99 78.20 -13.21 peak

*Maximum data  x:Over limit  !:over margin

File :TUV\Data #1542 Page: 1

Operator: KK
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Radiated Emission Measurement
File :TUV Data :#1543 Date: Time:
80.0  dBuV/m

Limitl: —_

70

3 , ‘ ‘ |
[H1] X :

WNMMN%MM\MW bl bt ot et Aot Nerbs il oo
50
10
30

20

10

0.0 .
5850.000 585500 5860.00 5865.00 5870.00 587500 5880.00 588500  5890.00 5300.00 MHz
Site 3m Chamber #3 Polarization: Horizontal Temperature: 24C

Limit: ( RE)5GWIFI(Bandedge) Peak Power: AC 120V/60Hz Humidity: 53 %
EUT: Wall board 32" Tablet

M/N: P-WAL-106-YIT-01

Mode:11ac(80MHz) 5775

Note:
Reading Correct Measure- Antenna Table
No. Mk.  Freq. Level Factor ment Limit ~ Over Height Degree
MHz dBuv dB dBuV/m dBuV/m dB Detector om degree  Comment

1 * 5861.000 20.83 39.37 60.20 68.20 -8.00 peak

*'Maximum data  x:Over limit  !:over margin Operator: KK

File :TUWData #1543 Page: 1
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Radiated Emission Measurement

File -TUV Data #1544 Date: Time:
80.0  dBu¥/m
Limit1: e
70
6 | . L
MWWWW#WMMW@mwwWMMmMMMWW\~WWMMwM
50
40
30
20
10
0.0 .
5850.000 5855.00 586000 586500 5870.00 587500 5880.00 538500  5890.00 5300.00 MHz
Site 3m Chamber #3 Polarization: Vertical Temperature: ~ 24C
Limit: ( RE)SGWIFI(Bandedge) Peak Power; AC 120V/60Hz Humidity: 53%

EUT: Wall board 32" Tablet
M/N: P-WAL-106-YIT-01
Mode:11ac{80MHz) 5775

Note:
Reading Correct Measure- Antenna Table
No. Mk.  Freq. Level Factor ment Limit  Over Height Degree
MHz dBuV dB dBuV/im dBuv/m dB Detector cm degree  Comment
1 * 5850.150 24.14 39.35 63.49 7820 -14.71 peak
*:Maximum data  x:Overlimit l:over margin Operator: KK

File :TUV\Data #1544

Page: 1
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Radiated Emission Measurement

File :TUV Data #1545 Date: Time:
000  dBuV/m
“Limit1: —_
70 .
50
50 ) ' j 1
40 MWWMWWMWMWhWWWWWVWMWW p
30
20
10
0.0
4500.000 4565.00  4630.00  4695.00  4760.00 40825.00 4090.00  4955.00  5020.00 5150.00 MHz
Site 3m Chamber #3 Polarization: Horizontal Temperature: 24 C
Limit: (RE)Restricted Band Peak Power: AC 120V/60Hz Humidity: 53 %
EUT: Wall board 32" Tablet
M/N: P-WAL-106-YIT-01
Mode:11a 5180
Note:
Reading Correct Measure- Antenna Table
No. Mk. Freq.  Level Factor ment  Limit Over Height Degree
MHz dBuV dB dBuv/m  dBuV/m dB Detector cm degree  Comment
1 5148.700 10.95  38.00 48.95 74.00 -25.05 peak
2 * 5148.700 2.30 38.00 40.30 54.00 -13.70 AVG
*:Maximum data  x:Over limit  l:over margin Operator: KK

File :TUV\Data #1545 Page: 1
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Radiated Emission Measurement

File :TUWData :#1546

File :TUV Data #1546 Date: Time:
80.0  dBu¥/m
Limitl: —_
70 -
60 ‘
) w
40 MWMMW%WMVMMWWW\”WMW%WMWM o A
a0
20
10
0.0 :
4500.000 4565.00  4G630.00  4695.00  4760.00  4825.00  4890.00  4955.00  5020.00 5150.00 MHz
Site 3m Chamber #3 Polarization: Vertical Temperature: 24 C
Limit: (RE)Restricted Band Peak Power: AC 120v/60Hz Humidity: 53 %
EUT: Wall board 32" Tablet
M/N: P-WAL-106-YIT-01
Mode:11a 5180
Note:
Reading Correct Measure- Antenna Table
No. Mk.  Freq.  Level Factor ment Limit  Over Height Degree
MHz dBuv dB dBuv/im dBuV/m dB Detector cm degree Comment
1 5150.000 13.90 38.00 51.90 74.00 -22.10 peak
2 * 5150.000 3.60 38.00 41.60 54.00 -12.40 AVG
*:Maximum data  x:Over limit  l:.over margin Operator: KK

Page: 1
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Radiated Emission Measurement

File :TUWData #1547

File :TUV Data #1547 Date: Time:
80.0  dBuV/m
Limit1: —_—
70 )
60
50
1 .
hstsgiieredan . SAHL ont gt s A WAt st A Ao e i s Ao A L
3 k
20
10
0.0
5350.000 5361.00 537200 5363.00 5394.00 540500 5416.00 5427.00 5438.00 5460.00 MHz
Site 3m Chamber #3 Polarization: Horizontal Temperature: 24 C
Limit: (RE)Restricted Band Peak Power: AC 120V/60Hz Humidity: 53 %
EUT: Wall board 32" Tablet
M/N: P-WAL-106-YIT-01
Mode:11a 5180
Note:
Reading Correct Measure- Antenna Table
No. Mk.  Freq. Level Factor ment Limit ~ Over Height Degree
MHz dBuV dB dBuV/m dBuV/m dB Detector cm degree Comment
1 5361.880 5.74 38.41 44.15 74.00 -29.85 peak
2 * 5361.880 -7.51 38.41 30.90 5400 -23.10 AVG
“:Maximum data  x:Over limit  l:over margin Operator: KK
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File :-TUV
80.0  dBuV/m

Radiated Emission Measurement

Data #1548

Date: Time:

Limit1: —

1

L R PR A R TV ANENSP T P

§350.000 5361.00

5372.00 5383.00 5394.00

5405.00 5416.00 5427.00 5438.00 5460.00 MHz

Site 3m Chamber #3
Limit: (RE)Restricted Band Peak
EUT: Wall board 32" Tablet
MIN: P-WAL-106-Y1T-01

Mode:11a 5180

Polarization: Vertical Temperature: 540
Power: AC 120V/i60Hz Humidity: 53 %

Note:
Reading Correct Measure- Antenna Table
No. Mk. Freq.  Level Factor ment Limit Over Height Degree
MHz dBuv dB dBuV/m dBuV/m dB Detector cm degree  Comment
1 5358.030 7.42 38.40 45.82 74,00 -28.18 peak
2 * 5358.030 -5.80 38.40 32.60 54.00 -21.40 AVG B

*:Maximum data
File :TUW\Data #1548

x:Over limit  l:over margin

Operator: KK
Page: 1
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Radiated Emission Measurement

File :TUV Data #1551 Date: Time:
80.0  dBuv/m
Limit1: —
70
60 i
50
: 1
3
40 LAtk oo A B Ao s by P AP oot Y g
! ‘d
30
20
10
0.0
4500.000 4565.00  4630.00  4695.00  4760.00 482500  4890.00  4955.00  5020.00 5150.00 MHz
Site 3m Chamber #3 Polarization: Horizontal Temperature: ~ 24C
Limit: (RE)Restricted Band Peak Power: AC 120V/60Hz Humidity: 53 %

EUT: Wall board 32" Tablet
M/N: P-WAL-106-Y1T-01
Mode:11a 5240

Note:
Reading Correct Measure- Antenna Table
No. Mk.  Freq.  Level Factor ment  Limit  Over Height Degree
MHz dBuv dB dBuVim dBuV/m dB Detector cm degree Comment

1 5093.450 5.61 37.89 43.50 74.00 -30.50 peak
2 * 5093.450 -6.99  37.89 30.90 54.00 -23.10 AVG

*:Maximum data  x:Over limit  !:over margin Operator: KK

File :TUV\Data #1551 Page: 1
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Radiated Emission Measurement

File TUV Data #1552 Date: Time:
80.0 dBu¥/m
Limit1: —_—
70
60
50

! 1
a0 .MWMMWMM\MHMMWWW”WMM&WWNMWmMWHm

2
3

30
20
10
0.0
4500.000 4565.00  4630.00  4695.00  4760.00  4825.00 4890.00 4955.00  5020.00 5150.00 MHz
Site 3m Chamber #3 Polarization:  Vertical Temperature: 24 C
Limit: (RE)Restricted Band Peak Power: AC 120V/60Hz Humidity: 53%
EUT: Wall board 32" Tablet
M/N: P-WAL-106-Y1T-01
Mode:11a 5240
Note:
Reading Correct Measure- Antenna Table
No. Mk. Freq. Level Factor ment Limit ~ Over Height Degree
MHz dBuv dB dBuVim dBuV/m dB Detector cm degree  Comment
1 5147.400 574  38.00 43.74 74.00 -30.26 peak
2 * 5147.400 -7.60  38.00 30.40 54.00 -23.60 AVG
*:Maximum data  x:Over limit  l:over margin Operator: KK

File :TUWData #1552

Page: 1
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Radiated Emission Measurement
Data #1550 Date:

Time:

Limit1:

Loy,
skl

File :TUV
80.0  dBu¥/m
70
[H1]

50

1

z

3 :
MMMWWWJWMM:MW %wwwwwmﬂwmmwwﬂ

40 .
E
30
20
10
0.0 .
5350.000 5361.00 5372.00 5383.00 5394.00 5405.00 5416.00 542700  5438.00 5460.00 MHz
Site 3m Chamber #3 Polarization: Horizontal Temperature: 24C
Limit: (RE)Restricted Band Peak Power:  AC 120V/60Hz Humidity: 53%
EUT: Wall board 32" Tablet
M/N: P-WAL-106-YIT-01
Mode:11a 5240
Note:
Reading Correct Measure- Antenna Table
No. Mk. Freq.  Level Factor ment  Limit  Over Height Degree
MHz dBuvV dB dBuVim dBuV/m dB Detector cm degree  Comment
1 5392.570 9.73 38.46 48.19 74.00 -25.81 peak
2 * 5392.570 -4.86 38.46 33.60 54.00 -20.40 AVG
*Maximum data  x:Over limit !:over margin Operator: KK

File :TUWData #1550

Page: 1
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Radiated Emission Measurement

File :TUV Data #1549 Date: Time:
B0.0  dBu¥/m
" Limit - —_—
70
60
50 3
WWWWP\,L
Mt pritiipitssataiol bbb e ottt s M st
40 N ' ‘ !
3 .
30
20
10
0.0 !
5350000 5361.00 537200 5383.00 539400 540500 541600  5427.00  5438.00 5460.00 MHz
Site 3m Chamber #3 Polarization: Vertical Temperature: 24 C
Limit: (RE)Restricted Band Peak Power; AC 120V/60Hz Humidity: 53 %

EUT: Wall board 32" Tablet
M/N: P-WAL-106-YIT-01
Mode:11a 5240

Note:
Reading Correct Measure- Antenna Table
No. Mk. Freq. Level Factor ment  Limit  Over Height Degree
MHz dBuvV dB dBuV/im dBuVim dB Detector cm degree  Comment

1 5384.870 11.02 38.45 49.47 74.00 -24.53 peak
2 * 5384.870 -0.85 3845 37.60 54.00 -16.40 AVG

*:Maximum data  x:Overlimit l.over margin Operator: KK

File :TUV\Data #1549 Page: 1
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Radiated Emission Measurement

File :TUV Data #1553 Date: Time:
80.0 dBuY/m
Limit1:- e
70
60
50

1
b gt i Aot B gty S S tcfrtichasi S

40
30
20
10
0.0 .
4500.000 4596.00  4692.00  4789.00  4884.00  4980.00 5076.00 517200  5268.00 5460.00 MHz
Site 3m Chamber #3 Polarization: Horizontal Temperature: 24 C
Limit: (RE)Restricted Band Peak Power: AC 120V/60Hz Humidity: 53 %
EUT: Wall board 32" Tablet
M/N: P-WAL-106-Y1T-01
Mode:11a 5745
Note:
Reading Correct Measure- Antenna Table
No. Mk. Freq. Level Factor ment Limit Over Height Degree
MHz dBuvV dB dBuV/m dBuV/m dB Detector cm degree  Comment
1 5103.840 6.30 37.91 44.21 74.00 -29.79 peak
2 * 5103.840 -7.41 37.91 30.50 54.00 -23.50 AVG
*:Maximum data  x:Over limit  !:over margin Operator: KK

File :TUWData #1553

Page: 1
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Radiated Emission Measurement

File :-TUV\Data #1554

Page: 1

File ;TUV Data #1554 Date: Time:
80.0  dBuV/m
Limit1: —
70 ' -
60
50 )
| o
Mty vy ;
40 MMMMUWWWWMJMMMMMMW MM‘ WWAMWM
30 :
20
10
0.0
4500.000 4596.00  4692.00 4788.00  4884.00  4980.00 5076.00 5172.00  5268.00 5460.00 MHz
Site 3m Chamber #3 Polarization: Vertical Temperature: 24C
Limit: (RE)Restricted Band Peak Power; AC 120V/i60Hz Humidity: 53 %
EUT: Wall board 32" Tablet
M/N: P-WAL-106-YIT-01
Mode:11a 5745
Note:
Reading Correct Measure- Antenna Table
No. Mk. Freq.  Level Factor ~ ment  Limit  Over Height Degree
MHz dBuv dB dBuV/m dBuV/m dB Detector cm degree Comment
1 5253.600 577  38.20 43.97 74.00 -30.03 peak
2 * 5253.600 -6.60 38.20 31.60 54.00 -2240 AVG
*:Maximum data  x:Over limit  L:over margin Operator: KK
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Radiated Emission Measurement
File - TUV Data #1556 Date: Time:
80.0  dBu¥/m

Limit1: —_

70

60

50

w0 WWMWMMMWMWWWMWWWWWMWMW

30
20

10

0.0 .
4500.000 4596.00 4632.00 4768.00 4864.00 4980.00 5076.00 5172.00 5268.00 5460.00 MHz

Site 3m Chamber #3 Polarization: Horizontal Temperature: ~ 24C
Limit: (RE)Restricted Band Peak Power:  AC 120V/60Hz Humidity: 53 %
EUT: Wall board 32" Tablet

M/N: P-WAL-106-YIT-01

Mode:11a 5825

Note:
Reading Correct Measure- Antenna Table
No. Mk. Freq. Level Factor ment  Limit Over Height Degree
MHz dBuv dB dBuV/m dBuV/m dB Detector cm degree  Comment

1 5424.480 599  38.53 44.52 74.00 -29.48 peak
2 * 5424.480 -5.03 38.53 33.50 54.00 -20.50 AVG

“Maximum data  x:Over limit  !:over margin Operator: KK

File :TUV\Data :#1556 Page: 1
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Radiated Emission Measurement

File :TUV Data #1555 Date: Time:
80.0  dBu¥/m
Limit1: —_—
70
60 ‘
50

: 1
00 bbbyl Attt oAbt b o

30
20
10
0.0 :
4500.000 4596.00  4692.00 4788.00 4884.00 4980.00 5076.00 5172.00 5268.00 5460.00 MHz
Site 3m Chamber #3 Polarization: Vertical Temperature: 24C
Limit: (RE)Restricted Band Peak Power: AC 120V/60Hz Humidity: 53%
EUT: Wall board 32" Tablet
MI/N: P-WAL-106-YIT-01
Mode:11a 5825
Note:
Reading Correct Measure- Antenna Table
No. Mk.  Freq.  Level Factor ment Limit Over Height Degree
MHz dBuV dB dBuV/m dBuV/m dB Detector cm degree Comment

1 5401.440 5.96

38.48 44.44  74.00 -29.56 peak

2 * 5401.440 -5.48

38.48 33.00 54.00 -21.00 AVG

*Maximum data  x:Over limit

File :TUV\Data :#1555

l:over margin Operator: KK

Page: 1
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Fiie :TUV Data #1567 Date: Time:
80.0  dBuV¥/m
Limitt: —
fimik2s
70 :
60
1
X
50

Radiated Emission Measurement

MMW\WWWWMWWWWMAWW&WmM‘

40
30
20
10
0.0
4500.000 4565.00  4630.00  4635.00  4760.00  4825.00  4890.00  4955.00  5020.00 5150.00 MHz
Site 3m Chamber #3 Polarization: Horizontal Temperature: 24 C
Limit: (RE)Restricted Band Peak Power: AC 120V/60Hz Humidity: 53 %
EUT: Wall board 32" Tablet
MIN: P-WAL-106-YIT-01
Mode:11n(20MHz) 5180
Note:
Reading Correct Measure- Antenna Table
No. Mk. Freg. Level Factor ment Limit Over Height Degree
MHz dBuv dB dBuV/m dBuV/m dB Detector cm degree  Comment
1 5149.350 18.52  38.00 56.52  74.00 -17.48 peak
2 * 5149350 590 38.00 43.90 54.00 -10.10 AVG
*Maximum data  x:Over limit  l:over margin Operator: KK

File :TUV\Data :#1567 Page: 1
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Radiated Emission Measurement

File -TUV Data #1568 Date: Time:
80.0  dBuV/m
* Limit1: —
70 i
[H1] L 1
50
40 bbb b b A AN gt gttt ‘”M ‘LW ‘
30
20
10
0.0 X
4500.000 4565.00  4630.00 469500  4760.00 482500  4830.00 495500  5020.00 5150.00 MHz
Site 3m Chamber #3 Polarization: Vertical Temperature: 24¢C
Limit: (RE)Restricted Band Peak Power: AC 120V/60Hz Humidity: 53 %
EUT: Wall board 32" Tablet
M/N: P-WAL-106-YIT-01
Mode:11n(20MHz) 5180
Note:
Reading Correct Measure- Antenna Table
No. Mk. Freq.  Level Factor ment Limit Over Height Degree
MHz dBuV dB dBuVim dBuV/m dB Detector cm degree Comment
1 5148.700 19.26 38.00 57.26 74.00 -16.74 peak
2 * 5148.700 7.20 38.00 45.20 54.00 -8.80 AVG )
*:Maximum data  x:Over limit  !:over margin Operator: KK

File :TUV\Data #1568

Page: 1
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Radiated Emission Measurement

File :TUV Data #1566 Date: Time:
80.0  dBuV/m
Limit1: —
70
60
50
i 1
| Wit i st e e Lt A A At oy sttt halond bbb At o Didpaih st
30
20
10
0.0 :
5350.000 5361.00 537200 538300 5394.00 540500 G5416.00  5427.00  5430.00 5460.00 MHz
Site 3m Chamber #3 Polarization: Horizontal Temperature: 24 C
Limit: (RE)Restricted Band Peak Power: AC 120V/60Hz Humidity: 53 %

EUT: Wall board 32" Tablet
M/N: P-WAL-106-YIT-01
Mode:11n(20MHz} 5180

Note:
Reading Correct Measure- Antenna Table
No. Mk. Freq. Level Factor ment Limit Over Height Degree
MHz dBuvV dB dBuV/m dBuv/m dB Detector cm degree Comment

1 5437.560 6.99  38.55 4554 7400 -2846 peak
2 ™ 5437.560 -4.65 38.55 33.90 54.00 -20.10 AVG

*:Maximum data  x:Over limit  !:over margin Operator: KK
File :TUW\Data #1566 Page: 1
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Radiated Emission Measurement

File :TUV Data #1565 Date: Time:
80.0  dBuV/m
Limit1: _
70 )
60
50
bt s Ml P b A AS AN bt st M ettt
30
20
10
0.0
5350.000 5361.00 537200 5383.00 5394.00 5405.00 5416.00 5427.00 5438.00 5460.00 MHz
Site 3m Chamber #3 Polarization:  Vertical Temperature: 24C
Limit: (RE)Restricted Band Peak Power: AC 120V/60Hz Humidity: 53 %
EUT: Wall board 32" Tablet
M/N: P-WAL-106-YIT-01
Mode: 11n(20MHz) 5180
Note:
Reading Correct Measure- Antenna Table
No. Mk.  Freq.  Level Factor ment  Limit  Over Height Degree
MHz dBuvV dB dBuV/m dBuV/m dB Detector cm degree  Comment

1 5390.040 8.32  38.46 46.78  74.00 -27.22 peak

2 * 5390.040 -3.36 3846 3510 5400 -1890 AVG

*:Maximum data  x:Over limit  l:over margin Operator: KK

File :TUW\Data #1565 Page: 1
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Radiated Emission Measurement

File :TUV Data #1561 Date: Time:
800  dBuV/m
Limit1: ——
7
60
50
1 .
OV, BT RIS
€0 b P g A ot sttt e M §
30
20
10
0.0
4500.000 456500  4630.00 469500  4760.00  4B25.00  4890.00  4955.00  5020.00 5150.00 MHz
Site 3m Chamber #3 Polarization: Horizontal Temperature: 24 C
Limit: (RE)Restricted Band Peak Power: AC 120V/60Hz Humidity: 53 %

EUT: Wall board 32" Tablet
M/N: P-WAL-106-YIT-01
Mode:11n(20MHz) 5240

Note:
Reading Correct Measure- Antenna Table
No. Mk.  Freq. Level Factor  ment Limit Over Height Degree
MHz dBuv dB dBuV/m dBuV/m dB Detector cm degree  Comment

1 4702.800 6.66  36.56 43.22 74.00 -30.78 peak

2 * 4702.800 -496  36.56 31.60 54.00 -22.40 AVG
*:Maximum data  x:Overlimit l:over margin Operator: KK
File :TUWData #1561 Page: 1
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Radiated Emission Measurement

File :TUV Data #1562 Date: Time:
80.0  dBu¥/m
Limit1: —

70

60

50

; .

40 bt bt A A g bt bt st bt bt st e STttt ooy

30 ‘ %

20

10

0.0

4500.000 4565.00  4630.00 469500 4/60.00 4825.00  4890.00  4955.00  5020.00 5150.00 MHz
Site 3m Chamber #3 Polarization: Vertical Temperature: 24 C
Limit: (RE)Restricted Band Peak Power; AC 120V/60Hz Humidity: 53 %

EUT: Wall board 32" Tablet
M/N: P-WAL-106-YIT-01
Mode:11n(20MHz) 5240

Note:
Reading Correct Measure- Antenna  Table
No. Mk. Freq.  Level Factor ment Limit Over Height Degree
MHz dBuv dB dBuV/m dBuV/m dB Detector cm degree Comment

1 5008.300 6.05 37.73 43.78 7400 -30.22 peak
2 * 5008.300 -7.13 37.73 30.60 54.00 -23.40 AVG

*:Maximum data  x:Over limit  !:over margin Operator: KK

File :TUV\Data :#1562 Page: 1
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Radiated Emission Measurement
Data #1563 Date:

Time:

File :TUV
80.0  dBu¥/m
70
60
50

40 -
b
30
20
10
0.0
5350.000 5361.00  5372.00 5383.00 5394.00 540500 5416.00 5427.00 5438.00 5460.00 MHz
Site 3m Chamber #3 Polarization: Horizontal Temperature: 24 C
Limit: (RE)Restricted Band Peak Power: AC 120v/60Hz Humidity: 53 %
EUT: Wall board 32" Tablet
M/N: P-WAL-106-YIT-01
Mode:11n(20MHz) 5240
Note:
Reading Correct Measure- Antenna Table
No. Mk. Freq. Level Factor ment Limit Over Height Degree
MHz dBuv dB dBuV/m dBuV/m dB Detector cm degree  Comment
1 5383.550 9.29 3845 47.74 7400 -26.26 peak
2 * 5383.550 -2.55 3845 35.90 54.00 -18.10 AVG
*:Maximum data  x:Over limit  l:over margin Operator: KK

File :TUV\Data #1563

Page: 1
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Radiated Emission Measurement

File :TUV Data #1564 Date: Time:
80.0 dBuV/m
Limil1: R
—kimits
70
50
o .\f‘-ﬂwj | |
J
At Wl i %VMWNWWWWMWMMWM
40 : : 3 ‘ S . '
30
20
10
0.0
5350.000 5361.00 5372.00 5383.00 5394.00 540500 5416.00 5427.00  5438.00 5460.00 MHz
Site 3m Chamber #3 Polarization:  Vertical Temperature: 24 C
Limit: (RE)Restricted Band Peak Power: AC 120V/60Hz Humidity: 53 %
EUT: Wall board 32" Tablet
M/N: P-WAL-106-YIT-01
Mode:11n(20MHz) 5240
Note:
Reading Correct Measure- Antenna Table
No. Mk.  Freq. Level Factor ment Limit  Over Height Degree
MHz dBuv dB dBuV/m dBuVim dB Detector cm degree  Comment
1 5391.580 10.25 38.46 48.71 74,00 -25.29 peak
2 * 5391580 -0.56  38.46 37.90 54,00 -16.10 AVG
*:Maximum data  x:Over limit  l:over margin Operator: KK

File :TUV\Data :#1564

Page: 1
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Radiated Emission Measurement

File :TUV Data #1560 Date: Time:
80.0  dBuV/m
Limit1: B

70 .

60

50

X

4D P hsttisdt byttt stisuebaboaol Tl sy i i

a0 7

20

10

0.0 :

4500.000 4596.00  4692.00 4766.00 4604.00 4380.00 5076.00 517200  5268.00 5460.00 MHz
Site 3m Chamber #3 Polarization: Horizontal Temperature: 24 C
Limit: (RE)Restricted Band Peak Power: AC 120V/60Hz Humidity: 53%
EUT: Wall board 32" Tablet
M/N: P-WAL-106-YIT-01
Mode:11n(20MHz) 5745
Note:
Reading Correct Measure- Antenna Table
No. Mk. Freq. Level Factor ment Limit Over Height Degree
MHz dBuV dB dBuV/m dBuv/m dB Detector cm degree  Comment

1 5261.280 6.11 38.22 44.33 74.00 -29.67 peak

2 * 5261.280 -6.52 38.22 31.70 54,00 -22.30 AVG
*:Maximum data  x:Over limit  !:over margin Operator: KK

File :TUWData #1560

Page: 1
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Radiated Emission Measurement

File :TUV Data #1559 Date: Time:
f0.0 dBuV/m
* Limitl- -
70 i
50
50
X
PR PR W;,‘erwmmwMWM”N‘WMMWWM“WWM'W’WWMMW"M"’W
g
30
20
10
0.0 .
4500.000 4596.00  4692.00  4788.00  4854.00 4980.00 5076.00 5172.00  5268.00 5460.00 MHz
Site 3m Chamber #3 Polarization: Vertical Temperature: 24¢C
Limit: (RE)Restricted Band Peak Power: AC 120v/60Hz Humidity: 53%
EUT: Wall board 32" Tablet
M/N: P-WAL-106-YIT-01
Mode:11n(20MHz) 5745
Note:
Reading Correct Measure- Antenna Table
No. Mk.  Freq.  Level Factor ment Limit  Over Height Degree
MHz dBuV dB dBuV/m dBuVim dB Detector cm degree  Comment
1 5398.560 564 3848 44 12 74.00 -29.88 peak
2 * 5398.560 -6.08  38.48 32.40 54.00 -21.60 AVG
*:Maximum data  x:Over limit  l:over margin Operator: KK

File :TUV\Data #1559 Page: 1
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Radiated Emission Measurement

File :TUV Data #1557 Date: Time:
80.0  dBuV/m
Limit1: e
70 )
60
50
1
4D (b Mmoo AW AT g it ot it A
30 :
20
10
0.0
4500.000 4596.00  4692.00 4788.00 488400 4980.00 5076.00 5172.00  5268.00 5460.00 MHz
Site 3m Chamber #3 Polarization: Horizontal Temperature: 24 C
Limit: (RE)Restricted Band Peak Power: AC 120V/60Hz Humidity: 53%

EUT: Wall board 32" Tablet
M/N: P-WAL-106-YIT-01
Mode:11n(20MHz) 5825

Note:
Reading Correct Measure- Antenna Table
No. Mk. Freq. Level Factor ment Limit Over Height Degree
MHz dBuv dB dBuVim dBuV/m dB Detector cm degree Comment
1 5267.040 5.79 38.22 44.01 74,00 -29.99 peak
2 * 5267.040 -6.62 38.22 31.60 54.00 -22.40 AVG
*:Maximum data  x:Over limit  !:over margin Operator: KK

File :TUV\Data #1557 Page: 1
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File :TUV
80.0 dBuV/m

Radiated Emission Measurement

Data #1558

Date: Time:

Limit1: JR—

s,

70

60

50

: 1 i
4D A bl A A st P T

§

EUT: Wall board 32" Tablet
M/N: P-WAL-106-YIT-01
Mode:11n(20MHz) 5825
Note:

30
20
10
0.0 ) i
4500.000 4596.00  4692.00  4788.00  4884.00 4980.00 5076.00 5172.00  5268.00 5460.00 MHz
Site 3m Chamber #3 Polarization: Vertical Temperature: 24C
Limit: (RE)Restricted Band Peak Power: AC 120V/60Hz Humidity: 53 %

Reading Correct Measure-

Antenna Table

File :TUWData #1558

No. Mk. Freq.  Level Factor ~ment Limit Over Height Degree
MHz dBuv dB dBuV/m  dBuV/m dB Detector cm degree  Comment
1 5317.920 548  38.32 43.80 74.00 -30.20 peak
2 * 5317.920 -6.42 3832 31.90 54.00 -22.10 AVG
*:Maximum data  x:Over limit  !:over margin Operator: KK
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Radiated Emission Measurement

Fite - TUV Data #1570 Date: Time:
8D.0  dBu¥/m
Limnit1: —
70
&0 ;ﬂ
50 WW/
: . A
40 bttt g b kot hsitoonirahnmpttgtoytdbon saod pmb s R
30
20
10
0.0 |
4500.000 4565.00  4630.00  4695.00  4760.00 482500  4690.00 495500  5020.00 5150.00 MHz
Site 3m Chamber #3 Polarization: Horizontal Temperature: 24¢C
Limit: (RE)Restricted Band Peak Power: AC 120V/60Hz Humidity: 53%

EUT: Wall board 32" Tablet
M/N; P-WAL-106-YIT-01
Mode:11n{40MHz) 5190

Note:
Reading Correct Measure- Antenna Table
No. Mk. Freq. Level Factor ~ment Limit  Over Height Degree
MHz dBuV dB dBuV/m dBuV/m dB Detector cm degree  Comment
1 5150.000 2220  38.00 60.20 74.00 -13.80 peak
2 * 5150.000 4.60  38.00 4260 54.00 -11.40 AVG
*Maximum data  x:Over limit  !:over margin Operator: KK

File :TUWData #1570 Page: 1
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File :TUV

B0.0 dBuV/m

Radiated Emission Measurement

Data #1569 Date: Time:

Limit1:

70

60

Lt

o

50

40 WMM}WWWWMWWMMMMHMW%WW“WMMM

o

A M

File :TUW\Data #1569

Page: 1

30
20
10
0.0 :
4500.000 4565.00  4630.00  4695.00  4760.00 482500  4890.00  4955.00  5020.00 5150.00 MHz
Site 3m Chamber #3 Polarization: Vertical Temperature: 24¢C
Limit: (RE)Restricted Band Peak Power: AC 120V/60Hz Humidity: 53 %
EUT: Wall board 32" Tablet
M/N: P-WAL-106-YIT-01
Mode:11n{40MHz) 5190
Note:
Reading Correct Measure- Antenna Table
No. Mk.  Freq. Level Factor ment Limit Over Height Degree
MHz dBuV dB dBuv/m dBuV/m dB Detector cm degree  Comment
1 5144.150 27.75  37.99 65.74 7400 -8.26 peak
2 * 5144150 8.31 37.99 46.30 54.00 -7.70 AVG
“Maximum data  x:Over limit  l:over margin Operator: KK
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Radiated Emission Measurement

File :TUV Data #1571 Date: Time:
80.0 dBu¥/m
Limit1: _
70 )
50
50 i ) :
Rk A TRPTR PN PO ST ERAERRC LT APROWRRE G SN P T UL LYYW SO MOV S P WO SRR,
40 . . o e .
38
20
10
0.0 :
5350.000 5361.00  5372.00 5383.06 539400 540500 541600 5427.00  5438.00 5460.00 MHz
Site 3m Chamber #3 Polarization: Horizontal Temperature:  24C
Limit: (RE)Restricted Band Peak Power: AC 120V/60Hz Humidity: 53 %
EUT: Wall board 32" Tablet
M/N: P-WAL-106-YIT-01
Mode:11n(40MHz) 5190
Note:
Reading Correct Measure- Antenna Table
No. Mk.  Freq.  Level Factor ment Limit Over Height Degree
MHz dBuV dB dBuV/m dBuV/im dB Detector cm degree Comment
1 5355.500 7.77  38.39 46.16  74.00 -27.84 peak
2 * 5355500 -0.79  38.39 37.60 54,00 -16.40 AVG
*:Maximum data  x:Over limit  !:over margin Operator: KK

Fite :TUW\Data #1571

Page: 1
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Radiated Emission Measurement

File . TUV Data #1572 Date: Time:
80.0 dBuV/m
Limitt: —_
imitas
70
60
50 1
w%»%MMWMW«MMMMWMWMWMMleMM
40 ¥, ’ E . .
30
20
10
0.0
5350.000 5361.00  5372.00 5383.00 5394.00 540500 5416.00 5427.00 5438.00 5460.00 MHz
Site 3m Chamber #3 Polarization:  Vertical Temperature: 240
Limit: (RE)Restricted Band Peak Power: AC 120V/60Hz Humidity: 53%
EUT: Wall board 32" Tablet
M/N: P-WAL-106-YIT-01
Mode:11n{40MHz) 5190
Note:
Reading Correct Measure- Antenna Table
No. Mk. Freq. Level Factor  ment Limit Over Height Degree
MHz dBuV dB dBuV/m dBuV/m dB Detector cm degree  Comment
1 5355.500 8.34 38.39 46.73 74.00 -27.27 peak
2 * 5355.500 -0.49 38.39 37.90 54.00 -16.10 AVG
*:Maximum data  x:Over limit  !:over margin Operator: KK

File :TUWData #1572 Page: 1
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Radiated Emission Measurement

File TUV Data #1575 Date: Time:
80.0 dBuV/m
Limitt:  —
70
60
50

]
40 bt b A s elngh s it it )

1

30

20

10

0.0 i i i

4500.000 4565.00  4530.00 469500 4760.00 482500  4890.00  4355.00  5020.00 5150.00 MHz
Site 3m Chamber #3 Polarization: Horizontal Temperature: ~ 24C
Limit: (RE)Restricted Band Peak Power: AC 120V/60Hz Humidity: 53 %
EUT: Wall board 32" Tablet
M/N: P-WAL-106-YIT-01
Mode: 11n(40MHz) 5230
Note:

Reading Correct Measure- Antenna Table
No. Mk. Freq. Level Factor ment Limit Over Height Degree
MHz dBuv dB dBuV/m dBuV/m dB Detector cm degree Comment

1 5149.350 8.00

38.00 46.00 74.00 -28.00 peak

2 * 5149.350 -0.50

38.00 37.50 54.00 -16.50 AVG

*Maximum data  x:Over limit

File :TUVW\Data :#1575

l:over margin Operator: KK

Page: 1
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Radiated Emission Measurement
Data #1576 Date: Time:

Limit1: —_

S,

File :-TUV
80.0 dBu¥/m
70
60
50

0 MMWMWMWWMMWWWWWWWW%WMM“WWWH

1

30
20
10
0.0 . :
4500.000 456500  4630.00 4695.00  4760.00  4825.00  4890.00 4955.00  5020.00 5150.00 MHz
Site 3m Chamber #3 Polarization: Vertical Temperature: 24 C
Limit: (RE)Restricted Band Peak Power; AC 120V/60Hz Humidity: 53%

EUT: Wall board 32" Tablet
M/IN: P-WAL-106-YIT-01
Mode:11n(40MHz) 5230

Note:
Reading Correct Measure- Antenna Table
No. Mk. Freq.  Level Factor ~ment Limit Over Height Degree
MHz dBuv dB dBuV/m dBuV/m dB Detector cm degree Comment
1 5147.400 10.78 38.00 48.78 74.00 -2522 peak
2 * 5147.400 4.00 38.00 42.00 5400 -12.00 AVG
*Maximum data  x:Overlimit !:over margin Operator: KK

File :TUW\Data #1576

Page: 1
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Radiated Emission Measurement

File :TUV Data #1574 Date: Time:
80.0 dBuV/m
Limit1: —
. tritiod:
60
50 . :
¥
WM“N\W’WWWMM“WWW{ Py ,,,Mww.ﬁ *ANMM\WM\WWMMMMMM\WW
40 i ' .
30
20
10
0.0
5350.000 5361.00 537200  5383.00  5394.00 5405.00 5416.00 5427.00 5438.00 5460.00 MHz
Site 3m Chamber #3 Polarization: Horizontal Temperature:  24C
Limit: (RE)Restricted Band Peak Power: AC 120V/60Hz Humidity: 53%
EUT: Wall board 32" Tablet
M/N: P-WAL-106-YIT-01
Mode:11n(40MHz) 5230
Note:
Reading Correct Measure- Antenna Table
No. Mk. Freq. Level Factor ment Limit Over Height Degree
MHz dBuv dB dBuV/m dBuV/m dB Detector cm degree  Comment
1 5366.170 7.67 38.41 46.08 74.00 -27.92 peak
2 * 5366.170 1.69 38.41 40.10 54.00 -13.90 AVG
*:Maximum data  x:Over limit  L:over margin Operator: KK

File :TUWData #1574 Page: 1
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Radiated Emission Measurement

File :TUV Data #1573 Date: Time:
80.0  dBuv/m
Limit1: e
70
60
50 1 .
meww vt W“\ﬁMW“M%WWWMMMNWWMWmeW
40 - & . B . )
30
20
10
0.0 :
5350.000 5361.00 537200 5383.00 5394.00 540500 5416.00 5427.00  5438.00 5450.00 MHz
Site 3m Chamber #3 Polarization:  Vertical Temperature: 24C
Limit: (RE)Restricted Band Peak Power: AC 120V/60Hz Humidity: 53 %

EUT: Wall board 32" Tablet
M/N: P-WAL-106-Y1T-01
Mode:11n(40MHz) 5230

Note:
Reading Correct Measure- Antenna Table
No. Mk.  Freq.  Level Factor ~ ment Limit  Over Height Degree
MHz dBuv dB dBuV/m dBuvim dB Detector cm degree  Comment
1 5367.160 9.21 38.41 47.62 74.00 -26.38 peak
2 * 5367.160 0.79 38.41 39.20 54.00 -14.80 AVG
*:Maximum data  x:Overlimit l:over margin Operator: KK

File :TUVW\Data #1573 Page: 1
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Radiated Emission Measurement

File :TUV Data #1577 Date: Time:
80.0  dBu¥/m
Limit: —_
70
60
50
1
4D Pt wWWWWMMMMWW*W.'.“‘WWMMWMW““ g
: : §
30
20
10
0.0
4500.000 4596.00  4692.00  4780.00  4884.00 4980.00 5076.00 517200 5268.00 5480.00 MHz
Site 3m Chamber #3 Polarization: Horizontal Temperature: 24C

Limit: (RE)Restricted Band Peak Power: AC 120V/60Hz Humidity: 53 %
EUT: Wall board 32" Tablet
M/N: P-WAL-106-Y1T-01
Mode:11n{40MHz) 5755

Note:
Reading Correct Measure- Antenna Table
No. Mk. Freq.  Level Factor  ment Limit  Over Height Degree
MHz dBuv dB dBuv/m dBuVv/m dB Detector cm degree Comment
1 5418.720 5.96 38.51 44.47 74.00 -29.53 peak
2 * 5418.720 -2.51 38.51 36.00 54.00 -18.00 AVG
*Maximum data  x:Overlimit  !:over margin Operator: KK

File :TUW\Data #1577

Page: 1
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Radiated Emission Measurement

File :TUV Data #1578 Date: Time:
80.0  dBuV/m
. Limit1: —_—
70 -
60
50
| x
40 Mooy oy s et e bl Rt AN s S oW s A A 2
. ; 3
30
20
10
6.0
4500.000 4596.00  4692.00  4788.00  4884.00 498000 5076.00 517200 5268.00 5460.00 MHz
Site 3m Chamber #3 Polarization:  Vertical Temperature:  24C
Limit: (RE)Restricted Band Peak Power: AC 120V/60Hz Humidity: 53%
EUT: Wall board 32" Tablet
M/N: P-WAL-106-YIT-01
Mode:11n(40MHz) 5755
Note:
Reading Correct Measure- Antenna  Table
No. Mk. Freg. Level Factor ment Limit Over Height Degree
MHz dBuv dB dBuV/m  dBuV/m dB Detector cm degree  Comment
1 5391.840 6.23 38.46 4469 7400 -29.31 peak
2 * 5391.840 -4.56 38.46 33.90 54.00 -20.10 AVG
*:Maximum data  x:Overlimit !:over margin . Operator: KK

File :TUWData #1578 Page: 1
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Radiated Emission Measurement

File :-TUV Data :#1580 Date: Time:
00.0  dBuV/m
Limit1: —_
70 -
60
50 :
: 1
40 i s W lg b Ot Mmoo .1W“*’“”‘ bt
5
30 :
20
10
0.0 : :
4500.000 4596.00  4692.00  4788.00  4864.00 4980.00 5076.00 517200 5260.00 5460.00 MHz
Site 3m Chamber #3 Polarization: Horizontal Temperature: 24 C
Limit: (RE)Restricted Band Peak Power: AC 120V/60Hz Humidity: 53 %
EUT: Wall board 32" Tablet
M/N: P-WAL-106-YIT-01
Mode:11n(40MHz) 5795
Note:
Reading Correct Measure- Antenna Table
No. Mk.  Freq.  Level Factor ment Limit Over Height Degree
MHz dBuv dB dBuV/m dBuV/m dB Detector cm degree Comment
1 5262.240 6.34 3822 4456  74.00 -29.44 peak
2 * 5262240 -5.72  38.22 3250 54.00 -21.50 AVG B
*:Maximumdata  x:Overlimit l:over margin Operator: KK

File :TUV\Data #1580 Page: 1
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File :TUV
80.0 dBu¥/m

Radiated Emission Measurement
Data #1579 Date: Time:

Limit1: —

1o,

70

60

50

: 1
40 memmdmwm«mwwwmwwmmﬁw&mwﬁwmww

3

30
28
10
0.0 .
4500.000 4596.00  4692.00  4786.00 460400  4960.00  5076.00  5172.00  5268.00 5460.00 MHz
Site 3m Chamber #3 Polarization:  Vertical Temperature:  24C
Limit: (RE)Restricted Band Peak Power: AC 120V/60Hz Humidity: 53 %

EUT: Wall board 32" Tablet
M/N: P-WAL-106-YIT-01

Mode:11n(40MHz) 5795
Note:
Reading Correct Measure- Antenna Table
No. Mk. Freg. Level Factor ment Limit Over Height Degree
MHz dBuV dB dBuV/m dBuV/m dB Detector cm degree Comment

1 5255.520 6.52 38.20 4472 7400 -29.28 peak

2 * 5255.520 -3.00 38.20 3520 54.00 -18.80 AVG
*:Maximum data  x:Over limit !:over margin Operator: KK

File :TUV\Data #1579

Page: 1
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File :TUV
80.0  dBuY/m

Radiated Emission Measurement
Data #1605 Date: Time:

Limit1: _

LA

70

60

50

x
40 byt g oottt Al M g A A s ol e 4ot
4

30

20

10

0.0 .

4500.000 4565.00  4630.00 469500  4760.00 482500 469000 4955.00 5020.00 5150.00 MHz
Site 3m Chamber #3 Polarization: Horizontal Temperature: ~ 24C
Limit: (RE)Restricted Band Peak Power: AC 120V/60Hz Hurnidity: 53 %
EUT: Wall board 32" Tablet
M/N: P-WAL-106-YIT-01
Mode:11ac(20MHz) 5240
Note:

Reading Correct Measure- Antenna Table
No. Mk.  Freq. Level Factor ment Limit  Over Height Degree
MHz dBuv dB dBuVv/m dBuV/m dB Detector cm degree Comment

1 5028.450 6.38

37.76 4414 7400 -20.86 peak

2 * 5028.450 -3.66

37.76 3410 54.00 -19.90 AVG

*:Maximum data  x:Over limit

File :TUWData #1605

l:over margin Operator: KK

Page: 1
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Radiated Emission Measurement
File :TUV Data #1606 Date: Time:
80.0 dBuVi/m

70

60

50
40 PPttt b it o M b Rttt ndbtafhi o s b itogipbivsoncs o
30
20

10

0.0 : ;
4500.000 4565.00  4630.00  4695.00  4760.00 482500  4890.00  4955.00  5020.00 5150.00 MHz
Site 3m Chamber #3 Polarization: Vertical Temperature: 24C

Limit: (RE)Restricted Band Peak Power: AC 120v/60Hz Humidity: 53 %
EUT: Wall board 32" Tablet

M/N: P-WAL-106-YIT-01

Mode:11ac(20MHz) 5240

Note:
Reading Correct Measure- Antenna Table
No. Mk.  Freq. Level Factor ment Limit ~ Over Height Degree
MHz dBuv dB dBuV/m dBuv/m daB Detector cm degree Comment

1 4889.350 7.16 37.03 4419  74.00 -29.81 peak
2 * 4889.350 -3.43 37.03 33.60 54.00 -2040 AVG

*:Maximum data  x:Over limit  !:over margin Operator: KK

Fife : TUWData #1606 Page: 1
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File :TUV
80.0 dBuV/m

Radiated Emission Measurement
Data #1604 Date: Time:

Limit1: ——
f-imitzs

70

60

50

oA b A ottt ot MMW&MMMWMMMMWW«MWMWM

1

EUT: Wall board 32" Tablet
M/N: P-WAL-106-YIT-01
Mode:11ac(20MHz) 5240

40
30
20
10
0.0 :
5350.000 5361.00 537200 5383.00 539400 540500 5416.00 5427.00  5438.00 5460.00 MHz
Site 3m Chamber #3 Polarization: Horizontal Temperature: 24C
Limit: (RE)Restricted Band Peak Power: AC 120V/60Hz Humidity: 53 %

File : TUWData #1604

Note:
Reading Correct Measure- Antenna Table
No. Mk.  Freq. Level Factor ment Limit Over Height Degree
MHz dBuV dB dBuV/m dBuV/m dB Detector cm degree Comment
1 5387.950 9.98 38.46 48.44 7400 -25.56 peak
2 * 5387.950 1.04 38.46 39.50 54.00 -14.50 AVG
*:Maximum data  x:Over limit  !:over margin Operator: KK
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Radiated Emission Measurement

File :TUV Data #1603 Date: Time:
80.0 dBu¥/m
Limit1: —
70 .
50
50 L 1 :
memﬁw
M"*‘“Ww«ummmww 3 \wmmm»wwawwmwwwmmw
40 . : . . [T . )
30
20
10 :
0.0 , :
5350.000 5361.00  5372.00 5383.00 539400 540500 541600 5427.00  5438.00 5460.00 MHz
Site 3m Chamber #3 Polarization:  Vertical Temperature: 24 C
Limit: {RE)Restricted Band Peak Power: AC 120V/60Hz Humidity: 53 %
EUT: Wall board 32" Tablet
M/N: P-WAL-106-YIT-01
Mode: 11ac(20MHz) 5240
Note:
Reading Correct Measure- Antenna Table
No. Mk.  Freq.  Level Factor ment Limit Over Height Degree
MHz dBuv dB dBuV/m dBuV/m dB Detector cm degree  Comment
1 5393.120 10.63 38.46 49.09 74.00 -24.91 peak
2 ™ 5393.120 1.64 38.46 40.10 54.00 -13.90 AVG
*:Maximum data  x:Over limit  !:over margin Operator: KK

File :TUV\Data #1603 Page: 1
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Radiated Emission Measurement

File :TUV Data #1600 Date: Time:
80.0  dBuV/m
Limit1: —
70
60 L
1
50

40 wvmmmmmmwxwwmwwwwmwwwwwwwwww‘M

30
20
10
0.0 ; .
4500000 4565.00 4630.00 469500 4760.00 482500  4890.00  4955.00 502000 5150.00 MHz
Site 3m Chamber #3 Polarization: Horizontal Temperature: 24G
Limit: (RE)Restricted Band Peak Power: AC 120V/60Hz Humidity: 53 %

EUT: Wall board 32" Tablet
M/N: P-WAL-106-YIT-01
Mode:11ac(20MHz) 5180

Note:
Reading Correct Measure- Antenna Table
No. Mk.  Freq.  Level Factor ~ment Limit  Over Height Degree
MHz dBuv dB dBuV/m dBuV/m dB Detector cm degree Comment

1 5150.000 14.94 38.00 52,94  74.00 -21.06 pesak

2 * 5150.000 210  38.00 40.10 54.00 -13.80 AVG

*Maximum data  x:Over limit  l:over margin Operator: KK
File : TUV\Data #1600 Page: 1
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Radiated Emission Measurement

File :TUV Data #1599 Date: Time:
80.0 dBu¥/m
Limit1: —_
70
[H1]
50

WWMW'WVWAMMWMWWMWMWWAN WWMWWM)

40
30
20
10
0.0 :
4500.000 4565.00  4630.00  4595.00  4760.00 4825.00 4890.00  4955.00 5020.00 5150.00 MHz
Site 3m Chamber #3 Polarization: Vertical Temperature:  24C
Limit: (RE)Restricted Band Peak Power: AC 120V/60Hz Humidity: 53%
EUT: Wall board 32" Tablet
M/N: P-WAL-106-YIT-01
Mode: 11ac(20MHz) 5180
Note:
Reading Correct Measure- Antenna Table
No. Mk.  Freq.  Level Factor  ment Limit Over Height Degree
MHz dBuV dB dBuV/m dBuV/m dB Detector cm degree Comment
1 5150.000 18.66  38.00 56.66  74.00 -17.34 peak
2 * 5150.000 460  38.00 4260 54.00 -11.40 AVG
*Maximum data  x:Over limit  l:over margin Operator: KK

File :TUWData #1599 Page: 1
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Radiated Emission Measurement

File :TUV Data #1601 Date: Time:
80.0 dBu¥Y/m
Limit1- _
70
50
50
] )
A it AN A o A B o gt sttt e oo, et ety
40 . I : .
30 E
20
10
0.0
5350.000 5361.00 537200 53083.00 539400 5405.00 5416.00  5427.00  5430.00 5460.00 MHz
Site 3m Chamber #3 Polarization: Horizontal Temperature: ~ 24C
Limit: (RE)Restricted Band Peak Power: AC 120V/60Hz Humidity: 53%

EUT: Wall board 32" Tablet
M/N: P-WAL-106-YIT-01
Mode:11ac(20MHz) 5180

Note:
Reading Correct Measure- Antenna Table
No. Mk. Freg.  Level Factor ment Limit  Over Height Degree
MHz dBuV aB dBuVim dBuV/m dB Detector cm degree Comment
1 5398.400 6.91 38.48 4539 74.00 -28.61 peak
2 ™ 5398.400 -7.58  38.48 3090 54.00 -23.10 AVG
*:Maximum data  x:Overlimit  :over margin Operator: KK

File :TUWData #1601 Page: 1
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Radiated Emission Measurement

File :TUV Data #1602 Date: Time:
80.0 dBuV/m
Limit1: —_
Lt
70
50 §
50 .
3 ; ‘
ity e, MMWWWWWM“WWWMWWMWMWMWWw
3
3
20 ‘
10
0.0
5350.000 5361.00 537200 5383.00 5394.00 540500 5416.00 5427.00  5430.00 5450.00 MHz
Site 3m Chamber #3 Polarization: Vertical Temperature: ~ 24C
Limit: (RE)Restricted Band Peak Power: AC 120V/60Hz Humidity: 53 %

EUT: Wall board 32" Tablet
M/N: P-WAL-106-YIT-01
Mode:11ac(20MHz) 5180

Note:
Reading Correct Measure- Antenna Table
No. Mk.  Freq. Level Factor  ment Limit  Over Height Degree
MHz dBuV dB dBuV/im dBuV/m dB Detector cm degree  Comment

1 5388.280 7.38  38.46 4584 74.00 -28.16 peak
2 * 5388.280 -4.26  38.46 3420 54.00 -19.80 AVG

*:Maximum data  x:Over limit  !:over margin Operator: KK

File :TUWData #1602 Page: 1
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Radiated Emission Measurement
File :TUV Data #1607 Date: Time:
80.0 dBu¥/m

Limit1: s

it

70

6D

50

1
b

40 WWWWMWMWMM&MWMWWMWWMMWWWWM st

30

20

10

0.0
4500.000 4536.00  4692.00  47B8.00  4884.00 4980.00 5076.00 517200 5268.00 5460.00 MHz
Site 3m Chamber #3 Polarization: Horizontal Temperature: 24C

Limit: (RE)Restricted Band Peak Power: AC 120V/60Hz Humidity: 53%
EUT: Wall board 32" Tablet

M/N: P-WAL-106-YIT-01

Mode:11ac(20MHz) 5745

Note:
Reading Correct Measure- Antenna Table
No. Mk.  Freq.  Level Factor ment Limit Over Height Degree
MHz dBuv dB dBuV/m dBuV/m dB Detector cm degree Comment

1 5378.400 6.07 38.44 44.51 74.00 -29.48 peak
2 * 5378.400 -5.94  38.44 3250 54.00 -21.50 AVG

*:Maximum data  x:Over limit  l:over margin Operator: KK

File : TUW\Data #1607 Page: 1
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Radiated Emission Measurement

File :TUV Data #1608 Date: Time:
80.0 dBuV/m
Limit1: —
70
&0
50

0 WWWMWWMMMNMwwMMMMWWWMMMWMWWW

1

p.
3

30
20
10
0.0 : .
4500.000 4536.00  4692.00  478B.00  4884.00 4900.00 5076.00 517200 5268.00 5460.00 MHz
Site 3m Chamber #3 Polarization:  Vertical Temperature: 24 C
Limit: (RE)Restricted Band Peak Power: AC 120V/60Hz Humidity: 53%
EUT: Wall board 32" Tablet
M/N: P-WAL-106-YIT-01
Mode:11ac(20MHz) 5745
Note:
Reading Correct Measure- Antenna Table
No. Mk. Freq. Level Factor ment Limit Over Height Degree
MHz dBuV dB dBuv/m dBuV/m dB Detector cm degree Comment
1 5343.840 6.19 38.38 44.57 74.00 -29.43 peak
2 * 5343.840 -6.48 38.38 31.90 54.00 -22.10 AVG
*:Maximum data  x:Overlimit !:over margin Operator: KK

File :TUWData #1608 Page: 1
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Radiated Emission Measurement

File :-TUV Data #1610 Date: Time:
80.0 dBuv/m
Limit1:
70 e
60
50 ,
5
. Kol 50 bbb O e AR At hagt A A s e
30
20
10
0.0
4500.000 4596.00  4692.00  4788.00  4884.00  4980.00  5076.00 517200 5268.00 5460.00 MHz
Site 3m Chamber #3 Polarization: Horizontal Temperature: 24 C
Limit: (RE)Restricted Band Peak Power: AC 120V/60Hz Humidity: 53%
EUT: Wall board 32" Tablet
M/N: P-WAL-106-YiT-01
Mode:11ac(20MHz) 5825
Note:
Reading Correct Measure- Antenna Table
No. Mk.  Freq.  Level Factor  ment Limit Over Height Degree
MHz dBuv dB dBuV/im  dBuVim dB Detector cm degree  Comment
1 5331.360 6.26 38.35 44.61 74.00 -29.39 peak
2 * 5331.360 -5.85 38.35 32.50 54.00 -21.50 AVG
*Maximum data  x:Overlimit !.over margin Operator: KK

File :TUVWData #1610 Page: 1




Produkte
Products

Prifbericht - Nr.: 50055364 003 Seite 289 von 313

Test Report No. Page 289 of 313

Shenzhen EMTEK Co.,Ltd. 3
Blidg. 69, Majialong Industry Zone, Nanshan District, Shenzhen, Guangdong, 518052 P.R. China EM I EK )

win. emtek. com. cn Tel:+86-755-2695 4280 Fax:+86-755-2695 4282 Access to the World

Radiated Emission Measurement

File :TUV Data #1609 Date: Time:
80.0  dBuV/m
" Limit1: -
70
60 ‘
50
yrpany |
4D ebrrmemipnni et b g3t A B it g b b "
3
30
20
10
0.0 ;
4500.000 4596.00 463200 4788.00 4864.00 4980.00 5076.00 517200 5268.00 5460.00 MHz
Site 3m Chamber #3 Polarization: Vertical Temperature: 24C
Limit: (RE)Restricted Band Peak Power: AC 120v/60Hz Humidity: 53 %

EUT: Wall board 32" Tablet
M/N: P-WAL-106-YIT-01
Mode:11ac(20MHz) 5825

Note:
Reading Correct Measure- Antenna Table
No. Mk. Freq. Level Factor ment Limit ~ Over Height Degree
MHz dBuvV dB dBuV/m dBuVim dB Detector cm degree  Comment

1 5394.720 5.74 38.48 4422 74.00 -29.78 peak
2 * 5394.720 -5.88 38.48 32.60 54.00 -21.40 AVG

*:Maximum data  x:Over limit :over margin Operator: KK

File :TUWData #1608 Page: 1
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Radiated Emission Measurement

File :TUV Data #1597 Date: Time:
80.0  dBu¥/m
Limit1: j—
it

70

60 M

50

4D ity aehebhrbsigh b B A A B 5

30

20

10

0.0

4500.000 456500 463000  4695.00  4760.00  4825.00  469D.00  4955.00  5020.00 5150.00 MHz
Site 3m Chamber #3 Polarization: Horizontal Temperature:  24C
Limit: (RE)Restricted Band Peak Power: AC 120V/60Hz Humidity: 53 %
EUT: Wali board 32" Tablet
M/N: P-WAL-106-YIT-01
Mode:11ac(40MHz) 5190
Note:
Reading Correct Measure- Antenna Table
No. Mk. Freq.  Level Factor ment Limit  Over Height Degree
MHz dBuvV dB dBuV/m dBuV/m dB Detector cm degree Comment

1 5150.000 22.69 38.00 60.69 74.00 -13.31 peak

2 * 5150.000 8.70 38.00 46.70 54.00 -7.30 AVG
*:Maximum data  x:Over limit  !:over margin Operator: KK

File :TUWData #1597 Page: 1
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Radiated Emission Measurement

File :TUV Data :#1598 Date: Time:
80.0  dBuv/m
Limit1: s
70 -
3
50
{
50 i 4
B O T S SV B YR R R B B e
30
20
10
0.0 ‘ : :
4500.000 4565.00 4630.00 469500 4760.00 482500 4890.00 495500  5020.00 5150.00 MHz
Site 3m Chamber #3 Polarization: Vertical Temperature: 24 C
Limit: (RE)Restricted Band Peak Power: AC 120V/60Hz Humidity: 53 %
EUT: Wall board 32" Tablet
M/N: P-WAL-106-YIT-01
Mode:11ac(40MHz) 5190
Note:
Reading Correct Measure- Antenna Table
No. Mk.  Freq.  Level Factor ment Limit  Over Height Degree
MHz dBuvV dB dBuV/m dBuV/m dB Detector cm degree  Comment
1 5145.450 2576  37.99 63.75 74.00 -10.25 peak
2 * 5145450 11.11 37.99 4910 54.00 -490 AVG
*Maximum data  x:Over limit  l:over margin Operator: KK

File :TUV\Data #1598 Page: 1
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Radiated Emission Measurement

File :TUV\Data #1596

File :TUV Data #1596 Date: Time:
80.0 dBuV/m
Limit1: _
70 )
60
50 . )
1 '
I o itntonpatlotaf sl Aot oMt o i ibes it A Pt oot bassthestth i s
40 . : .
30
20
10
0.0
5350.000 5361.00  5372.00 533300 5394.00 540500 5416.00 542700 5430.00 5460.00 MHz
Site 3m Chamber #3 Polarization: Horizontal Temperature: 24C
Limit: (RE)Restricted Band Peak Power: AC 120V/60Hz Humidity: 53 %
EUT: Wall board 32" Tablet
M/N: P-WAL-106-YIT-01
Mode:11ac(40MHz) 5190
Note:
Reading Correct Measure- Antenna Table
No. Mk. Freq. Level Factor ment Limit Over Height Degree
MHz dBuv dB dBuV/m dBuV/m dB Detector cm degree  Comment
1 5357.260 7.37 38.40 45.77 74.00 -28.23 peak
2 * 5357.260 -5.20 38.40 33.20 54.00 -20.80 AVG
*:Maximum data  x:Overlimit l:over margin Operator: KK

Page: 1
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Radiated Emission Measurement

File :TUV Data #1595 Date: Time:
80.0 dBuV¥/m
Limitl: e
Lt
70
60
50 )
™ %WWMwMWWWMWWWMWMJ%MWWW
40 :
30
20
10
0.0
5350.000 5361.00  5372.00  5363.00  5394.00  5405.00  5416.00  5427.00  5430.00 5460.00 MHz
Site 3m Chamber #3 Polarization: Vertical Temperature:  24C
Limit: (RE)Restricted Band Peak Power: AC 120V/60Hz Humidity: 53 %

EUT: Wall board 32" Tablet
M/N: P-WAL-106-YIT-01
Mode:11ac(40MHz) 5190

Note:
Reading Correct Measure- Antenna Table
No. Mk. Freq.  Level Factor ment Limit  Over Height Degree
MHz dBuV dB dBuV/m dBuV/m dB Detector cm degree Comment

1 53562.310 8.03  38.38 46.42  74.00 -27.58 peak
2 * 5352310 -3.79 38.39 34.60 54.00 -19.40 AVG

*:Maximum data  x:Over limit  l:over margin Operator: KK
File :TUWData #1595 Page: 1
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80.

70

60

50

Radiated Emission Measurement
File :TUV Data #1591 Date: Time:
a dBuV¥/m

Limit1: e

) : 1
WMMMMWMWWNMWMMMMMWWWWMMMWWWW

40
30
20
10
0.0 :
4500.000 4565.00  4630.00  4695.00 4760.00 402500 4090.00 495500  5020.00 5150.00 MHz
Site 3m Chamber #3 Polarization: Horizontal Temperature:  24C
Limit: (RE)Restricted Band Peak Power: AC 120v/60Hz Humidity: 53%
EUT: Wall board 32" Tablet
M/N: P-WAL-106-YIT-01
Mode:11ac(40MHz) 5230
Note:
Reading Correct Measure- Antenna Table
No. Mk. Freq.  Level Factor ~ment Limit Over Height Degree
MHz dBuvV dB dBuV/m dBuV/m dB Detector cm degree Comment
1 5148.050 6.79 38.00 4479  74.00 -29.21 peak
2 * 5148.050 -5.40 38.00 32.60 54.00 -21.40 AVG
*:Maximum data  x:Overlimit l:over margin Operator: KK

File :TUV\Data #1591 Page: 1
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Radiated Emission Measurement

File :TUV Data #1592 Date: Time:
80.0 dBu¥/m
Limit1: e
bt
70
60
50 1
40 MMA,M&WMWWWWMM%AM“WWWWWM
30
2n
10
0.0
4500.000 4565.00  4530.00 469500  4760.00 482500  4890.00 495500  5020.00 5150.00 MHz
Site 3m Chamber #3 Polarization: Vertical Temperature: 24C
Limit: (RE)Restricted Band Peak Power: AC 120V/60Hz Humidity: 53 %

EUT: Wall board 32" Tablet
M/N: P-WAL-~106-YIT-01
Mode:11ac(40MHz) 5230

Note:
Reading Correct Measure- Antenna Table
No. Mk. Freq. Level Factor ment  Limit  Over Height Degree
MHz dBuV dB dBuVim dBuV/m dB Detector cm degree Comment

1 5145.450 8.50 37.99 46.49 74.00 -27.51 peak
2 * 5145450 -2.59 37.99 35.40 54.00 -18.60 AVG

*:Maximum data  x:Over limit  ':over margin Operator: KK

File :TUV\Data #1592 Page: 1
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Radiated Emission Measurement

File :TUV Data #1593 Date: Time:
80,0 dBuV/m
Limit1: —
it
70 :
60
50 .
% .
oidbitapon i War Ol o s e A A, et APt A st ol A o il Ao
40 . SR . . '
3
30
20
10
6.0
5350.000 5361.00 5372.00  5383.00 5394.00 540500 5416.00 5427.00  5438.00 5460.00 MHz
Site 3m Chamber #3 Polarization: Horizontal Temperature: 24C
Limit: (RE)Restricted Band Peak Power: AC 120V/60Hz Humidity: 53 %
EUT: Wall board 32" Tablet
M/N: P-WAL-106-YIT-01
Mode:11ac(40MHz) 5230
Note:
Reading Correct Measure- Antenna Table
No. Mk. Freq. Level Factor ment Limit  Over Height Degree
MHz dBuVv dB dBuV/m dBuVim dB Detector cm degree  Comment
1 5373.540 7.51 38.43 4594 7400 -28.06 peak
2 * 5373.540 -5.53 38.43 32.90 54.00 -21.10 AVG
*:Maximum data  x:Over limit  l:over margin Operator: KK

File :-TUWData #1593
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File :TUV
B80.0  dBu¥/m

Radiated Emission Measurement
Data #1594 Date: Time:

Limitl: —

70

60

Limitas

50

40

ao

2D

10

0.0

N LS AN b S Al AR b

1

3

5350.000 5361.00

5372.00 5383.00 5394.00 5405.00 5416.00 5427.00 5438.00 5460.00 MHz

Site 3m Chamber #3

Polarization: Vertical Temperature: 24C

Limit: (RE)Restricted Band Peak Power: AC 120V/60Hz Humidity: 53 %

EUT: Wall board 32"

Tablet

MIN: P-WAL-106-YIT-01
Mode:11ac(40MHz) 5230

Note:
Reading Correct Measure- Antenna Table
No. Mk. Freq.  Level Factor ment Limit Over Height Degree
MHz dBuV dB dBuV/m dBuV/m dB Detector cm degree Comment
1 5385.640 9.30 38.46 47.76 74.00 -26.24 peak
2 * 5385.640 -2.06 38.46 36.40 54.00 -17.60 AVG
*:Maximum data  x:Over limit l:over margin Operator: KK

File :TUV\Data #1594

Page: 1
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Radiated Emission Measurement

File . TUV Data #1589 Date: Time:
§0.0  dBu¥/m
Limit1: —
70
60
50
i
ksl b bip ek
40 WW«MWJVMMMMWWWWWM bl Pt e )
3
30
20
10
0.0 :
4500.000 4596.00  4692.00 4768.00 488400  4980.00 5076.00 517200  5268.00 5460.00 MHz
Site 3m Chamber #3 Polarization: Horizontal Temperature: ~ 24C
Limit: (RE)Restricted Band Peak Power: AC 120V/60Hz Humidity: 53%

EUT: Wall board 32" Tablet
M/N: P-WAL-106-YIT-01
Mode: 11ac(40MHz) 5755

Note:
Reading Correct Measure- Antenna Table
No. Mk.  Freq. Level Factor ment Limit ~ Over Height Degree
MHz dBuV dB dBuV/m dBuv/m dB Detector cm degree  Comment

1 5103.840 6.68 37.91 4459 74.00 -29.41 peak
2 * 5103.840 -3.71 37.91 34.20 54.00 -19.80 AVG

*:Maximum data  x:Over limit l:over margin Operator; KK

File :TUWData #1589 Page: 1
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Radiated Emission Measurement

File . TUV Data #1590 Date: Time:
80.0  dBuV/m
Limit1: —
it
70
60
50 : .
. 1
40 WMMWWMMMMWWWMWMWM%WMWLWM
; : ‘ 3
30
20
10
0.0 . ;
4500.000 4596.00  4692.00  4768.00 488400 4980.00 5076.00 517200 5268.00 5460.00 MHz
Site 3m Chamber #3 Polarization: Vertical Temperature: 24C
Limit: (RE)Restricted Band Peak Power: AC 120V/60Hz Humidity: 53 %

EUT: Wall board 32" Tablet
M/N: P-WAL-106-YIT-01
Mode:11ac(40MHz) 5755

Note:
Reading Correct Measure- Antenna Table
No. Mk. Freq.  Level Factor ment Limit  Over Height Degree
MHz dBuv dB dBuV/m dBuvim dB Detector cm degree Comment

1 5355.360 6.50 38.39 44.89 74.00 -29.11 peak
2 * 5355360 -3.19 38.39 35.20 54.00 -18.80 AVG

*:Maximum data  x:Over limit  L:over margin Operator: KK

File :TUWData #1590 Page: 1
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Radiated Emission Measurement

EUT: Wall board 32" Tablet
M/N: P-WAL-106-Y1T-01
Mode:11ac(40MHz) 5795

File :TUV Data #1588 Date: Time:
aD.o dBu¥/m
Limiti- a—
70 :
8D
50
1
420 MWWAYMMWWWWMNKWWM?MMWWM: hesiphi it
ap
20
10
0.0
4500.000 4596.00  4692.00  4788.00 488400 498000 5076.00 517200  5268.00 546000 MHz
Site 3m Chamber #3 Polarization: Horizontal Temperature: 24C
Limit: (RE)Restricted Band Peak Power: AC 120V/60Hz Humidity: 53 %

Note:
Reading Correct Measure- Antenna Table
No. Mk. Freq. Level Factor ~ment Limit Over Height Degree
MHz dBuV dB dBuV/m dBuV/m dB Detector cm degree Comment

1 5109.600 6.93 37.92 44.85 74.00 -290.15 peak

2 * 5109.600 -6.02 37.92 31.90 54.00 -22.10 AVG

*:Maximum data  x:Over limit  !:over margin Operator: KK

File :TUV\Data #1588 Page: 1
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Radiated Emission Measurement

File ;TUV Data #1587 Date: Time:
80.0  dBuV/m
Limitt: e
Fimitas
70
60
50
¥
£ -MWMWMWMWMWWWW”W“WMWMMWWWMWM
30
20
10
0.0
4500.000 4596.00  4632.00  4788.00 488400  4980.00 507600 5172.00  5268.00 5460.00 MHz
Site 3m Chamber #3 Polarization: Vertical Temperature: 24 C
Limit: (RE)Restricted Band Peak Power: AC 120V/60Hz Humidity: 53 %
EUT: Wall board 32" Tablet
M/N: P-WAL-106-YIT-01
Mode:11ac(40MHz) 5795
Note:
Reading Correct Measure- Antenna Table
No. Mk. Freq. Level Factor ment Limit Over Height Degree
MHz dBuV dB dBuV/m dBuv/m dB Detector cm degree  Comment
1 5215.200 6.13 38.12 44.25 74.00 -29.75 peak
2 * 5215.200 -5.62 38.12 32.50 54.00 -21.50 AVG
*:Maximum data  x:Over limit  :over margin Operator; KK

File :TUW\Data #1587 Page: 1
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Radiated Emission Measurement

File :TUV Data #1581
a dBu¥/m

Date: Time:

Limit1: —

it

J)?

mMMWMWMMMAMWMWWMWMwWWWwMW“W

40 R
3n
20
10
0.0 : ;
4500000 4565.00 463000 469500 476000 482500  4890.00 495500  5020.00 5150.00 MHz
Site 3m Chamber #3 Polarization: Horizontal Temperature:  24C
Limit: (RE)Restricted Band Peak Power: AC 120V/60Hz Humidity: 53 %

EUT: Wall board 32" Tablet

M/N: P-WAL-108-YIT-01
Mode:11ac(80MHz) 5210
Note:

Reading Correct Measure- Antenna Table
No. Mk.  Freq. Level Factor ment Limit ~ Over Height Degree

MHz dBuv dB dBuV/m dBuV/m dB Detector cm degree  Comment

1 5150.000 19.28 38.00 57.28 74.00 -18.72 peak
2 * 5150.000 5.90 38.00 43.90 54.00 -10.10 AVG

*Maximum data  x:Over limit  !:over margin

File :TUWDala #1581

Operator: KK
Page: 1
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Radiated Emission Measurement

File :TUV Data #1582 Date: Time:
80.0 dBu¥/m
Limit1: —
it
70
1
60 ,JNM
) M |
40 bl Al T At oo o b et
30
20
10
0.0 i
4500.000 4565.00  4630.00 4695.00 4760.00 482500 4890.00 495500  5020.00 515000 MHz
Site 3m Chamber #3 Polarization:  Vertical Temperature: 24 C
Limit: (RE)Restricted Band Peak Power: AC 120V/60Hz Humidity: 53 %
EUT: Wall board 32" Tablet
M/N: P-WAL-106-YIT-01
Mode:11ac(80MHz) 5210
Note:
Reading Correct Measure- Antenna Table
No. Mk. Freq. Level Factor ment Limit ~ Over Height Degree
MHz dBuv dB dBuv/m dBuV/m dB Detector cm degree  Comment
1 5149.350 26.39  38.00 64.39 7400 -9.61 peak
2 * 5149.350 6.60 38.00 44.60 54,00 -9.40 AVG
*:Maximum data  x:Over limit  l:over margin Operator: KK

File :TUV\Data #1582

Page: 1
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Radiated Emission Measurement

File :-TUV Data #1583 Date: Time:
80.0  dBuV/m
Limitt: e
b1}
50
50
2
I st A s bbbyt g A At Lo He s At
40 - - - wen .
30
20
10
0.0
5350.000 5361.00 5372.00 5383.00 539400 540500 5416.00 54272.00  5430.00 5460.00 MHz
Site 3m Chamber #3 Polarization: Horizontal Temperature: 24 C
Limit: (RE)Restricted Band Peak Power: AC 120V/60Hz Humidity: 53 %

EUT: Wall board 32" Tablet
M/N: P-WAL-106-YIT-01
Mode:11ac(80MHz) 5210

Note:
Reading Correct Measure- Antenna Table
No. Mk. Freq.  Level Factor ment  Limit Over Height Degree
MHz dBuv dB dBuV/m dBuvV/im dB Detector cm degree  Comment
1 5362.430 7.08 38.41 45.49 74.00 -28.51 peak
2 * 5362.430 -1.51 38.41 36.90 54.00 -17.10 AVG
*:Maximum data  x:Over limit l:over margin Operator: KK

File :TUW\Data #1583 Page: 1
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Radiated Emission Measurement

File - TUV Data #1584 Date: Time:
80.0 dBuV/m
Limit1: —_
70
60
50 1
AL Y LS N E MR XTI S il A 1i1r e oo A A b b
40 . . : : .
5
30
20
10
0.0
5350.000 5361.00 5372.00 5383.00 5394.00 540500 5416.00 5427.00  5438.00 5460.00 MHz
Site 3m Chamber #3 Polarization:  Vertical Temperature:  24C
Limit: (RE)Restricted Band Peak Power: AC 120V/60Hz Humidity: 53 %

EUT: Wall board 32" Tablet
M/N: P-WAL-106-YIT-01
Mode:11ac{(80MHz) 5210

Note:
Reading Correct Measure- Antenna Table
No. Mk. Freq. Level Factor ment Limit ~ Over Height Degree
MHz dBuv dB dBuV/m dBuV/m dB Detector cm degree  Comment

1 5394.880 8.06 3848 46.54 74.00 -27.46 peak
2 * 5394.880 -3.58 38.48 34.90 54.00 -19.10 AVG

*:Maximum data  x:Over limit !:over margin Operator: KK

File :TUWData #1584 Page: 1
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Radiated Emission Measurement

File :TUV Data #1585 Date: Time:
80.0 dBuV/m
Limit1: —_—
Limieas
70
50
50
‘ X
JP T O B e e i
an
20
10
0.0
4500000 4596.00 469200  4760.00  4004.00  4960.00 507600  5172.00  5268.00 5460.00 MHz
Site 3m Chamber #3 Polarization: Horizontal Temperature: 24 C
Limit: (RE)Restricted Band Peak Power: AC 120V/80Hz Humidity: 53 %

EUT: Wall board 32" Tablet
M/N: P-WAL-106-YIT-01
Mode:11ac(80MHz) 5775

Note:
Reading Correct Measure- Antenna Table
No. Mk.  Freq. Level Factor ment Limit  Over Height Degree
MHz dBuv dB dBuV/m dBuv/m dB Detector cm degree  Comment

1 5424.480 573 3853 4426  74.00 -29.74 peak
2 * 5424480 -493 3853 33.60 54.00 -2040 AVG

*:Maximum data  x:Over limit  l:over margin Operator: KK

File :TUV\Data :#1585 Page: 1
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Radiated Emission Measurement

File :TUV Data #1586 Date: Time:
80.0 dBu¥/m
Limit1: ——
70
60
50
1
40 WMWMWWWWM\WM‘WWWWWNWMM@%WW\%Wﬁ*w"fmmw
30
20
10
0.0
4500.000 453G6.00 4692.00 4788.00 488400 4980.00 5076.00 5172.00  5268.00 5460.00 MHz
Site 3m Chamber #3 Polarization:  Vertical Temperature: 24 C
Limit: (RE)Restricted Band Peak Power: AC 120V/60Hz Humidity: 53 %

EUT: Wall board 32" Tablet
M/N: P-WAL-106-YIT-01
Mode:11ac(80MHz) 5775

Note:
Reading Correct Measure- Antenna Table
No. Mk. Freq. Level Factor ment Limit  Over Height Degree
MHz dBuvV dB dBuV/m dBuV/im dB Detector cm degree  Comment

1 5311.200 525 3831 43.56 74.00 -30.44 peak
2 * 5311.200 -4.41 38.31 33.90 54,00 -20.10 AVG

*Maximum data  x:Over limit l:over margin Operator: KK

File :TUV\Data #1586 Page: 1
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5.1.8 Conducted emissions

RESULT: Pass
Date of testing : 2016-08-13
Test standard : FCC Part 15.207

FCC part 15.407(b)(6)
RSS-Gen Clause 8.8

Basic standard : ANSI C63.10: 2013
Frequency range : 0.15 - 30MHz
Limits ; FCC Part 15.207
Kind of test site ; Shield room
Test setup

Input Voltage : AC 120V, 60Hz
Operation Mode : A1

Earthing ; Not Connected
Ambient temperature : 22T

Relative humidity : 55%
Atmospheric pressure : 101kPa

For details refer to following test plot.
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File :-TUV-RH
80.0 dBuV

Conducted Emission Measurement
Date: 16/08/13/

Data #292

Limitl: e
Limit2: o
,\v |
j’hﬂgqvﬁv\mw\hm/x‘%
40 A V’W\WLM
/ {\f | L’W\/ A J”\ N\[ /\MVAWA\NWM W
. \J \'j R W, ;\* u& WL'\peak
\’U\f\“«.,\,MU‘j AVG
0.0
0.150 05 KHz) 5 30,800
Site Conducted #3 Phase: L1 Temperature: 22
Limit: (CE)FCC PART 15 class B_QP Power: AC 120V/60Hz Humidity: 55 %
EUT: WALLBOARD32"TABLET
M/N: P-WAL-106-YIT-01
Mode: WIFI5G Connect
Note:
Reading Correct Measure-
No. Mk.  Freq. Level Factor ment Limit  Over
MHz dBuV dB dBuV dBuv dB Detector ~ Comment
1 0.1800 55.07 0.00 55.07 64.43 942 QP
2 0.1800 41.33 0.00 41.33  54.49 -13.16  AVG
3 0.1850 54.51 0.00 54.51 63.82 -9.31 QP
4 0.1950 44.01 0.00 44.01 53.82 -9.81 AVG
5 0.3300 50.03 0.00 50.03 59.45 -9.42 QP
6 0.3300 39.51 0.00 39.51 49.45 -9.94 AVG
7 0.6500 49.51 0.00 49.51 56.00 -6.49 QP
8 * 0.6500 40.41 0.00 40.41 46.00 -5.59 AVG
9 1.1750 49.40 0.00 48.40 56.00 -6.60 QP -
10 1.1750 38.01 0.00 38.01 46.00 -7.99 AVG B
11 1.7253 48.45 0.00 48.45  56.00 -7.55 QP
12 1.7253 36.98 0.00 36.98  46.00 -9.02 AVG
*:Maximum data  x:Over limit !:over margin Comment: Factor build in receiver. Operator: Jason

File :TUV-RH\Data :#292

Page:

1
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File :TUV-RH
80.0 dBuv

Conducted Emission Measurement
Data #293 Date: 16/08/13/

Limit1: e
Limit2: o

M\M va\(« me ‘-...]‘-\;

w0 sy h %Wﬂ h
L NY\ i
Ul\u 1 ey CAdier N
kl W peak
Yo
« s T A
A A WNN AVE
0.0
0.150 0.5 [MHz) 5 30.000
Site Conducted #3 Phase: N Temperature: 22
Limit: (CE)FCC PART 15 class B_QP Power: AC 120V/60Hz Humidity: 55 %
EUT: WALLBOARD32"TABLET
M/N: P-WAL-106-YIT-01
Mode: WIFISG Connect
Note:
Reading Correct Measure-
No. Mk.  Freq.  Level Factor ~ ment Limit ~ Over
MHz dBuV dB dBuV dBuv dB Detector Comment
1 0.1750 55.73 0.00 55.73 64.72 -8.99 QP
2 0.1750 41.75 0.00 41.75 5472 <1297 AVG -
3 0.2400 51.92 0.00 51.92 62.10 -10.18 QP
4 0.2400 41.00 0.00 41.00 5210 -11.10 AVG
5 0.2950 50.42 0.00 50.42 60.38 -9.96 QP
6 0.2950 38.37 0.00 38.37 50.38 -12.01  AVG
7 0.4050 50.04 0.00 50.04 57.75 -7.71 QP
8 0.4050 40.08 0.00 40.08 47.75 -7.67 AVG
9 0.7200 47.88 0.00 47.88 56.00 -8.12 QP
10 * 0.7200 39.81 0.00 39.81 46.00 -6.19 AVG
11 1.6600 46.73 0.00 46.73 56.00 -9.27 QP
12 1.6600 35.98 0.00 35.98 46.00 -10.02 AVG
*:Maximum data  x:Over limit !:over margin Comment: Factor build in receiver. Operator: Jason

Fife :TUV-RH\Data :#293

Page: 1
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6. Photographs of the Test Set-Up

Photograph 1: Set-up for Conducted Emissions

Photograph 2: Set-up for Spurious Emissions for 30 - 1000MHz
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Photograph 3: Set-up for Spurious Emissions for 1 - 18GHz

Photograph 4: Set-up for Spurious Emissions for 18 - 26.5GHz
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